
DESOTOCOUNTY 

Lake Suzy WTF 
Lake Suzy WWTF 

Docket No. 080121-WS 

Application to Increase Rates and Charges 
For a "Class A" Utility 

In 

Florida 

Volume 5 
Book 2 

Set 3 of 16 

Containing: 
Monthly Operating Reports 
Monthly Discharge Reports 

Sample Results 
Permits 

Correspondence 

Aqua Utilities Florida, Inc. 



I I > I I I I \ I I I I ! I I 
DEPAHTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPOHT - PART A 

When Camplttcd mad thn rtport t ~ :  Depanmcnt 01 Eiiviranmental Protection Wirtl~water Compliance Cvalualm Sectlon. M S  355 I .  2600 Blam Stone Road. Tallahasrec 1L 32399.2400 

Johnny Chamberlain, Lead Operator 

1 I \ I 

Monthly 
"cs!,c 

PERMITTFF NAME 
MAILMGADDRESS P 0 Box490310 

Aqua Utilmes Florida, Inc I Leerburg. FI 34749 

1AClLlTY Lake sua w w r  
LOiATluh 12169 > W  tgret circlc 

Lake Sury, FL 34266.875 I 

COUNTY DeSoto 

PERMIT NUMBER FLDl19644 

LIMIT Fmal REPORT 
CLASS S E E  NIA GROIJP 

MONITORING GROUP NUMBER D-001 
MONITORING GROUP DESC K ~ ~ ~ s w ~ ~  Goircoune 

NO DISCHA!GE FROM SITE 
MONITORING PERIOD From 1/1/07 To 1/31/07 

PAN4 Code 81381 P 

I cent@ undcr pcnalry oflaw that thlr document and a l l  attachments were prcparcd under my direction or IUPCNISIOn in accordance with a rysrcm designed to asure that qualtfied pcrroooel p r o p l y  gather and eva)Uale 
the infamiation rubmined. Based on my m q u q  nfthc PcrIoo M perrons who manage the lyrtem. or those Persons directly responsible for gatherug the mformation. the informmon rubm~lted is. to the best o f m v  
knovlcdge and belsf. true. acccuratc, and complelc I ani ware that there mc significant penalties for submitting false informatton. including the possibility of fine and imprisonment [or knowcne violat~Onr, 

. 

L I I I I 
COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all anachmcnts here) 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

1 When Completed mall lh ir  rcpart Io: Depam" oiEnwronmcnta1 Pmtectton. Walewater Compliance Evaluation Scclton. MS 3551  2600 Blair Stone Road. Tallahassee. FL 32399.2400 

I I I i 

PERMIfTEE NAME: Aqua Urilitier Florida. Ins PERMIT NUMBER FLOl19644 
MAILING ADDRESS. P 0. ~ 0 ~ 4 9 0 3 i n  

FACLITY Lakc s u e  WWTF 

LIMIT. F m i  REPORT. Monthly 
CLASS SlZE NIA CROUP Domestic 

Ircrburg. FI. 34749 

LOCiTiOl~  iil69 SWEgret Circle MUNlTUKlNCl ClKUlIP NUMBEK: R-002 
Lakc Sum. FL34266.8751 MONITORING CROUP DESC Public Acccss Reuse, Kingsway Golf Course 

COUNTY DcSolo N O  DISCHARGE FROM SITE 0 
MONITORMG PERIOD From. 1/1/07 To 1/31/07 

PARM Codc 00530 B 

PARM Codc 00400 A 

1 cemfy uodcr pcnnlrj oflau thal l h n  document ad all attachments were prepared under my d i r m o n  or rupcrvlrlon In accordance with a system derlgncd to =sure that qualified personnel Properly pather iuld evaluaic 
the information submltled. Based on my mquiry of the  person or persons who mawage thc system. or those persans directly responsible for gathering the inlormalion, the ~nformat!on submtned tr. L~ thc hest 
kno$vledge and belie(. true. ilcsurale. and complcte t am awarc that there are rignificant Penallicr for rubmmng f a l x  ulformauon. including the ouaibilih. of iine and m"Nwnmcn? for kn,luil,o vl , , io~ lnn~ 

1 I I I 
COMMENT AND EXPLANATION OF ANY VIOI.ATIONS (Reference all anachmcntr here) 



FACILITY Lake S u q  WWTF 

Pcrmil 

sample 
Measuremen! 

-Rcguirement - 
I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

MONITORING GROUP N U M B E R  R-002 PERMIT NUMBER FLOI 19644 
MONITORNG PERIOD From 1/1/07 T~ 1i i l in7 

I I I t 

I 
I 4DaysAVeek 1 Grab 25 woom .. . . 

." 

RM Cadc 50060 A 

PARM Code 00070 B 

PARM Code 00620 A 



DAILY SAMPLE RESULTS - PART B (Public Access Emueni, 11-002) 
Facility Lake Suly WWrF Permit Number FLOl19644 

M o n m m g  Pwod from 1/1/07 To 1/31/07 

I’LANI STAFFING 
IDay Shih Operator ctar, c Cenlficale No 7484 Name Randy Farrington 

Class __ Centf i le  No Name 

__ 
r$enlng sh,rt operalor 

-c_ 
Class ___ Cenilicalc No Name Night Shin Opriaior 

I cad Operalor Clarr c CeniAcate No 9465 ___ Name Johnny Chamberlain -__ 

PA File No F1.0119644-006-DW2P 
DEP Form 62-620 910(10), EWcclivr Norembrr 29, 1994 



DAILY SAMPLE RESULTS- PART B(Perco1ation ponds, R-001) 
Permil Nuinber. F l ~ O l  19644 Facility. Lake S u q  W W I  t 
Momloring Period Fiom l l l j O 7  'To: 1/31/07 

PLANV STAFFING~ 
Uay Shift Opcraloi 

Ercnfng Shift Operator Class __ Cenilicale No: Name- 
NlKhl Shin Operalor 

- ___ Class. C Cenificate No: 7484 Name. Randy Farrington 

_- 
_- Class ~ Cenihcalr No. Name 

- -__ Certlfieatc No 9465 Name: Johnny Chamberlain Lcsd Opcralor C1arr. C 

PA hlr Vu FLOl 19644-006-DW2p 
DFP Form 62-620.9IO(lO). Effective Novemkr 29 I991 



DAILY SAMPLE RESULTS - PART B (Flow, Storage Pond, Sludge & Influent) - 
Fachty  I akc suly ww ri Permil Numbrr GLOI 19644 

Monitoring PCmd From 1/1/07 To 1/31/07 

PLANT WAFFING- 
c 

Ccrtihcalr No 7484 Natne. Randy Farrington 

Cer(l1icate NO: NUW 

Cen~ficate No Name. 

Ccrllhcate No 9465 Name. Johnny Chamberlain 

Day Shin Operator Class c 
Lvening ShtR Opcrmr Clars. ___ 

- Night ShiR Opcraior Clarr. __ 
Lead Op.ialor Clasr c 

___ 

-__ 
- -__ 

- PA File No CLOl19644-Ou6-Uwz~ 
DEP Form 62-620 91WlO). ENectvvc Novrmbrr 29, 1994 



1 I I I 1 I I I I 1 t I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Complctrd m i l l  this rrparl lo: Dcpanmcnr of Enviranmenlal Praleclion, WaSlewaler Complmce Evaluation Srclinn. MS 355 I. 2600 Blau Stone Road. Tsllah~sec, FL 32399.2400 

I I I I 

PERMIT NUMBER FLOl19644 PERMITTEE NAME Aqua Ulilltier Florida. Inc 
MAILING ADDRESS, P. 0 Box 490310 

Lceiburg. FL 34749 LIMIT Final REPORT. Annually 
CL%SS SIZE XIA GROUP. i),,"iC 

FACILITY Lake S u q  WWTF 
LOCATION. 12169 SW EgrclCircle MONITORING GROUP NUMBER. RMP-R 

Lakr Suq.  FL34266.8151 MONITORMG GROUP DESC: Class 8 Restduals 

COUNTY DcSoto NO DISCHARGE FROM S I T E . D  
To 1/31/07 MONITORING PERIOD From. 1/1/07 

PARM Code 78478 + 

I cenity under prnalry of law that Ihir document and all snachmenlr Were prepared under m). dlrccflon or rupervision in accordance w h  a system dcslgned Io as~ure lhai qualified personnel properly galher and eyB~uaIc 
the miormation rubmined Rased on my inquiry OfBe person or perrons who manage Ihc system. or those Persons directly rcrponrlblc for garhcrlng the Infomalion. the information submitted is. IO h e  bes1 ofmy 
knowledge and hslief. true. accurate. and complete I am aware ihal there are rlgnlficanl penalrlcr for rubminrng false informallon. lncludlng the posrlbi l i~  or fine and lmprlsonment for krlowing yIoI.tIons 

~TELEPHOMNO I D A I E ( Y Y ~ ~ U U )  hAMVTITLC OF PRINCIPAL EXECUTIVE OFFICER OR AIJTHORIZED ACENI ISICNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORZED AGENT 

Johnny Chamberlain. Lead Operator I 

DEPForm 62.620YIO~IO).Elfeclive Novemberl9. 1994 



I I I I I t I I I I I I I \ I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 
FACILITY. l.&c Sury WWTF MONITORINGGROUP NUMBER RMP-B PERMITNUMBER, FLOI 19644 

MONITORING PERIOD From. 1/1/07 To 1131107 

PARM Code 78471 + 

PARM Code 78465 + 

Sile No. RMP-B 

PARMCcde61553 + 

DEP Form 6,2420 910(10). Effcctwc NOvEmhCr29 1994 



I I I I I I I I 1 I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

w h r n  Campicfed mall Ihts rcporl Io: Depanment of Envlronmenlal Prolecfion. WasICwalec Compliance Eualumon Sccnon. MS 355l.:bOO Blair Stone Road. Tdlahasrce. FL 32399.2400 

J o h y  Chamberlain. Lead Operator 

PERMITTEE NAME 
MNLINGADDRESS. P O Box490310 

Aqua Illililm Florid& Inc 

Lecsburg FL 34749 

Lakc Sury W W T F  

Lake Sury. FL 34266-87S1 

IACILI I Y 
LOCriliO:;. i i i 6FSIYEpr iCi i~ ic  

COUNTY. DES010 

P E R M n  NUMBER FLOl19644 

LIMIT: 
CLASS S U E  

Final 
NIA 

REWRT 
GROUP 

MONITORING GRUUP NijMBEh R-001 
MONITORNG GROUP DESC Percalallon Ponds. lncludmg lnflucnl 

NO DISCHARGE FROM S I T E . 0  
MONI'TORMG PERIOD From. 2/1/07 To 2/28/07 

I I I I 

MonUily 
Domcrlic 

PARMCodcXOO82 Y 

PARM Code 80082 A 

PARM cadc 00530 Y 

COMMENT AND EXPLANATION OF ANY VlOLATlllNS (Kefeercncr all anachmenfr here)' 



I I I 1 I I I I I I I I I 1 
DISCHARGE MONITORING REPORT- PART A (Continued) 

MONITORrNG GROUP NUMBER R-001 PERMIT NlJMBER FLOl19644 
hlONR'ORMG PERIOD From 2/1/07 

FACILITY Lake S u o  WWTF 

To 2/28/06 

I I I I 

PARMCodc00400 A 

PARM Code 74055 Y 

PARM Code 74015 A 

PARM Code 50050 R 

PARM Code 5OOSO S 



I I 1 1 I I I 1 I I I I I I I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

I I I I 

FACILITY: Lake Sury W W F  MONITORING GROUP NUMRER R.001 
MONITOR”G PERIOD From 2/1/07 

PERMITNUMRER Fl.0119644 
To 2/28/07 

ARM Code 49019 P 

Permit 
Requirement 
Sample 
Mcacurrmenf 
PCrmif 
Rsquircmenl 



I I I I 

Monthly 
Domestic 

1 I I I I I I I I I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT- PART A 

When Completed mril this rcport to: [hpanmem oifnvironmenlal Proleaion. Wulewaler Compllance Evaluation Sccuan. MS 355 I, 2600 Rlsir Stone Road. Tallahasrcc. FL 32399.2400 

PERMmEI: NAME Aqua Utilities Florida lnc. PERMIT NUMBER FLOI 19644 
MAILINGAUDRESS P O Box490310 

Lceiburg. FL 14749 LIMIT Final REPORT. 
CLASS S E E  NIA GROUP. 

F ~ C l i l l Y .  Lakc hzy W W I F  
LOCA:IO:: :;I69 SW E y c l C i i ~ i r  MOhITORING GhuW NtiMLItK. Will 

Lake Suly. FI. 34266.875 I MONITORING GROUP DESC. Kingsway GolfCaurrr 

COUNTY' k S " 1 "  NO DISCHARGE FROM SITE 
To 2/28/07 MONITORING PERIOD From: 2/1/07 

I ccnlfy under penalty of law lhal this document and all anachmenu W C ~ C  prepared under my dircctlon or suprrwr~on In accordance with a ryrlem deslgned to assure rhar qualified personnel properly gather and ~ v ~ l ~ i l t e  
the ~nlormation suhmiltcd Rased on my Inquiry of the perron or persons who manage the system. 01 lharr pcrrons dircctly responsible for galhering the informalion. the information submitied IS. to the best d m )  
knowledge and helief, truc. accurate. and complele, I am aware chat thcrc BIC rtgntticanl penallies far ruhmmng false Informalion. Includmg the porribllity offine snd imDrlionment for knowtng vlolationi 

L I I 1 

COMMENT AND EXPLANATION OF ANY VIOLATIONS (RefcrcnEe all anachmcms here) 



1 I I I I I I I I I I I I I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

Johnny Chamberlain, Lead Operator 

When Completed mail this rrpon to: Ocpanment of Fnvironmcnlal Prolcclion. Wastewater Cnmpllancc Evaluanon Section. MS 355 I. 2600 Blair Stone Road. Tallahassee. FL 32399.2400 

I I 

PERMITTEE NAME: Aqua Utilit~cs Florida Inc. PERMIT NUMBER FI.OI19644 
MAILING ADDRESS P 0 BOX 490310 

Lecsbuig. FL 34149 LIMIT. Final REPORT. Monihly 
CLASS SUE NIA GROUP: Domcstic 

iH2Ii.iTY~ lake S u r y  WTF 
L!XATIO?!. 12167 SW Lgrct Ciiclc MOEjiTORlNG GROUF NUMBER, Rd02 

M e  Sury, FL 34266.8151 MONKORlNG GROUP DESC. Public Access Reuse. Kingsway GolfCaurre 

COUNTY. Des010 NO DISCHARGE FROM  SITE.^ 
MONITORMC PERIOD From: 2/1/07 To 2/28/07 

PARM Code 80082 A 

PARM Code 00530 B 

I Cent@ under pcnalry of law that this document and all anachments wcrc prcpared under my direction or supewirron in accordanw with a rystcm designed 10 s w r c  thst qualtficd personnel properly gather and evaluate 
ihc information submincd. Based nn my inquiry ofthc pcnan or pcrronr whv manage the system. or those persons directly responsible for galhering the infomalmn. IhC rnfmalion rubmmcd IS. to the best of my 
knowlcdgc and belief. me. accurate, and completc I am aware that thcrc M significant psnaltics for submining false Informailon. includlng the possibility of line and mprtronment for knowing violations. 

I I I I I 
COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all amchmcnts hcrc) 



FACILITY Lake Sur) WWTF I 
I I I I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Conlinued) 

MONITORINGGROUP NUMBER R-002 
MONITORMG PERIOD From 2/1/07 

PERMITNUMBER. FLOl 19644 
To 2/28/07 

I I I I 

PARM Code 51 005 A 

~ 



DAILY SAMPLE RESULTS - PART B (Public Access Efnuent. R-002) 
kL0119644 Facilify Lake Sury WWTF P m "  N u m k  

Monitoring Period From 2/1/07 To 2/28/07 

PLANT STAFFING 
Day Shift Operator Clair c CCatficate No 7484 Name Randy Farrington __ 

___ Cvcning Shih Operator Clarr ___ Ceni6calc No Name 

Nigh1 Shin Operalor Clarr __ Ccndicatc No Name 

__ ____ Lead Operalor class c Ccmficate NO 9465 Name Johnny Chamberlain 

PA File No FLOl19644-Oo6-DW2P 
UEPIorm b2-6209tWlO).ElfrciiveNov~mbcr29. 1994 



DAILY SAMPLE RESULTS - PART B (Percolation ponds, R-001) 
Fl.01 19644 Facdiry Lake S u q  WWTF Pcrmil Number. 

Muntiortng Pcriod From 211107 ' r o ~  2/28/07 

PLANT STAFFING 
Day Shill  0 p c r . 1 ~  Class ~ c Cmuiealc No 7484 Name Randy Farrington 

Fvcnmg ShiR Opcralor Class ___ Ctrtilicale No Ndmc 

Nigh1 Shift Operator Class ~ Ccniticalr No Name 
___ 

___ ____ Lead Operator Class c CeniRcaic No 9465 Name Johnny Chamberlain 

PA Filc No. FLOl19644-0M-DW2P 
DEP Form 62420 910( IO), EWcctwc Novsmbsr 29. 1994 



DAILY SAMPLE RESULTS - PART B (Flow, Storage Pond, Sludge & Influent) 
Pcrmil Numkr H0119644 Faciliry Lakc Sury NWTF 
Monitoring Pciiod From TU 

PLANT STAFFING 

- ___ I h y  Shih Opersior Cllrr c Certificate NU 7484 N~TW Randy Farrington 
Evening Shih Opcrator Class: - Centficec No. Nalnc 

___ Night Shin Opcialar CI.ES. - Certificate No Nanr 

I.rad Operalor Clans - c Ccndicale No 9465 Name Johnny Chamberlain 

PA File No FLOl19641-006-DWZP 
DEP Form 62-620 9 l oC  IO). ENCE~WC Novrmbcr 29. 1994 



I I I I I I I I I I I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Completed mail l h l i  report to: k p a n m e n t  crfrnv?ronmental protcct~on. Wateuater Compliance Evaluation Scmon MS 3551 .  2600 Blair Slonc Road, Tallahassee. FL 32399-2400 

Mon.Silc No. RMP-B 
Copper. Sludge, Tot. Dry Wt (as 
CU) 
PARM Ccde 78475 + 
Mon.SileNo. RMP-B 

Lccrburg, FL 34749 

FACILITY Me S u y  WWTF 
LOCATION 12169 SW Egrei Circle 

L&e S u q .  FL342bb-8751 

COUNTY Des010 

Requircmfnt (Max.) 
Sample 263 
Mcasurcmenl 
remit 
Requircmcnt (Mar.) 

MGIYG 0 Annually Composite 

4300.0 MGKG Annually Composite 

PERMITNUMBER FLO119b44 

LIMIT 
CLASS SIZE 

MONITORmG GROUP NUMBER RMP.B 
MONITORING GROUP DESC Class B Residual? 

REPORT 
GROL'P 

To 2/28/07 

Annually 
Domistii 

I I I 

I ccnify under pcnalty of law that this document and all anichmentr WCR prepared under my dircction 01 supcwirion 10 accordance with P ryram dcstgned to BSSUIC that qualified pcrronnel properly gather and CIaIUaIc 
the ~nfomation rubmmcd Bared on my inqui" olihc perm or perrons who managc ihe ryrtcm. or tho% persons directly rerponriblc for galhermg lhr in fm"tm.  the lnfamalton ruhmincd is, to the hest of m) 
knowledgc and bclief. tme. BCEUISIC. and complete I am aware ihal !here arc rign~ficanl pcnaltics for rubmining fa lx  mformation. including the porribdlry of fine and lmprlsonmenl for bowing  Ylnlalions 

TELEPHONE NO I D A r t  ( Y  Y'MMIODI NAMErrlTLE OF PRINCIPAL EXECUTlVE OFFICER OR AUTHORlZED AGENT ISIGNATURI: OF PRlNClPAl EXECUTIVE OFFICER OR AUTHORIZED AGENT 

Johnny Chamberlain. Lead Operator 

COMMENT AND EXPLANATION OF ANY VIOLATIONS (RclsrLnee all machmcnts here)' 



I I 1 I I I I 1 I I I I I I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 
PERMIT NUMBER FLOl19644 MONITORING GROUP NUMBER. RMP-B FACILITY Lakc Sury WWTF 

MONITORING PERIOD From. 2/1/07 To 2/28/07 

PARM Code 78471 

PARMCode18465 + 

PARMCodc78469 + 

i 

I I I I I I I I I I 

DEPTnm,62-h20910(101.Effecl~vc November 29. 1994 



I I I I I i I I I I I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHAUGE MONITORING REPORT - PART A 

W h m  Complctrd mail lhis report to: Depmmrnt of Environmenlal Pmvction. Wsstewatcr Compliance Evaluallon Seclian. MS 355  I, 2600 Blalr Stone Road. Tallahassee. FL 32399-2400 
PERMITEE NAME' Aqua Utilities Florida hc. PERMITNUMBER FL0115644 

Mon Site No. EFA-OI 
Solids. Total Suspended 

P4RMCcdcOOS30 A 
MonSileNo. EFA-OI 

I I I 

Rcguirmenl (AmAvg.) Wcckr 
2.4 MGiL Every Two 8-hr. FPC 

Weeks 
SamPlC 1.5 
MCasIUWX"t 
Permit 30.0 60.0 MF5 tvcry Two 8-hr. FPC 
Rcquircmcnt (Mo.Avg.) (Max) WCCb 

MAILING ADDRESS P 0 Box 4903 IO 
Leerburg, FL 34749 

rACll ITY LAC suv w r  
I.KATIOb l i l b 5  SW tgreicircie 

Lakc S q .  FL 34266475 I 

COUNTY Des010 

LIMIT 
CLASS SIZE 

Final 
NIA 

REPORT 
GROUP 

MUNlTVKlNG GROUP NUMBER R 4 O l  
MONTORMG GROUP DESC 

NO DISCHARGE FROM SITE 
MONITORING PERIOD From 3/1/07 To 3/31/07 

Pnsolal!on Ponds including Influen1 

Monthly 
Domestic 

I I I I I 
COMMENT AND EXPLANATION OF A N Y  VIOI.ATIONS (Rclcrencc all anachments here). 



II I I I I I I I I I I I I I 1 I I I 



I I I I I I I I I I I I I I I I I I I 
DISCHARGE MONITORING REPORT- PART A (Confinued) 

FACILITY Lakc Sury W W F  MONTORING GROUP NUMBER. R-001 PERMIT NUMBER FI.0119644 
MONITORMG PERIOD From. TO 

PARMCdC80082 G 



Monthly 
Dnmcrlic 

Johnny Chamberlain, Lead Operator 

I I I I I I I I I I I I I I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Camplecd mail this rtport l o  Dcpanment of Environmental P~olect~on. WBItcwalcr Compliance Fvalual!on SLcllon. MS 3551. 2600 Blalr S lo~te  Road, Tallaha.sscc. FL 32399.2400 

PERMITTEE NAME Aqua Utilities Florida. Inc, PERMIT NUMBER FLO119614 
MAILINGADDRESS: P o ~ 0 x 4 9 0 3 1 0  

Lrcrburg. FL 34749 L N I T :  Final REPORT. 
CLASS SIZE. NIA GROUP: 

MONlTVklNb ClKOUP NUMBER. O-0(11 
F A i l L l l Y .  Lake Suzy W W T F  
L0CAT:C::: i i i6F  SWLgrrlCirclc .., 

Lake Suzy. FI. 34266.8751 MONITORING GROUP DESC. Kmgrway Go11 Course 

COUNTY: DCS"t" NO DISCHARGE FROM S l T E . 0  
To 3/31/07 MONITORMG PERIOD From. 3/1/07 

PARM Code 74062 P 

PARMCode81381 P 



Monthly 
Domestic 

I I I I I I D I I I I I I i I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Complrtrd mail this rcporl to: Dcpmmcnt of Environmental Protection. Wastcvaler Compliance Evaluation Seclion. MS 355  I. 2600 Blam Stone Road. Tallahassee. FL 32399-2400 

PERMITTEE NAME Aqua Utilities Florida Inc PERMIT NUMBER FLOl19644 
MAILfNG ADDRESS. P. 0. Box 4903 IO 

Leerburg, FI. 34749 LIMIT Final REPORT. 
CLASS SEE: NIA GROUP 

FACILITY IA(L S u q  WWTF 
LDCAilO:. 12169 3 igrcl Circie MONITORING GROUP NUMLIEK: K-UU2 

MeSuq.  FL 34266.8751 MONKORMG GROUP DESC Public Access Reurc. Kingsway Golf Courrc 

COUNTY DeSoto NO DISCHARGE FROM S I T E : o  
MONITORMG PERIOD l?om 3/1/07 TO 3/31/07 

PARM Code 50050 Y 

PARMCodcSWSO I 

PARM Code 80082 Y 



I I I I I I I I I I i I I I 1 I I I I 
DISCHARGE MONITORING REPORT- PART A (Continued) 

FACILITY Lake Sury WWTF MONITORING CROlJP NUMBER R-002 
MONITORNG PERIOD From 3/1/07 

PERMIT NUMBER FLOl19644 
To 3/31/07 

PARMCodcS0060 A 

PARMCode00070 R 

I I I I I 



DAILY SAMPLE RESULTS - PART B (Public Access Effluent, R-002) 
Pcrinil Number FLOI 19643 Facility LakcSury WWTF 
Monitoring Pcrmd From 3/1/07 To 313 I107 

PA File No FL0119644-006DW2P 
DEP Form 62.620 910( IO). Effcrlivr Novemkr 29. 1994 



DAILY SAMPLE RESULTS - PART B (Percolation ponds, R-001) 
Pcrmi i  Numbcr Fl.0 I I Yb44 faci l r ly  Lake Sury WWTF 
Mnnitoiing Pericd From 3/1/07 'io 313 I 107 

PLAN1 STAkFING. 

__ -- Day S h f I  Owrator Clarr. c Cenifiate No. 7484 Name Randy Farrington 

tvcning Shih Operam Class. __ Cenificale No Name: 

-__ Night ShiA Operator Class. ___ Cenificaie No. Name. 

__ -- Class: c CenificaieNo 9465 Name Johnny Chamberlain Lead Operator 

PAFile No FLOl19644-006.DW2~ 
DFP Form62-620910(10). EW=twcNovemkr29 1994 



c DAILY SAMPLE RESULTS - PART B (Flow, Storage Pond, Sludge & Influent) 
Pcmml Number FLO119644 Facility Lake S u q  WWTF 
Mon~ormg Period From To 

- Flow Flow Flow Overflow Use, Duration of Ramfall Annual Sludge CBODS (MGII 
Total Plan1 Public Access Perc Ponds Ofcurmcer Dmcharzc (Inches) Prcducllon. 

PLANT STAt1ING 

~ -- - [)a? Shin Opsralor aa ,r  c Ccfllficstc No 7484 %,e Randy Farrington 

___ I vcning Shift Opcraiur ChSS ~ Cen~ficsle No Name 

Night Shift Operalor Clarr __ Ccrlificalc No Name - 
__ ___ I rad Oprrriur Class c Crrllficalc No 9465 “lame Johnny Chamberlain 

- PA File No F1.0119644-M)6-DWZP 
DEPForm62-6209IO(IO).EllrcliveNovcmbcr29. 1994 



1 I & I I I I I I I I I I I > I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

JOhMy Chamberlain. Lead Operator 

I 

Whrn Completrd mail lhis report to: Dcpanment of Envmnmenlal Prolection. Waslewatcr Compliance Evaluation Sectton. MS 3551, 2600 81alr Stone Road. Tallahassee. FL 32399.2400 

PERMITTEE NAME Aqua Utilities Florida. Inc. PERMIT NUMBER FL0119644 
MAILING MDRESS P. 0. Box490310 

Leerburg, FL 34749 LIMIT Final REPORT. 
CLASS SEE. NIA GROUP: 

FACILITY Lake Suzy WWTF 
iUi ATiOh i2i69SL4 EgIeIClrclc MUNllUKlNCi GKUUI‘NVMBER: R-OUI 

Lakc Suzy. FL34266-875 I MONITORING GROUP DESC: Percolation Ponds. including Influent 

Monthly 
Domestic 

COUNTY DCSOtO NO DlSCliARGE FROM S I T E 0  
MONITORING PERIOD From. 1/1/07 To I / >  1/07 

PARM Codc 80082 Y 

PARM Code 80082 A 

PARM Code 00530 Y 



I 1 I I I \ I I I ) \ I I I I \ I 1 I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

MONrrORlNG GROUP NUMBER. R-001 
MONITORING PERIOD From 1/1/07 To 1/31/07 

P E R M r I  NUMBER. FL0119644 Lake S u q  WWTF FACILITY 

PARM Code 00400 A 

PARM Code 74055 Y 

PARM Code 74055 A 

PARM Code 50050 S 



5 . I 1 I I I 1 1 I I c I 
DISCHARGE MONITORING REPORT -PART A (Continued) 

FACILITY. L&e S"N WWTF PERMITNUMBER FLOl19644 
To 1/31/07 



I I I I I I I I I I I I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT- PART A 

When Completed mail this rtparr to: Depanmmt of Environmental Protection. Wartewatei Compllancc Evaluation Secuon. MS 3551,2600 Blau Stonc Road. Tallaharrce. FL 32399-2400 

PERMITTEE NAMF Aqua Utilities Florida Inc 
MAILMG ADDRESS P 0 Box 4903 10 

Leerburg, FL 34749 

FACILITY Lake S W  W W C  
LOCATION 12169 SW Egret Circle 

L&c Sury, FL 34266-875 I 

COUNTY DeSota 

PERMITNUMBER FL0119644 

LlMT 
CL,?SS SEE ,.#A 

MONITORMG GROUP NUMBER RMP-R 
MONITORMGGROUP DESC Clarr B Residuals 

NO DISCHARGE FROM SITE 0 
MONITORING PERIOD From 3/1/07 To 3/31/07 

Final REPORT 
GROijP 1 5 1  

I I I I 

Annually 
Domestic 

PARhi Code 49565 + 

PARM Code 78476 + 

I cenify under penally of law lhal this document and a l l  amchments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate 
the m f o m a t m  submincd Bared on my 'mquiry ofthe person or persons who manage the system. or those persans directly responsible for gathering [he infomatton. the Infomation rubmilled 1s. to the be61 01 my 
knawlcdgr and belief. true. accurate. and complete I am aware that therc are significant penaltics for submining falx Infomallon. including the p r i b i l i l y  of fine and imprironmsnl for knowing violations 

I NAMFflITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT 1 SIGNATURE OF PRINCIPAL EXECWIVE OFFICER OR AUTHOR1Zf.D AGENT I T E L E P H O M N O  IDATEWYIMMIDD) I 
Johnny Chamberlain. Lead Operator 

COMMENT AND EXPLANATION OF ANY VIOLA1 IONS (Reference all anachmcnu hcrc) 

1 DEP Form62.620910I10). EffectiveNovember29. 1994 



AlMM VI hlIll3V'i 

II I I 



Monthly 
Domcrtic 

I I I I I I I I I I I I I I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Complrtcd mail Ibis repor1 lo: Department of Environmental Prot~ction. Wwcwater Compliance Evaluation Section. MS 3551. 2600 Blair Stone Road. Tallahassee. FL 32399-2400 

PERMITTEE NAME Aqua Utilities Florida 1nc PERMIT NUMBER FLOl19644 
MAILMG ADDRESS P. 0. Box 490310 

Leesburg. FL 34749 LIMIT: Final REPORT. 
CLASS SUE: NIA GROUP' 

FAClLiTY. take suzy WWTF 
LOCATION 12169 SW EgciCircle MONTTOR.IFIG GROl.!P NUMBER: R-001 

Lake Sury. FL 34266.8751 MONITORMG GROUP DESC Percolation Ponds, inciuding Influent 

COUNTY. DrSotn NO DISCHARGE FROM S m . 0  
MONTORMG PERIOD From: 4/1/07 To 4130107 

PARMCOde80082 A 

PARhlCods00530 Y 

I certify under penalty of law ha1 this document and all attachmenu were prepared under my direction 07 supcryism in accordance with a system designed to WIUIC that qualified pcrsonnel properly gather and evaluate 
the infomation rubmined Baed  on my inquiry of Ihe perron or perrons who manage the iysiem. or thorc perrons directly rcrponsible lor garhering the i n f o m a i m ,  thc information rubmined is. to the best of my 
knowledge and bclirf. lille. accuraic. and complctc. I am aware Ihai therc arc significant penalties for rubmining false mformation. including lhc possibility of Rnc and imprisonment for knowing vbolationr. 

NAh5'llTLE OF PRINCIPAL EXECUTlK OFFICER OR AUTHORIZED AGENT (SlGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT lELEPHONEN0 IDAlE(YYMWDO1 

Johnny Chamberlain. Lead Operator 

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Rcfcrcnce all attachmenu herc) 

I PA File Nu FLOl19644.UO6-DW2P 
nFP Fnnn h7.h70Qlnilnl FfFrrliv, Nnvrmhrr 7 0  I W d  



I I i I I I I I I I I I I I I I I I I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

PERMIT NUMBER FLOl19644 FACILITY Lake S u q  WWTF MONITORMG GROUP NUMBER: R-001 
MONITORMG PERIOD F”: 4/1/07 TO 4/30/07 

PARMCode50060 A 

PARMCCde00620 A 

IO0 
P m v c o d e o o i a o  I Pcrmit PER- Mwlhly Calculated 
MonSite No, FLW-01 Rcquiremcnl CENT 



I I I I I I I I I 1 I I I I I I I I I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

FACII.ITY Lake Sury W W F  MONKORMG GROUP NUMBER.  R-nni PERMITNUMBER FLOl19644 
MONITORMG PERIOD From: 4/1/07 TO 4/30/07 

PARMCode46529 P 

PARMCodc49019 P 

PA File No FLOl 19644.006-DWZP 
nFPFrirm(l7.670910(lQi Fftrrlivr Nnvrmhrr39 1994 



I I I I I I I I I I I I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Complcad mall this report lo: Drpmmcnr of Environmental PmlccIm. Wastewater Camplmw Evsluat~on Seclian. MS 3551 2600 Bias, Stonc Road. Tallaharsee. FL 32399-2400 

Leerbur& FL 34749 

FACILITY l a k c  S , q  WWTF 
LOCATION 12169 SW E K X ~  Circle 

Lake S u q .  FL 34266475 I 

COUNTY DeSOlO 

PERMIT NUMBER FLOl I9644 

LIMIT Final REPORT 
CLASS SUE NIA GROUP 

MONITORING GPOllP NIJMBER D-001 
MONITORING GROUP DESC Kingsway GolfCourre 

NO DISCHARGE FROM SITE 0 
MONITORMG PERIOD From 4/1/07 TO 4/30107 

Monthly 
Damertic 

1 -niiy under Penalty of law that this documend and all anachmenu were prepared under my dmmon or supervision in accordance with a system designed to .%SUR that gualtficd personnel properly gather and evaluate 
the informallon submitted &sed on my inquiry of the penon or persons who manage the syslem, or thosc pcrsonr dircctly rerpansiblc for gathering the information. the infomalion rubmined is. to the besl of my 
knowledge and belicf, true. accurate. and Mmplclc I am aware that there arc significant penaltics for subminine false onformation. mcludinz the ~ o s s i b i l i l ~  o f  fins and imprisonment for h o w m g  violalions. - - .  

NAMVTITLEOFPRWCIPAJ. EXECUTIVEOFFICER OR AUTHORIZED AGENT ISIGNATURE OF PWCIPAL EXECUTIVE owicm OR AUTHORIZED AGENT ITTELEPHONE NO D A T E W Y W D J  

Johnny Chamberlain. Lead Operator 
I I I I I 
COMMENT AND EXPLANATION OF ANY VIOL4llONS (Reference al l  atlachmcntr hem) 

I I 



I I I I I I I I I I I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - ?ART A 

When Completed mail this report to: Depmmenl afEnvironmsnial Pmtcstion. W~(tcwatcr Compliance Evnluaiion Section. MS 3 S J I .  2600 Blair Stone Road. Tallahassee. FL 32399-2400 

PEKMTTEE NAME. Aqua Utilities Florida Inc. PERMIT NUMBER FLOl19644 
M U N G  ADDRESS. P 0. Box 4903 IO 

Lccsbutg. FL 34749 L", Final REPORT. Monthly 
CLASS SIZE. NIA GROUP. Domcruc 

F.4Cl"rrY L&c Sa,? IWViF 
I.OCATION I 2169 sw F ~ ~ T  rlrcir MQNTO?.ING GROUP NL'MBER P.402 

Lake S u q .  FL34266-8751 MONITORING GROUP DESC: Public Access Reuse. Kingrway Golf Course 

Johnny Chamberlain, Lead Operator 

I I I 

COUNTY DcSota NO DISCHARGE FROM S I T E : o  
MONITORING PERIOD From: 4/1/07 To 4/30/07 

PARMCDdc80082 Y 

PARMCcde80082 A 

PARMCodc00530 B 

I ccnify undcr pcnalry ailaw that this documcnt and a11 anachmrnLI were prepared undsr my direction or supervision in accordance with a system designed (0 &SSYR that qualified personnel properly galher and evaluate 
the iniomatlon submined. Bared on my inquiry Ofthe perron or perrons who managc the system. or lhasc perpons directly responsible for galhering the information. the iniormation submimd 15. to the besl of my 
knowldEe and belief. true. accurate. and comvlete I am aware that thcrc are rimilicant vendtics ioor rubminine iaise informmion. including the wssibiltty o i  fine and imprisonment for knowlng vlolallons. 

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all amchmenls here): 



I I I I I I I I I I I I I I I I I I I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

FACILITY. Lake Suzy WWTF MONITORING GROUP NUMBER. R-002 PERMIT NUMBER’ FLOl19644 
MONITORMG PERIOD From: 4/1/07 TO 4130107 

, , . .. 

PARM Code 00010 8 

PARMCodc00620 A 

PCrmil 
Requirement 



- 
DAILY SAMPLE RESULTS ~ PART B(Public Access Elfluent, R-002) 

Pcrmil Numkr 11.01 19644 Facilny Lalc S u q  W W l F  

Moniloring Permd From 4/1/07 To 4130107 

PLANT SIAFFING - 
Day Shih Opalor Class - c Cmif icat  No- 7484 Name' Randy Farrington 

Evening Shih Opcratoi Class, __ Cenilieale No: Name 

- Night Shih Opcralor Class ___ Cenificate NO: Name. 

Lead Owrator Class: c Ccnifiealc No 9465 Name. Johnny Chamberlain - 
- 

PA File No FL0119t.44-006~DWZP 
DEP 10- 62-621) 910(10). E I T ~ l i v c  Novsmkr 29. 1994 



- 
DAILY SAMPLE RESULTS - PART B (Percolation ponds, R-001) 

Permit Number H 01 19644 Facility I ake Sury WWTr 
Muniloring Pcriod From 4/1/07 To 4/30/07 

Fecal Califon 

- 
- 

- 

- 
- 
- 

I 

- 

- 

- 

I 

- 

%ANT Sl~Al  IVlNC~ - 
Day Shin Opentar cinrr c Ccnificalc No 7484 Name: Randy Farrington 

~ 

Cvening Shih Owralor Class - Ccnificalc No Name 

- Night ShiR Operalur Class. __ Ccnificals NO NWW 

l.rad Op~r i tor  Clrrr - c Cmlficalc No 9465 Name Johnny Chamberlain 

- 
PA File No FLOl IPri44-006-DWZP 
DEP Form 62-620 91W IO). ENcciivc Novembei 29, 1994 



D A I L Y  S A M P L E  RESULTS - P A R T  B (Flow, Storage Pond, Sludge & Influent) - 
Permit Numbcr FLO119649 Faciliry Lske S u e  W W F  
Uoniiormg Period From 4/1/07 To 4/30/07 

Flow Flow Overflow Ilrr. Duration of Rainfall Annual Sludgc CBODS (MGIL) TSS (MG/L) 
Public Accrri Perc Ponds OEcurr~ncer Diuhargc (Inches) Production. 

(MGL)) Reuse (MGD) Total(MTPY) 

- 

I A I I (MGD) I FLW-01 - 
FI.W-02 .. I I I I I 

50050 74062 I 81381 49019 I 80082 I 00530 

, I I I I I I I I 
MO Avg 1 

- Pl.ANT STAFFMG 
Day Shift Operalor Class. ___ c Cenificalc NO 7484 Name Randy Farrington 

tvrning Shih operator Class - CeniAcate NO: Name. - Night Shift Operator ClSrS~ ~ Ccnificatc No Name 

Name Johnny Chamberlain I cad Oprrator Clrrr. c CntiACaIe NO: 9465 - 

PA Fdc No. FLOl 191,44-006-DWZP 
UEP Form 62-620 9 1 q  IO), Ef fnt ive  November 29. I994 

- 



I I I I I I I I I I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

W h m  Campletd mail thi? report to: Dcpanment nl Environmental Prmsctmn. Wa~iewatri  Compliance Evaluauan Section. MS 3551 ,  2600 Blair Sione Road. Taliahasscc. PL 12399-2400 

PERMITTEE NAML Aqua Utilities Florida lnc PERMIT NUMBER FLOl19644 
MAILING ADDRESS P, 0 Box 490310 

Leerburg. FL 34749 LIMIT. Final REPORT 
CLASS SUE. NIA GROUP 

F,?CILITY. Lakc S u i )  KWTF 
LOCATION !Zl6? sw Egret Circle i.(Oi<iTOKiNG G R O G  WiiMBER. KMP-B 

Lake Sury. FL 3426647JI MONITORING GROUP DESC. CI-s B Residuals 

Mon.Si1c No. RMP-B 
Capper. Sludge, Tot. Dry Wt (as 
CUI 
PARM Code 78475 + 
Mon.Sitc No. RMP-B 

I I I 

Requirement (MU.) 
MGMG ~ n n u a ~ ~ y  Compasile Sample 263 

Measurcmcnt 
Permit 4300.0 MGXG Annually Composilc 
Requirement (MU.) 

NO DISCHARGE FROM SITE:= 
MONITORMG PERIOD From. 4/1/07 To 4/30/07 

Johnny Chamberlain, Lead Operator 

DEP Farm 62.620 910110l. ttfcctivc November 29. 1994 



1 I I I I V I c I I I I I I I 1 I I I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

P E R M l r  NUMBER FLOl19644 FACILITY Lake Sury WWTF MONITORING GROUP NlJMBER. RMP-H 
MONITORING PERIOD From. 4/1/07 To 4130107 

PARMCcdc61518 + 

PARMCodc78467 + 

I DEP Form 62.62O910(lO). EfTcclive Navemhcr 29. 1994 





I I I I I 1 I c I I I E I I I I I I I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

FACII.ITY I.akc Suzy W W l i  MONITORING GROUP NUMBER. R-001 PERMIT NLIMBCR. FLOI 19644 
MONITORING P m i m  rrom 5/1/07 To Si3 1/07 

PARM Code 50050 (1 



I I I 1 I I I I I I I I I I I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

I I I I 

PERMIT NUMHER TLOI 19fA4 
l o  5/31/07 



I I 1 I I I I I I I I I I I \ I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT- PART A 

When Complelrd mail this rcporl In: Dep;mmml or fnrimnmcnlal Protcct~on. Wstcwat~r  Compliance Fvalualion Seclmn. M S  IS5 I .  2600 RIwr Sone Road. Tallahassee. FL 32199-2400 

PERMI1-1 tt NAME. Aqua I l l i l i l i e ~  Florida. lnc 
MAILING ,\DDRESS P (1 HOX 4YOllO 

Lecrhurg. FL 14149 

COILWTY 1)esora 

Monthly 
Ihmcrric 

I I I 



I 1 I I I 1 i I I I I i I I I I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When Completed mail this report to: Lkpanmrnl of  Environmental ProIcc~ion, Waslewaler Compliance Evaluaiion Section. MS 355 I .  2600 B l a ~  Stone Road, Tallahassee, FL 32399-2400 

PERMTIEE NAME: Aqua Utilities Flortda. Inc PERMIT NUMBER FL0119644 
MAILING ADDRESS: P 0 Box 490310 

Leerburg, FL 34749 LIMIT Final REPORT: Monthly 
CLASS SIZE: NIA GROUP: Domestic 

FACILITY. Lake Sury W r F  
LOCATION 12169 SW EgretCircle MONITORING GROUP NUMBER. R-002 

Lake S u m  FL34266-8751 MONITORMG GROUP DESC: Public Access Reuse, Kingsway Golf Cuurse 

COIINTY DeSato NO DISCHARGE FROM SITE.= 
MONITORING PERIOD From 5/1/07 To 5/31/07 

P A M  Code 50050 I 

P A W  Code 80082 Y 

PARM Code 800x2 A 

PA File No FLOI 19644-006-DWZP 
nFP Fnrm h7.6709lOIIill l-ffcoiv,. Novrinhrr 79 1996 



1 I I I I I I I I I J I I I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 
FACILITY. Lake Sury WWTF MONITORING GROUPNUMBEH'  R-002 PERMIT NUMBER: FLOl19644 

MONITORING PEKIOU From: 511 107 To 5/31/07 

ARMCade00070 B 

PARM Code 00620 h 

I I I I I I I I I I 



- 
DAILY SAMPLE RESULTS - PART B (Public Access Effluent, K-002) 

Permit Number FL0119M4 Fscrliry Lake Suw WWTF 
Monitoring Period From 5/1/07 To 5/31/07 

CBODS TSS (MGR) PH PH Fecal Coliform TRC Turbidity Nitrogen, 
(MGIL) Minimum Maximum Bacteria (For (NTU) Nmatc, Tnlal 

(SU) (SU) (WIOOMI.) Disinfect) (as N) 
(MGIL) 

PLANT SlAFFING - 
Day Shih Operator Class C Cenificate No. 8946 Name. Robert Paver 

Evening Shill Opcrnlor Class: c Cenificale No: 7484 N m c :  Randy Fanington 

Night Shifi Operator Class: - Cenificats No: N s m s  

Lead Operalor Clnrr: c Cenifieale No. 9465 Name Johnny Chamberlain 

__ 
~ 

I 

__ 

PA File No Fl.Ol19644-U06-DW2P 
DEP Form62-620 910(10), Effective November 29. 1994 



CBODS TSS PH PH Fecal Coliform 
(MOIL) (MWL) Minimum Maximum Bacteria 

(SUI (SU) (111100ML) 

U I I I I I I I I 
Code 80082 00530 00400 00400 74055 50060 00620 

MOD S!le 1 EFA-OI I EFA-OI I CFA-OI I EFA-OI 1 EFA-OI I EFA-01 I I I 
TRC Nitrogen. 

(For Disinfect.) Nitrate, Tolal 
(MCII.) (as N) 

(MOIL) 

PLANT STAFFING 
Day ShiR Opcralor Class: c Ceniticale No 8946 Name. Roben Paver 

Evening ShiR Operalor Class c Cenilicsle N o  7484 Name: Randy Farrington 
- 

~ 

Night ShiR Operator Clans - Cenificalc No Name: 

Lead Operator Chrr c Cenilicale No: 9465 Name' Johnny Chamberlain - 

PA File No. FLOl19644-006-DW2P 
DEP Form 62-620.910(10). ENeclivc November29, 1994 



Code 

Mon. Site 

PLANT STAFFING. 
b y  Shih Opnslor Class: c CeniRcale No: 8946 Nome Roben Paver 

Evening Shin Operator Class. __ c CrrliYicale No: 7484 Name Randy Farrington 

Night Shin Operator Class: - Cenifiratc No: Namc 

Lead operator c1arr. ~ c Cenlficatc NO: 9465 Name Johnny Chamberlain 

___ 

PA FileNo FLOI 19644-006-DW2P 
DEP Form 62-620.910(10), Effective November 29, 1994 

Flow Flow Flow Overflow Use, Durat~an o i  Rainfall Annual Sludge CBOD5 (MGII.) TSS (MGIL) 

(MGD) R C U C  (MGD) . r w i  (MTPY) 
Total Plant Public A C C ~ ~ E  Perc Ponds Occurrences Discharge (Inches) Production, 

(MGD) FLW-01 - 
FLW-02 

50050 50050 5W50 74062 81381 46529 49019 80082 00530 

FLW-OI FLW-02 FLW-03 STM-OI STM-01 OTH-01 OTH-02 NF-01 NF-01 



I 1 I I I I I I 1 I I I I I I ~ 

I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When Completed msil this report IO: Department of Environmental Proteetm, Wasewater Compliance Evaluation Sect~on, MS 3551,2600 Blair Stone Road, Tallahasxe, Fl. 32399-2400 

PERMITTEE NAME. Aqua Uulitics Flanda, Inc. PERMITNUMBER FLOl19644 
MAILING ADDRESS: P 0 Box 490310 

Irerburg, FL 34749 L IMIT Final REPORT Annually 
CLASS SIZE NIA GROUP: Domestic 

FACILITY: Lake SW WWTF 
LOCATION: 12169 SW Egret Circlc MONrTORMG GROUPNIJMBER: RMP-B 

Lake Sury, FL 34266.8751 MONITORING GROUP DESC: Class B Residuals 

COUNTY DeSoto NO DISCIIARGE FROM S I T E : n  
MONITORMG PERIOD From: 5/1/07 To 5/31/07 

itragen. Sludge. Tot, Dry Wt (a 

PARM Codc 78478 + 

PARM Code 78472 + 

I ccnjfy under pcnally of lau that this document m d  811 attachmenb were prepared under my direciron or supervision tn accordance with a system designed to a w e  that qualified personnel properly gather and cvaluate 
the informarion rubmined Based on my inquiry of the person or perrons who manage the system, or those pcisanr directly rcsponsihle for gathering the infomiation. the information submined 1%. lo  the her1 of my 
knowiedgc and heliei, true, BCCURIC. and complelc I am aware lhat therc are rigmfica>l pcnaltier lor rubmining false information. including the possibilily of fine and imprisonment fnor knowing violations. 

I I I I I 
COMMENT AND CXPLANATION OF ANY VIOLATIONS (Reference all anachmenu there) 

DEP Form 62-620 910( IO), Effeclive Vovember 29. 1994 



I 

+ S9P8L $Po3 N8Vd 

+ ILPPL 'Po3 WXVd 



I 1 I I I I I I I I I I I I I I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When Completed mail this report to: Department of Environmental Protection, Wutcwater Compliance Evaluation Section, MS 3551,2600 Blair Stone Road. Tallahassee, FL 32399-2400 

PERMIT NUMBER FLOl19644 

LIMIT: Final REPORT. Monthly 
CLASS SIZE: NIA GROUP: Domestic 

PERMTEE "E: Aqua Utilities Flonda, Inc. 
aMAILiNG ADDRESS: P. 0. Box 490310 

Leerburg. FL 34749 

FACILITY. Lakc Sury WWTF 
LOCATION: 12169SW EgrctCircle MONITORING GROUP NUMBER: R-001 

Lakc Sury, FL34266-8751 MONITORING GROUP DESC. Pereolatia Ponds, including Influent 

COLJNTY. DeSota NO DISCHARGE FROM S l T E C ]  
To 6/30/07 MONITORMGPERIOD From: 6/1/01 

PARMCadCSOO50 1 

PARM Code 80082 Y 

PARMGde80082 A 
Mon.Sire NO. EFA-01 



I I I I I I I I I I I 1 I I I I 1 I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

MONITORING GROUP NUMBER: R-001 
MONTTORING PERIOD From: 6/1/07 PERMIT NUMBER FLOl19644 

FACRrTY: Lek Sury WWTF 

To 6130107 

PARMCodc00400 A 

PARM Code 50050 Q 

PARM Code 50050 R 

I 



I I I I I I I I I I I I I I I I I 1 I 

DISCHARGE MONITORING REPORT- PART A (Continued) 

MONITORING GROUP NUMBER R-001 
MONITORING PERIOD From: 6/1/07 

PERMIT NUMBER: FLOl19644 FACILITY Lake Sury W W F  

To 6/31/07 

PARMCode46529 P 

PARM Code 49019 P 

PA File No FL0119644-006.DWZP 
nFP Form 67.670 S i O / l O >  FN?cWc N o v r m h r r X  ,994 



I I I I I I I I I I I I I I I 

Johnny Chamberlain, Lead Operator 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

N'hm Completed mail this report to: Depanment ofEnvironmental Protecrion. Wastewatef Compliance Evaluation Section. MS 3551. 2600 Blair Stone Road, Tallaharsec, FL 32399-2400 

94 1-371-9456 

PERMITTEE NAME Aqua Utilities Florida, Inc 
MAILING ADDRESS P 0 Box 4903 I O  

herburg, FL 14749 

FACILITY W e  Suly WWTF 
LOCATION 12169 SW Egrct Circlc 

LAC Suzy, FL 34266-8751 

PERMIT NUMBER FLOl I9644 

LIMIT: Final REPORT 
CLASS SIZE: NIA GROUP 

MONITORING GROUP NUMBER: 0-001 
MONITORING GROUP DESC Kingsway Golf Caune 

Monthly 
Damcstic 

COUNTY: DeSato NO DISCHARGE FROM  SITE:^ 
To 6/30107 MONITORMG PERIOD From: 6/1/07 

PARM Code 74062 P 



I I I I I I I I I I I I I I I I I I I 

Johnny Chamberlain, Lead Operator 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Completed mail this report lo: Department of Environmental Protection. Wastewater Compliana Evaluation Section, MS 3551.2600 Blair Stone Road. Tallahasrec, FL32399-2400 

941-377.94S6 

PERMTEE NAME: 
MAILNG ADDRESS: P. 0. Box490310 

Aqua Utilities Florida, Inc 

Lcesburg. FL 34749 

FACILITY: M e  S u q  WWTF 
LOCATION: 12169 SW Egret Circle 

COUNTY Desoto 

Lake Suzy, FL 34266-875 I 

PERMIT NUMBER FLOl19M4 

LIMIT: 
CLASS SIZE: 

Final 
NIA 

REPORT Monthly 
GROUP. Domestic 

MONITORING GROUP NUMBER: R-002 
MONITORING GROUP DESC: Public Access Reuse, Kingsway Golf Course 

NO DISCHARGE FROM S l T E : n  
MONITORING PERIOD From: 6/1/07 To 6/30/07 



I I I I I I I I I I I I I I I 1 I I I 
. . ~  

DISCHARGE MONITORING REPORT - PART A (Continued) 

PERMIT NUMBER: FLOl19644 MONlTORMG GROUP NUMBER: R-002 
MONlTORMG PERIOD From: 6/1/07 

FACILITY Lake S w y  W F  

To 6/30/07 

ARMCode51005 A 

P&?MCCde74055 A 
Mon.Site No. EFAd 



DAILY SAMPLE RESULTS - PART B (Public Access Effluent, R-002) 
FI.01 19644 Facility' Lake Sury WWTF Permit Number: 

Moniloring Period From 6/1/07 To: 6/30/07 

PLANT STAFFrNG: 

Ccnificalc No: 8946 Name: Robert Paver Day Shin Operator 

Class: c Cenifieetc No: 7484 Name: Randy Farrington 

Class ___ CeniRcale No: Name' 

Evening Shin Opcratar 

Night Shin Operatot 

Lead Operator Class. c Ccrtificak No: 9465 

__ 

"e: Johnny Chamberlain - 
PA Fde No FLOl19644-006-DW2P 
DEP I-om 62-620 9lO( IO). Efieclwe November 29. 1994 



DAILY SAMPLE RESULTS - PART B (Percolalion ponds, R-001) 
Facilify: Lakc Suzy WWTF Permit Number: FLU119644 

Moniloring Pcriad From: 6/1/07 To: 6l30107 
- 

- 
.L 

- 

- 

< 

- 
PIANT STAFFING 
Day Shin Operam Claw c Cenificalc No: 8946 

Evcnmg ShLR Operam Class: c Cenificalc No. 7484 

Nigh1 ShiA Opcrator Class: CmiRcale NO: Name: 

Name: Roben Paver 

Name: Randy Farrington 

___ - 
- 

Name: Johnny Chamberlain - Lead Operalor Class: c CcniRcale No: 9465 __ 

PA Filc No. FL0119644-006-DW2P - DEPFarm62-620.910(10), Effcclivc Novcmbcr29. 1994 



DAILY SAMPLE RESULTS - PART B (Flow, Storage Pond, Sludge & Influent) 
Ptnnil Number: FLOI I9644 Facility: Lake S u q  WWTF 
Monmrmg Pcriod Fmm: 611 I07 To: 6/30/07 

- 

I 

I 

I 

- 

I 

- 
- 

PLANT STAFFING: 
Day Shin operator Clars: c Cenificaa No. 8946 Name. Roben Paver 
Evening Shifl Operator Class. c Cenifieatc NO 7484 Name: Randy Farrington 

~ 

- 
- Nigh1 Shin Operalor Class: ~ Ccnliicate No: Name: 

Lead Operator Class: __ C Cenificats No: 9465 Name: Johnny Chamberlain 

-. PA File No FLOl19644-006-DWZP 
DEP Form 62-620.91 O( IO), Effective November 29. 1994 



I I I I I I I I \ 1 \ I ! I I 

Johnny Chamberlain, Lead Operator 941.377-9456 

DEP Form 62-620.910(10). Effective Navember29. 1994 



L E I I I 5 I I I I 1 I I I I I I I t I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

MONITORING GROUP NUMBER RMP.B 
MONITORING PERIOD From: 6/1/07 PERMIT NUMBER FLOl19644 

FACILITY: Lake Sur). W W F  

TO 6/30/07 

PARM Code 78468 + 

Cadc61553 + 

DEP Form 62-620.910(10). Effeclive Novembcr29. 1994 



I I I I I I I I I I t I I I 1 I I I I 
.... 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Completed mail this report 10: Depanment of Environmental Proiectian. Wastewater Compliance Evaluation Section. MS 3551.2600 Blair Stone Road, Tallahassee, FL 32399-2400 

Johnry Chamberlain. Lead O p e r z t o r  941 -377.9450 

PERMITTEENAME Aqua Utilities Florid% Inc 
MAUINGADDRESS P 0 Sax490310 

Leerburg. FL 34749 

FACILITY Lake Suzy WWIF 
LOCATION 12169 SW Egret Circle 

Lake S u q .  FL 34266-815 I 

PERMK NUMBER FLOl.19644 

LIMIT 
CLASS S E E  

Final 
NIA 

MONITORING GROUP NUMBER. R-001 
MONITORING GROUP DESC Percolalion Ponds. includrng Influent 

REPORT Monthly 
GROUP Domcrtic 

COUNTY DeSaIo NO DISCHARGE FROM S I T E . 0  
MONITORING PERIOD From: 7/1/07 To 7/31/07 

Code5WSO I 

PARMCode80082 Y 

PARM Code 80082 A 

I certify under penalty of law thal this document and all attachments were prepared under my direction or supervision in accordance with a system designed to @sure that qualified ~ c s o n n ~ l  propuly gather and wainate 
the infonation suhmined Based on my inquiry of thc Person or persons who manage the system, or those persons directly responsible for gathering the information. the information submilled is. to the best a imy  
knowledge and beliei, true. accurate. and complete. I am w a r e  that thcrc are significant penaltics for subminmg false information. including the possibility of fine and imprisonment For h o w m   violation^. 

1 I I I I 
COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all anachmcnrr herc): 

PA File No FLOl19644406-DWZP 
D F P F , , ~ ~  ,,7.~7n o i n r i n r  ~ f f m ~  Novrmhr.70 IWP 



I t I I I I t I I I I I I t I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

MONITORMG GROUPNUMBER: R-001 
MONITORMG PERIOD From: 7/1/07 PERMIT NUMBER: FLOl19644 

Lake S u q  WWTF FACILITY. 

To 7/31/07 

I I I I I 
Monthly Calculated 

Rcpon PER- 
CMT 

PNlMCode00180 I Permit 
Mon.Sitc No. FLW-OI Requirement 

I 

PA File No FLOl19644-006-DWZP 
nTPFnmh7.67n910(10l Fffcrrfvr Novrmhrr79 199d 



I 

I I I 1 t I I 

DISCHARGE MONITORING REPORT- PART A (Continued) 

MONITORING GROUP NUMBER R-001 
MONTORING PERIOD From: 7/1/07 

Lake Sury WWTF FACILITY: 

Measurement 
Permit 
Requirement 
Sample 
MeaSuremmt 
Permit 
Requircmcnt 



I 1 I I 1 I t I i P 1 I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Complcted mail lhis report lo: Depament of Environmental Protectm. Warlewater Compl~ance Evaluation Sccuon. MS 3551,2600 Blatr Stone Road. Tallahacrre. FL 32399-2400 

Johnny Chamberlain, Lead Operator 

PERMITEE NAME 
MAILMGADDRESS P 0 Box490310 

Aqua Utilities Florida. Ine 

Lctsburg, FL 34749 

FACILITY Lake Sury WWTF 
LOCATION 12169 S W  Egret Circle 

Lake Suly, FL 342664751 

COUNTY DeSoto 

94 1-317-9456 

PERMITNUMBER FLOl I9644 

LIMTT: 
CLASS SIZE: 

Final 
NIA 

REPORT: 
GROUP 

MONITORING GROUPNUMBER: D-001 
MONITORING GROUP DESC Kingrway GalfCourre 

NO DISCHARGE FROM S I T E . 0  
MONITORPIG PERIOD From: 7~11137 To 7/31/07 

I I 1 1 

Monthly 
Domestic 

I cenify under penalty of law that this document and all attachmenlr were prepared under m y  dirsction or SuPcNiSion in accordance with a ryrlcm designed to assure that qualified personnel properly gather and 
the informstion submitted. Eared on my inquiry of the perron or Persons who manage the systcm. or those Persons directly responsible for gathering the information, lite itifonation submitted is. to the best of my 
knowledge and belief, true, accurate, and campletc. I am aware that there are rignlficanl penalties far rubmming false informatm including 1hc posribiliry of h e  and imprisonment for knowing violations. 

1 I I I 
COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachmen- here): 

PA File No FLOl19644.006-DW2P 
DFP Form 67.h7n910tlnl Ffferfivr Novrmhrr79 1994 



I I I I I I I I I 1 ) I I 1 I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PARTA 

when Completed mail this report to: DeparImeni of Envmnmental Proicctlan. Wastewater Campllance Evaluation Scctlon. M S  3551,2600 Blalr Stooc Road. Tallahassee. FL 32399.2400 

Johnn) Chamberlain. Lead Operator ' 341-377-9356 1 

PERMlTTEE NAME 
MAILING ADDRESS P 0 Box490310 

Aqua Utilities Floridq hc 

Leerburg. FL 34749 

PERMJTNUMBER FLOlI9644 

LIMT: Final RFPOQT. ~. 
CLASS SEE: NIA GROUP: 

FACILITY: Lake Suzy WWTF 
LOCATION. 12169 SW Egret Circle MONrlORMG GROUP NUMBER: R.002 

LakcSwy, FL 34266.8751 MONlTORMG GROUP DESC. Public Access Reuse, Kingrway Golf Courrc 

COLMTY DcSato NO DISCHARGE FROM SITE 
MONlTORMG PERIOD From 7/1/07 To 7/31/07 

I 1 1 I 

Monthly 
Domestic 

~ 

P A W  Code SWSO Y 
! 

PARMCodc 50050 I 

I I I I 1 
COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference 811 attachments here) 

PA File No FLflll9644-006-I)W2P 
nFP FnmrW.62O41OltnI Fffrrcivr Nnurmh~r 79 1'3'34 



I I I I I I I I I 1 1 I I 1 I 

FACILITY, Me Sun W F  
DISCHARGE MONITORING REPORT - PART A (Continued) 

MONITORNG GROUPVL'YRER R.002 
VONITORI).'(i PER:OD Frcm 7 I 07 

PERMITNUMBER FLOl19644 
To 7/31/07 

I I 1 1 

PARhl Code 51005 A 

PARM Code 00620 A 

PA Flle No FLO119644-006-DWZP 
nFP Form h7.hm 91 nrlol Fffrrt8vr N o v ~ m h r r  >O 1494 



DAILY SAMPLE RESULTS- PART B (Public Access Effluent, R-002) 
Permir Number FLOl19614 Fscilrry Lake Suzy WWTF 
Monmrmng Pcrxd From 7/1/07 To 7/31/07 

P L A N l  STAFFING 
CC~~liCaICNo: 8946 Name: Robert Paver 

CWIificaIc No: 7484 Name: Randy Farrington 

- Day Shih Operatoor Class. c 
Evening Shifl Operator Clsrs: c 

__ 
__ 

Class: ___ Certificate No: Name: Nigh1 Shin operator 

Lead Operator Class: c Cenilicatr No: 9465 
- 

Name: Johnny Chamberlain 

PA Filr No. FLOl I9644-006-DWZP 
DEP F a n  62-620.910(10). EffecIiveNovember29, 1991 

- 



DAILY SAMPLE RESULTS - PART B (Percolation ponds, R-001) 
P e n t 1  Number: FLO119644 Facility: Lake S w y  WWTF 
Moniloring PcriMl From. 7/1/07 To: 7/31/07 

- 

c 

L 

L 

- 
PLANT STAFFMC. - Day Shill Operator Class: c CeniRcale NO 8946 Name: Robert Paver - 
Evening Shin operator Class c CenificateNo: 7484 Name: Randy Farrington 

Nigh! Shift Operator Class: - CeniReale No: Name: 

Lead Operaior Class: c Cenilicale No: 9465 Name: Johnny Chamberlain 

__. 

- 

c PA File No. FLOl19644-006-DWZP 
DEP Form 62-620.910(10). Ellrclive November 29. 1994 



DAILY SAMPLE RESULTS - PART B (Flow, Storage Pond, Sludge & Influent) 
Permil Number FLOE19644 Facility LakeSuzy WWTF - 
Monktormg Period From 7/1/07 ro 7/31/07 

I I 
- 

Flow Flow Flow Overtlow Use. Duration of Rainfall Annual Sludge CBODS IMGIL) TSS (MGIL) 

(MGD) Re" Total (M lPY)  
'Total Plant Public Access Perc Ponds Occuncnca Dlwhargc (Inches) Production. - 

(MC 
I I I 

Cafe 50050 50050 50050 14062 81381 46529 49019 80082 - I II 

L 

- 

- 
- 

PLANT STAFFING - Day Shift Operalor Clarr. c CcrtificaleNo 8946 Name: Roben Paver -_ 
Evening Shift Operalor Cia$* c Ccniticale NO: 7484 Name: Randy Farringron __ 

Ccnificsle N o  Name: Night ShiR Opcraiar Class. __ 
Lead @erator Class. c CCnlficale NO. 9465 Name: Johnny Chamberlain -- 

- PA FileNo. FLOl19644-006-DWZP 
DEP Form 62-620.91000). ENeecuve November 29. 1994 



I 1 I I I I I I I I I ) I I I I 

Johnny Chamberlain, Lead Operator 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When Completed mall Ihis report Io: Dcpanmcnt of Envtronmcnlal P r o l e a m ,  Waslewater Compliance Evaluatnon Secl~on, MS 3551.2600 Blau Stone Road. Tallaharrer. FL 32399.2400 

94 1-377-9356 

Leesburg, FL 34749 

FACILITY. Lake Suzy WWTF 
LOCATION: 12169SW EgretCircle 

Lake S u q .  FL34266-8751 

I COUNTY DcSo1a 

PERMIT NUMBER FLOl19644 

LIMIT Final 
CLASS SUE: NIA 

MONITORING GROUP NUMBER: RMP-B 
MONITORING GROUP DESC. Class B Residuals 

REPORT. 
GROUP 

NO DISCHARGE FROM SITE, 0 
MONITORING PERIOD From: 7/1/07 To 7/31/07 

I 1 I I 

Annually 
Domestic 

PARMCodc78470 + 

PARMCodC78478 + 

DEP Form 62.620 910(10). Effective November 29. 1994 



I 1 1 I I I I I I I I I I \ I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 
FACILITY. Lake Suzy WW'TF MONITORING GROUP NUMBER. RMP-8 PERMI7 NUMBER: FLOl19644 

MONITORING PERIOD From: 7/1/07 To 7/31/07 

PARM Code 78469 + 

PARMCods61518 + 

P A W  Code 78467 + 

DEP Form 62-620 910(10), Effective November 29. L994 



I I I I I 1 I I I 1 I I I I I I 

Johnny Chamberlain, Lead Operator 

I I I 1 

941-377-9456 



I I I I I I I I I I I I I I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 
FACILITY Lake Sury WWTF MONrrORMG GROUP NUMBER: R-001 PERMrr NUMBER: FLOl19644 

MONITORMG PERIOD From: 8/1/07 To 8/31/07 

PARMCodcOMOO A 

PARM Code 74055 A 

PARM Code 50050 S 



I I 1 I I I I I I I I I I I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 
MONrrORMG GROUP NUMBER: R-001 PERMIT NUMBER FLOl19644 FACILITY: Lake Sury W W F  

To 8/31/07 MONITORMG PERIOD From: 8/1/07 

Parameter Quantity or Loading Units Quality or Concentration units N ~ .  Frequency of Sample Type 

Ex, Analysis 

Samplc 
Mcarurement 
Permit 
Rcquiremcnl 

Mcarurcmea 
8-hr. FPC BOD, Carbonaccour 5 day, 20C Sample 284 MGR. 0 EveryTwo 

Weeks 

PARM Code 00530 C 

P4RM Code 46529 P 

PARM Code 49019 P 



I I I I I I I I I I I I I I I 

Johnny Chamberlain. Lead Operator 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When Completed mail this rcport to: Depmment of Environmental Protection, Wastewater Compliance Evaluation Section, MS 3551.2600 Blair Stone Road, Tallahassee, FL 32399-2400 

PERMITEE NAME: Aqua Utilities Flanda. h c .  PERMKNUMBER FLOl19644 
MAILING ADDRESS. P 0. BOX 490310 

Lcerburc FL 34749 LMIT: Final REPORT: 
CLASS SIZE. NIA GROUP. 

FACILITY: Lake Suzy WWTF 
LOCATION 12169 SW Egret Circle MONITORING GROUPNUMBER: 0-001 

Me Suzy. FL 34266-875 I MONITORING GROUP DESC. Kingrway Golf Course 

94 1-317-9456 

COUNTY Des010 NO DISCHARGE FROM S I T E . 0  
MONITORING PERIOD From: 8/1/07 To 8131107 

I 

Monthly 
Domestic 

I I I 

- ~~ 

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Rcfcrcncc all anachmentr here) 



I I I I I I I I I I I I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When Complcrrd mail rhir reporr IO: Depanment of Environmental Protection. Wastewaler Compliance Evaluation Section, MS 3551.2600 Blair Stone Road. Tallahassee, FL 32399-2400 

PERMITTEE NAME Aqua Utiltties Florida, inc. PERMIT NUMBER FLO119644 
MAlLMG ADDRESS: P 0. Box 490310 

Leerburg, FL 34749 L l M r  Final REPORT: 
CLASS S I Z E  NIA GROUP: 

941-377-9456 Johnny Chamber l a in ,  Lead Operator 

I 

Monthly 
Domcrlic 

I I I 

L&c Sury. FL 34266.8751 
MONKORMG GROUP NUMBER: R-002 
MONITORING GROUP DESC: Public Access Reuse. Kingsway Golf Course 

COUNTY: DeSoto NO DISCHARGE FROM S l T E : n  
MONKORMG PERIOD From: 8/1/07 To 8/31/07 

PARM Code 80082 A 

PARM Code 00530 B 

I centfy under penalty of law rlwt :his document and all attachments were prepared under m y  direction or supervision in accordance will1 a system designed to aisure that qualified personnel properly gathcr and evaluate 
Ihe information submitted. Based on m y  inquiry ofrhe penon or persons wlio manage :he syrrem. or hose  persons directly responsible for gathering the information. the information submined is, 10 the best of my 
knowiedee and belief. true. accurarlc, and complere. I am aware that lhcrc are significant pciialtier for rubmining false information. including :he possibility of fine and imprisonment for knowing violations. 



I I I I I I I I I I I I I I I I 

FACILITY: Lake S u n  WWTF 

DISCHARGE MONITORING REPORT- PART A (Continued) 
MONITORING GROUP NUMBER. R-002 
MONITORING PERIOD From' 8/1/07 

PERMK NUMBER: FLOl19644 
To 8/31/07 

I I I 

PARM Code 50060 A 

PARM Code 00070 B 

I I I I I I I I I I 



DAILY SAMPLE RESULTS- PART B (Public Access Emuent, R-002) - Permit Number: FL0119644 Facility: Lakc Sury W W I F  

Moni~or#ng Perid From: 8/1/07 To: 813 1 /07 

PLANT STAFFING 

Certificate No: 8946 Name Roben Paver Day Shtfi Operator Class: c 
Evening ShiR Opcralor Class: - c Certihcatc No: 7484 Name: Randy Farrington 

- - 

Nigh1 Shifi Opcralor Class. ___ Certificate No: Name: - 
Class: c Ccllificaa No: 9465 Name: Johnny Chamberlain Lead Opoalor - 

- PA F i t  No. FLOl19M4-006-DW2P 
UEP Form 62420.9l0(lO), Effective November 29, 1994 



- DAILY SAMPLE RESULTS - PART B (Percolation ponds, R-001) 
Permit Number: FLO119644 Facility Ihkr S u q  WWTF 
Moniloriog Period From: 8/1/07 TO 813 1/07 

- 

- 

PLANT STAFFING - 
N" Roben Paver Day Shifi Opcrator Class c Cetiificale No 8946 - 

Cenificate NO: 7484 Name: Randy Farrington 

Ccnificale No: Name 

Evening Shin Operator Class: c 
- Night Shifi Operator Class: __ 

- 

"e: Johnny Chamberlain Lead Operator Class: c Cenificate No: 9465 - 
- 

PA File NO FLOI 19644-006-DWZP 
DEPForm62-620 910(10). EffectwcNovcmkr29, 1994 



- DAILY SAMPLE RESULTS - PART B (Flow, Storage Pond, Sludge 8. Influent) 
Pennil Number FLO119644 Facility I ake Suly WWTF 
Monmring Psriod From 8/1/07 To 813 1/07 

Flow Flow Flow Overtlow USE. Duration of Rainfall Annual Sludge CBODS (MCR) TSS IMG/L) 
Total Plan1 Public Access Pere Ponds Occunencer Discharge (Inchcr) Produclion. 

(MGW Rewe (MOD) ToIal(MTPY) 
(MGD) FLW41 - 

FLW-02 

Code 50050 5 0 5 0  5 0 5 0  74062 81381 46529 49019 80082 00530 

- PLANT STAFFING 
Class: c Certificate NO: 8946 Name Robert Paver Day ShiR Operalor 

Evening Shift Operator Class: c Cenificstc NO: 7484 Name. Randy Faningron 

- 
- 

- Night ShiR Operalor Class: ~ CertiRcale No Nnmc: 

Lead Operator Class: c Cenificalc No: 9465 Name: lohnny Chamberlain - - PA File No FLOI 19644-006-DW2P 
DEP Form 62-620.910(10), Elrwtive November 29, 1994 



I I I I I I 1 I ) I I I I I 'I 
I I  

I I 1 

I DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Campletrd mail this report to: Lkpanmcnt of Environmental Protection, W%tewalcr Compliance Evaluation Section, MS 3551.2600 Blair Stone Road, Tallahassee, FL 32399-2400 

PERMITTEE NAME Aqua Utilities Florida. lnc. PERMIT NUMBER FLOI 19644 
MAILING ADDRESS P. 0. Box 490310 

Lccrburg. FL 34749 

FACILITY: Lake Suzy WWTF 
LOCATION: 12169 SW EgretCirclc 

Lake Suzy, FL 34266-8751 

COUNTY Desoto 

LIMIT. 
CLASS S E E '  

Final 
NIA 

REPORT Annually 
GROUP Domestic 

MONITORING GROUP NUMBER: RMP-B 
MONITORMG GROUP DESC: 

NO DISCHARGE FROM STTE: 0 
MONITORMG PERIOD From: 8/1/07 To 8/31/07 

Class B Residuals 

PARM Code 78470 + 

PARMCode78478 + 

DEp F ~ ~ ~ ,  62.620 91 0( 10) Eifcctlve Noveinher 29. 1994 



I I I I I 1 I ', I L I I I 1 I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

FACILITY Lake S u n  WWTF MONITORING GROUP NUMBER: RMP-B PERMIT NUMBER: FLOl19644 
To 8/31/07 MONITORING PERIOD From. 8/1/07 

PARM Code 78468 + 

Code00400 + 

PARMCods61553 + 

DEF ~ o r m  62-620 910(10). ENect,ve November 29. 1994 



1 I I I I I I ? I I I I I I I I I 
YI.,.. \ . I .  I C . , , .  "V , .,.. ..,"L.I.,OI..,..,I I\".Y-.."I. Y.L~..~.."YI..V1...V..II.U..I.V... -.  n... n 

When Compleltd mail Ihb rrpon lo: Oepartmcnt of Environmental Proleelion, W~lcwalcr Compliance Evaluation Section, MS 1551.1600 Blair Stone Road, TellahaIree. FL 32199.24(30 

PERMITTEE NAME. Aqua Ulililier Flofidh Inc. PeRMlT NUMBER FLU1 19644 
m i m a  ADDRESS: P. 0. B~~ 490310 

FACILITY Lakc s q  WWTP 

M u r k  FL 34149 LIMIT; Final REPORT Monthly 
CLASS SIZE: NIA GROUP: DMlcrtis 

LGCATION IZ169SW EgxlCircle MONITORING GROUP NUMBER: R-001 
Lskc Suzy. FL3416647JI MONITORINO GROUP DESC: Percolation Ponds. iricludinp lnflurnl 

COUNTY: DeSoto NO DECHARGE FROM SIEO 
MONrrORMG PERIOD From 9/1/07 To 9/30/07 

PARMCndoJOOIO . Y . 

I ecnlly ;mdr pmilly of law (IDI his dawncni md all auchmsnb MT prepmd UOIJCI In) Jirca.on or rLpclvision in accordance w.th a s)"u designs4 10 amre UII qualillcd pcrrnMeI propdy golhcr MJ rvsl~ale 
lhc infomalion cubmillco Bawd nn my lnquiy of rhe perron or persons who manage Ihc s))rcm. nr lhoa pcnons dlrmtly ropmtlble for galherlng lhc infmarion, h e  inlormuion svamilicd is. IO Ole bm of my 
knowledge md bellcf. ~Nc.  ucurdtc. and ~ m p l e l r .  1 am IUUT hll l k m  me S I ~ I R C M I  p e ~ ~ l l e r  lor rubmrling hlsr InrOmUion. lnclud,ng lhc puuvibilily of Piu M d  impr.Sosl~ctd lor h ~ ~ u l g  vwl~tiaru. 

NAMErrlTLl?OFPRLNClPAL EXECVllMOFTlCbR ORALm(ORlZEDAC6h7 ~ W I R ~ O F  Q ~ C W A L ~ X I C U T I V ~ O P ~ C E R O R A ~ O R I L E D A G E N :  lTeLMHONE NO [DATE (YYMWDD) 

Johnny Chambtrlain. Lead Operator 91 I-117-94S6 

w - . -. . 

COMMENT aUD EXPLANATION Ot A N Y  VIOUTIUNS (Reference 111 inschmmlr hrrc) 

I I 

2 
0 
0) 



I I I I I I I I I I I I t I I I I I I 

FACILIIY: Lake suo WWTF 

Y,OC",.RUY I . I V I . . L V D * I . "  1.11. "I., -. ma.. r.,~""...'".", 

MONlTORING GROUP NUMBER RdOl 
MONITORMG PERIOD From: 9/1/07 To 9/30107 

PERMIT NUMBER: FLOl19614 

PARMCodcSOolo~ A 

I I I I I I I I I I 
m. Monlhly ' . Calcululsd 
C6Nr . , ' 

P m C M c W 1 8 0  I Permit Repon' , ' . 
Mon.SilaNo. PLW-OI , . Requimml 



I I I I I I I I I 1 I I I I 1 I I 
uiwnnnilr. iviuiw~unm~ narunr - r A n i  A (umiinuru) 

FACII.TTY: I& Suzy WWTF MONITORING GROUP NUMBER: R-001 PBRMITTMBER: FLOI 19644 
To 8Nl l07  MONITORNO PERIOD From: 8/1/07 

I I 

2a c n 



I 1 I I F I i I I 1 I I I t I I I I 
YI.~...l,.Y,.. ". ..... V,I,..I,.."Y..\V."~..VI.".Y-..~..--...-....".....~...1.1... . I . . . .  .. 

When ComOclcd nnll this rcpori IO: ~ r p m , "  o f L t v i r . m m " l  Pro~csrion, Wartewnte# Compliance Evaluniinn Scninn. MS 3551.2600Blalr Slone Road. Tallaharsw. FL323W-1400 

PERMlmE NAME: Aqua Ulililia Florid4 Inc. 
MAILING ODRESS: P. 0. Box 490310 

Leerburg. FL 34149 

FACLlTy: Lake S u y  WWlF 
LOCATION: 12169SW EyslCirclc 

Wis Suy, R 34266.8751 

PEKMnNUMBER FLOl19fd4 

LIMIT Final 
CLASS S I Z E  NIA 

MONlTORiNG GROUP NUMBER: 0-001 
MONITORNO GROUP DESC Kingaway Golf Course 

REPORT. 
GROUP 

MaiUJy 
Domalic 

cowry: Des010 NO DISCHARGE FROM SITE: 0 
MONITORING PERIOD From: 9/1/07 TO 9/30/07 

PARM Cads 74061 P 

I ceflify indcr yem:Iy 01 law lhll lhis documen1 M d  dl sllachineia WCIC plcpafed undci my dircdion 01 sLporv6.on In scco~dancc wln I Iyslem c e w u d  10 asurc lhU qudificd pemnnol pmpcrly p l h n  M d  rrduslc 
Ihc informaim r~bmlsed. B u c d  on my inquiry oflhc psnon or pusno, who manage the syrlcm. 01 lhme persons dirrFd) rerwns;bIe for palhering Ihc infomalion. 111c mlonna.on submined 81. lo Lr bC01 ofnry 
k l i ~ ~ c d ~ c  aid belief, vue, acc,.me, and complur I dm muuc .ha1 Uvrr are significml pci~alUcs 101 lubmilli~lg hlrc ~nlon8I;on. includlng tho porsibillty offme and imprisonmen1 Im know ng VIOIaI ioN 

N W l T L E  OF PRINCIPAL BXECVTIVE OmC6R 011 AUIUORUED AGENT lSlGNAll.P€OF PRlNClPN D(ECLIIIvE OFFICEROM AUIHORU6DAGENl  

h h  r m .  Johnny Chamberlain. Lead Operator 

COMMENT *NO EXPLAXAIION OF ANY VlOUllONS (Rclcrcnce all a(tacluncnl5 heccl 

I I 

P 
2 



May 01 08 01:58p AUF - Fruitville 9413783551 

DAILY SAMPLE RESULTS - PART B (Public Accen Elfluent, R - m )  
P m i l  Numb-: no11w4 Fmlin:  LaLeSmyWWTF 
Monitoring P d  FK"9/1/07 To: 9i30/07 



9413783554 P.2 May 01 08 01:58p AUF - Fruitville 

14 I 7 6  

IS 7 6  

16 7.6 
I7 76 

DAILY SAMPLE RESULTS - PART B (pmd.t ioo ponds, R-OOf) 
PrmrirNumbcr MtI!J644 Fncilicy: LaLesWwwTF 
vonitoring PO;& From: 9/1/07 To. 9/30/07 

1.6 5 5  

76 55 

1.6 5.5 

1.6 5 5  
I 

H I I I I I I 

13 ]I I 1 7 7  I 7.7 I I 5.5 I I 

24 I 7.5 7.5 5.5 I I I 
II I L 

26 I I 7.6 I 7.6 I I 5.5 I 1 t 

PAFikNn FLO119M4MlbDw2P 
DEPFonn62620.910(10~. EKaivcNovanbcr29.1994 



9413783551 P.3 
May 01 08 01:Sp AUF - Fruitville 



I I I 1 1 I I I 1 I I I t i I I I 

Johnny Chamberlain, Lead Opsralor 

I I 

941 477.9456 

VERM117EE N A M E  Aqu Utl l i i iu Florida. hc 
b4AUINC WDKCSS: P. 0. Box490110 

Lcetburg, FL 34149 

FACILITY Lla SUV WWTF 
LOCATION 12169SWEgmlCircle 

Lakc SUW. FL 34266475 I 

COUNTY: ocsoro 

PERMtT NUMBER 

LIMm 
CLASS SUE 

FLOl19f.64 

find 
NIA 

MONITORING CROUP NUMBER RMP-8 
MONITORNO GROUP D E W  Clur B R u i d u h  

aPoRr: Annually 
GROUP Domatic 

NO DISCHARGE FROM S I T E : o  
MONITORING PERIOD From: 9/1/07 To 9/30/07 

2 
Y 

2 
0 m 
0 
2 . .  
8 
V 

E n 

COMMENT AND EXPLANATION OF ANY VIDLATIONS(ReRmnsialI mchmsnu hem): v 
P 
P 

DEP Fwm62.620.910(10).EKc~Iive Novrmbcr29, I994 



I I I I I I 1 I I I I I I I I I I I I 

umLnAnue ~ V I V L I ~ ~ V N I . U  -run1 -rani (.\ (umuirueui 

FACILITY: Lake Sury WWTF MONITORMG GROUP NUMBER: RMP-8 PERMVNUMBER FMI 19644 
MONITORNG PERIOD From: 9/1/07 To 9/30/07 

PARM Code 78471 t 

0 

0 
U 

8 

$ n 

R 



I I I I 1 1 I I I I I I I I I I I 
.__._. .. 

\Vh*n Complnrd mail (his rrpnrl lo: Dtpartnient orEnvironmenlal Prolccilon. Wwrwalcr Compliance Evalualiolr Sedion. MS 3551.2600 Blair Slone Road. Tallahasscr. FL j 2 1 ~ ~ - 2 4 ( 1 0  

Johnny Chamberlain, Lead Operator 

PERMnTEE NAME Aqua Uiiliticr Ronda Inc 
MAILING A D D W S  P 0 BOY 490110 

Lccrburg. FL 34749 

FACILITY Lakc Suzy WWTF 
LOCATION I 2  169 S W Earl Circle 

Late Suzy, FL 362664751 

COUNTY DeSoio 

941-377-9616 ". 
.' 'I 

PERMIT NUMBER FLOli96U 

LIMIr: 
CLASS SIZE. 

Find 
NlA 

REPORT Monthy 
GROUP Damcrtts 

MONITORING GROUP NUMBER R 4 O I  
MONITORING GROUP DESC: 

NO DlSCHAROE PNOM S I . T E : O  

Pcrcolalion Ponds. including lnnucni 

MONITORING PERIOD From: ] O / { / Q 7  Tu 10/31/07 

P A M  Cadc 80081 , Y 

I I 

2 
0 m 
0 

U z 
e n 



I I I I I I 1 I I I I I I I I I I 1 1 

PARM Code SOUSO R 
M&.SiIc No. FLW.01 
Flaw 

P A ~ C o d c , 5 0 0 5 0  , S . 
MonSIto No. FLW-01 
Pewit Capacity, 
VdADFPcrmined Capacity) II 

FACILVY: Lvkc Suzy WWTF 

J Vaydwcsk Meler 

0 5 Daydwcck Meter 

5 DaywWetk Meter 

P&ii ,150 MOD . '  ' ' 

Rr~iiiremcnl (An.Ava) 
Smple  MNK MNR MOD 
Mearurcmenl 
Pmiih Reporf Repon MOD 
Rcsuinmont IMo.Avg.) (3-M0.Avg.l 
Sample 49.8 PER- 0 Momhly Calculated 
Mcasuremcoi CENl 

MON"ORING OROUP NUMBER, R.001 
MONITORING PERlOU F r m  Io/I 107 

PERMIT NUMBER, YLOl19645 
To 10/31/07 

P 
v 



1 I I I I I I I I I I I I I I I I I 

MONITORING GROUP NIJMBEK: R.001 FACn.lTY Luke Swy WWTF 



I I I I I I I I I I I I I I I I I I 
PERMImE NAME. Aqus Vtiliiics Florid% Inc 
MA~LINGADDRESS. P. 0. nox 490110 

Lcnburg, hL 14749 

FACILITY: lake Sury WWTF 
I,OCATK)N: I216q)sW E ~ v i C i r c l e  

Lake SVzy, FLY266.8751 

PERMIT NUMBER Fl.43119644 

LIMIT: 
cuss SIZE: 

Final 
NlA 

MONITORING GROUP NUMBtK: D.WI 
MONITORING GROUP D E W  Kingsway ClnllCourrc 

REPORT. Monlhly 
GROUP. Dmicslic 

NO UlSCHAHGE FROM SlTku 

MONITORING PEKlOD From: 10/1/07 To 10/31/07 
I 

i 

PARM Code 74061 P 

I cenify under penally of law lhn Lhir documenl and all atlashmenu were pmpw'cd under my direction or suwlvirion in suordnnce with 8 syslcm designed Io ISSLITC ha1 qualilicd personnel properly galher md C Y ~ I ~ ~ ~ ~  

the infonnaiion rubmilled. nesed on my inquiry oflhr pcrson or persons who ~ M E ~ C  tho ryrwm, or those p c n m  dirwlly responsible for gallicrill~ lhu inionnailon. Ihe infonolion rubmilied if, 10 lhc best or,ny 
knowledge nnd belici, imc, accllralc. and complrlr I m awwe Ihal lhcrc am significmi Pmaliier for rubniillinp lalrc infOndOn. including ihc pssibility o i  h e  and imptiron~nelil iur knowing violaiionr. 

N*MFflTI.E OF PRINCIPAL EYECVTIVE OFFICER OR AUTHORIZED AGENT ISIGNATIJRE OF PRINCIPALEXECUTIVE OFFICER OK AUTIIONZED AGENT (TELEPHONE NO ~ D ~ T € ( Y Y I W D )  

Johnny Chamberlain. Lead Operator 

COMMENT ANU EXPLANATION OF ANY VIOLATIONS (Referenu all ailachmcnlr here): 

I I 

E n 

(0 

w 

w 

P 
2 



I I I I I I I I I I I I I I I I I I I 

Munlhly 
DoMl l iF  

REPORT: ILIMIT: Final 
Irerburg. FL 34749 

L 4 c  Sury W F  NIA GROUP: 
CLASS SIZE 

MONlrORlNG GROIJP NUMBER: R-OD2 
MONmORINO OROUP DESC: Public Access Reuse, Kingsway Golf cotbne LdkC S U Y .  FL342b6.8731 

NO DISCHARGE FROM SI 1 ' E : n  

FACILITY. 
LOCATION: 12169SW Eye1 Circlr 

COUNTY: LkSOlO 

G PERIOD From: 1011/07 

9 
m 0 

E 
0 
U 
..A 

P 
0 
.A 



I I I I I I I I I I I I I I I I I 

FACILIR: Lake suzy w 
MONITORING GROW NUMBER. ~ 4 0 2  



May 01 08 02:02p AUF - Fruitville 9413783554 p.12 

PA File No. F L U  196144XtLDW2P 
DEP Form 62-620.9l0(10); EfkClirs NmclllbCT 29. 1594 - 



May 01 08 M:03p AUF - Fruilville 9413783554 p.13 



- 
May 01 08 02:03p AUF - Fruitville 9413783554 p.14 



PERMITTEE NAME: Aqua Utilities Florida. Inc 
MAILING ADDRESS: P. 0. Bur 4901 IO 

N ~ L E O ~ P R I N C I P A L E ~ E C C V T I V E O F R C E R G R A V M G R l Z L U  AGENT (SIGNATURE OF PRINCWU. TYWUTIYE OFFICER OR AVTHORIZEDAGm ITELEPHONE NO IDATE(YYMWD) - 
Johnny Chamberlain, Lead Operator Y41-377-9456 

PERMIT NUMBEK FLOl19644 

Find REPORT Annunlly 
GROUP: Domatic 

k ~ h u i g .  FL 34149 LIMIT 
CLASS SIZE. NIA 

FACILTTY: L o k C  S U Y  WWTF 
12169 SW EgmCir~le MDNIIORINGOROUPNUMRER, RMP-E 
Lake SUW. F1.34266-87Sl MONITORMGGROVP DESC: Clnrr B Residudr 

LocATiM'I: 

Y 

0 
0 m 
0 

0 
W 
?) 

N 

DEPform 62-6W.YID(101, EffallvONOvembcr19, 1994 



I I I I I I I I I I I I I I I I I I I -.----.-----...-.... "...I .V.."IV.\. - L  -... -,..,.,.,,,,,, 
MONITORING GROUP NUMBER: RMP-0 
MONIlWRING PERIOD From: [0/1/07 PERMIT NUMBER. Fl.fll19644 

FACILmY. Lake suzy W W I F  

To 10131107 

DEP Form 62-620.910(10). Efleciive November 29.1994 



I I I I 

Johnny Chamberlain, Lead Operator 

Monthly 
Domcstic 

941-377-9456 

t I I I I I I I I I I I I I 1 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When Completed mail lhir report to: Department of Environmental Protcction. Wastewater Compliance Evaluation Section. MS 355 1.2600 Blair Stone Rad,  Tall$lassee, FL 32399-2400 

PERMITTEE NAME: Aqua Utililics Florida. Inc. PERMIT NUMBER FLOl19644 
MAlLMG ADDRESS: P. 0. Box 490310 

Leerburg. FL 34149 LIMIT Final wmnT: 
CLASS SIZE: NIA GROUP 

FACILITY l a k e  Suw WWTF 
LOCATION: 12169SWEgretCircle MONITORMG GROUP NUMBER: R-001 

Lake SUZy, FL 34266-8751 MONITORING GROUPDESC: Pcrcolation Ponds, including Influent 

COUNTY: DeSoto NO DISCHARGE FROM Sm.0 
To 11/30/07 MONITORMG PERIOD From. 11/1/07 

PAR&$ Code 00.530 Y 

PARM Code 00530 A 

I cmify undu penalty oflaw that this documeni and all attachments wcrc Prepared under my dircctlon or rupcwision in accordmcc with a system designed to assure that qualified perronnel properly gather and eVslUItC 
the infomation submitted. Based on my inquiry ofthe person or persons who manage the system, or those pcrsons directly rerponsiblc for gathering the infomation, the infomation submitted is, to the bcsl ofmy 
howledge and belief, true, accurst% and mmpletc. 1 mn aware that there are significant penalties for submitting false information. including tho possibility of finc and imDrironment for k,,owtne violation$. 

I I I I I 
COMMENT AND EXPLANATION OF ANY VIOLATIONS (Referen= all attachments hcre): 



I I I I I I I I t 1 I z I I I I I I 1 I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

MONITORING GROUP NUMBER R-001 
MONITORING PERIOD From: I 1/1/07 PERMIT NUMBER: FLOI 19644 

FACILITY: L&c S u n  WWTF 

To 11/30/07 

RMCode00620 A 

PARMcods50050 P 

PARM Code 50050 



I I I 1 ) I I I t I I \ t  1 I L I 1 1 
DISCHARGE MONITORING REPORT - PART A (Continued) 

Lake Suo WWTF MONITORMG GROUPNUMBER: R-001 PERMITNUMBER: FLOI 19644 FACILITY. 

To 11/30/07 MONITORINGPERIOD From: ]1/1/07 

I 

PARM Code 49019 P 



I I I I \ I I I 1 Y I I 1 c \ 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

J o h !  Chamberlain. Lead Operator 

[ I 1 I 

941.377-94!6 I 

When Completed mail this report to: Departmcnt of Environmental Protection. Wastewater Compliance Evaluation Section, MS 3 %  1,2600 Blair Sione Road, Tdlaha~ee, n 32399-2400 

PERMITTEE NAME: Aqua Utilities Florida, Inc. PERMFNUMBER FLO119644 
MAUINGADDRESS: P.O. Box490310 

k s b u r g ,  FL 34749 LIMIT: Final REPORT: Monlhly 
CLASS SUE: NIA GROUP: Domestic 

FACILITY: L&e Sury WWTF 
LOCATION: 12169SWEgretCircle MONITORING GROUP NUMBER: D.001 

L&e Suzy, FL34266-8751 MONITORING GROUP DESC: Kingrway GolfCourrc 

COUNTY: Dcsota NO DISCHARGE FROM S I T E : O  
To 11/30/07 MONITORING PERIOD From: 11/1/07 

I certify vnda penalry of law that this document and all anachmenls Were prepared under my direction or supervision in accordance with a System dcsigncd to assure that qualified personnel properly gather and 
the information submitted. Based on my inquiry of the perron or PCwnr who manage the system, or those pcrrons dircctly rcrponsibls for galhmng the information, the infomation submined 1s. to the best o f m y  
knowledge and belici, m e ,  accurate, and completc I am aware t h s  acre arc significant penalties for submining false information. including the passibility of fine and imDrisonment for knowins violations 

I I I I I 
COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here): 

PA File No FLOll9644-006-UW2P 
nFP Form L?.NO 9 1 O l l O I  FfTerfivr Nnvrmhrr 79 I906 



I I I I 

Johnny Chamberlain, Lead Operator 

Monthly 
Domestic 

94 1-371-9456 

I I I ) I I I 1 I t I I I I F 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Completed mail lhis report to: D e p a m "  of Environmental Protection, Wastewater Compliance Evaluation Section. MS 3551,2600 Blair Stone Road, Tallahassee, FL 32399-2400 

PERMITTEE NAME: Aqua Utilities Florida. inc, PERMlT NUMBER FLOl19644 
MAlLMGADDRESS: P. 0. Box490310 

Lcerburg, FL 34149 L" Final REPORT: 
CLASS SUE NIA GROUP: 

FACILITY. Lake SW WWTF 
LOCATION. 12169 SW Egret Circle MONITORMG GROUP NUMBER: R.002 

Lake S q ,  FL 34266-875 I MONlTORlNG GROUP DESC: Public Access Reuse, Kingsway Golf Course 

COUNTY: DcSoto NODISCHARGEFROM S l " E : a  
To 11/30/07 MONTTORMGPERIOD Fmm: ] 1/1/07 

I 

Code00400 A 

I ccnify under penairy oflaw that this document and all attachments were prepared under my direction or supervision in accordance WiIh a system designed to BSSUTC rhat qualified pemonnel properly 
the infonation submitted. Based on my inquiry of me Person or per" who manags h e  9Slem. or those persons directly responsible for gathering the infonation, the infonation rubminsd is, 10 the best ofmy 
knowledge and belief, INC, accuratc, and compktc. I am aware h a 1  there are significant penallies for submining falrc information. including Ihc posribiliQ of fine and imp"9onmmt for bowing  via~ations. 

and 

PA File No FLOl19644-006-DW2P 
nFD Fnrmh7.67n 010ft111 Fffwtwr Nnvrmhrr 79 1 W A  



I 1 I 1 I 1 I I I I I I t I t I I 1 I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

FACILITY: Lake Sury WWTF MONITORING GROUPNUMBER: R-002 
MONmlRINGPERlOD From: 1 l/l/O7 To I1/30/07 

PERMITNUMBER: FLOI 19644 

PARMCodc74055 A 

I I I I I I I 

PA File No FLOi 19644-006-DWZP 
nFP Fnrm 6?.6?0 910l10> FCTIrtivr Nnvrmher70 1004 



DAILY SAMPLE RESULTS - PART B (Public Access Effluent, R-002) 
Permit Number: FLOl I9644 Faciliry: Lake S u q  WWTF 
Monitoring Period From: I1/1/07 To- 11/30/07 

I I I Y 

PLANT STAFFrNG: 
OSY Shin Operator Class: c Cenificale NO- 

Class: c Certificale No. Evening Shin Opentor 

class: - Cenificalc No: Night Shin Opmtor 

Lead Operaior class: c Cenificale No: 

- 
- 

- 

8946 Name: 

7484 Name: 

Name: 

9465 Name: 

Robert Paver 

Randy Farrington 

Johnny Chamberlain 

PA File No. FLOlI%44-006DW2P 
DEP Form 62420.910(10), EffmivcNovemkr29, 1994 



L DAILY SAMPLE RESULTS - PART B (Percolation ponds, R-001) 
Permit Number FLOl19644 Facility Lake Suly WWTF 
Monitoring Period From: I 1/1/07 To: 11/30/07 

PLANI' STAFFING. 
Class: c Certificate No: 8946 Name: Robert Paver 

Class: c Certificate No: 7484 Name: Randy Farrington 

' Day Shin opcrator - 
Evening ShiA operator - 

Certificate NO: Name: Night Shift Operator Clars: - 
Clarr: c Certificate No: 9465 Name: Johnny Chamberlain Lead Operator ___ 

PA File No. F L O l 1 9 6 4 4 0 0 6 ~ ~ 2 p  
DEP Form 62-620.910(10). Effective November29.199~ 



DAILY SAMPLE RESULTS - PART B (Flow, Storage Pond, Sludge & Influent) 
Permit Number: FLOl19644 Facility: Lake S u q  WWTF 
Monilonng Period From: 11/1/07 To- I1130107 

- 
- 

- 

- 

- 
- 
- 

- 
- 

L 

- 

I 

&-- 

- 
PLANT STAFFING 
Day Shift Opcraior 

Evening Shift opcrator 

Class: c Ccrtificalc No: 8946 Name: Roben Paver 

Class: c Certificnle NO. 7484 Name: Randy Farrington 

L - 
___ 

Certificate NO: Name: - Night Shift Opmlor Class: ___ 

Lead operam Class: c Certificate No: 9465 Name- lohnny Chamberlain - 
- PA File No. FL0119644-006Dwzp 

DEPForm 62-620.910110). Effective November 29, 1994 



I 1 I I 1 1 I I 1 I I I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Completed mail this report to: DeparIment of Environmental Proleclion, Wastewater Compliance Evaluation Section, MS 3551.2600 Blair Stone Road, Tallahassee, FL 32399-2400 

Johnny Chamberlain, Lead Operator 

I 1 I I 

941-317-9456 

PERMITEE NAME Aqua Utilities Florida, Inc, 
MAILING ADDRESS: P. 0. Box 490310 

PERMIT NUMBER FLOl19644 

DEP Form 62-620.910(10), Effcctivc November 19, 1994 



DISCHARGE MONITORING REPORT - PART A (Continued) 
I 

FACUlTY: Lake Sury WWCF MONITORING GROUP NUMBER; RMP-B 
MONITORINGPERIOD From: 11/1/07 

PARMCadc00400 + 

DEP Form 62-620 910(10). Erective November 29. 1994 



t I I 1 1 I 1 1 1 1 I I 1 1 I I I I I 

Johnny Chamberlain, Lead Operator 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
\"hen Completed mall this report to: Depmment o f  Environmental Prolecoon. Wastewater Compliance Evaluatton Section, MS 3551.2600 Slaw Stone Road. Tallahacsee. FL 32399-2400 

94 1-377-9456 

PERMI?TEE NAME 
MAILINCADDRESS P 0 Box490310 

Aqua Utdmes Flonda, Inc 

Lcesburg, FL 34749 

FACILITY Lake Sury WWrF 
LOCATION 12169 SW EgetCscle  

Lake Sury, FL 34266-8751 

COUNTY: DeSoro 

PERMIT NUMBER FLOll9644 

LIMIT 
CLASS SIZE: 

Final 
NIA 

REPORT 
GROUP 

MONITORMG GROUP NUMBER R-001 
MONITORING GROUP DESC Pcrwlation Ponds, including Influent 

NO DISCHARGE FROM S I T E : n  
MONITORIh'G PERIOD From: 12/1/07 To 12/31/07 

Monthly 
Domestic 

PA File NO FLOI 19644-006-DW2P 
nFP Fnrm 67.670 9101111> F f f ~ r t v r  Nnv-mhrr 79 19912 



I I I I I I I I I I I t L 1 I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

PERMFNUMBER: FLOl19644 FAClLlTY: Lake Sury W W F  MONITORMG GROUP NUMBER: R-001 

To 12/31/07 MONITORMG PERIOD From: 12/1/07 

CodeSOOSO P 



1 1 1 1 1 I I I 1 1 1 I I I t I I \ \ 

DISCHARGE MONITORING REPORT - PART A (Continued) 

FAClLlrY. Lakc Suly WWTF MONlTORMG GROUPNUMBER: R-001 PERMIT NUMBER: FLOl19644 
MONITORING PERIOD From. 12/1/07 To 12/31/07 

PA File NO FL0119644-006.DW2P 
nFPFnrm 67.67i?91nll~l Fff~frrtwr Nowmhrr 79 1094 



I I 1 I I I I I 1 I I I I I 1 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When Completed mail this rcport IO. Depanmcnl of Environmcntal Prolecllon, Wastewater Compliance Evaluatm Secnon. MS 3551,2600 Blair Stone Road, Tallahasset, FL 32399-2400 

Johnny Chamberlain, Lead Ope-ator 

PERMITTEE NAME: Aqua Utilities Florida, he. 
MAlLMG ADDRESS: P. 0. Box490310 

941.3-7-9416 

Leerburg, FL 34749 

FACILITY: Lake Sury WWTF 
LOCATION: 12169SW EprCircle 

COUNTY; Dcsoto 

Lake S u q .  FL 34266475 I 

PERMIT NUMBER FLOl I9644 

LIMIT: 
CLASS SIZE: 

Final 
NIA 

REPORT: 
GROUP 

.MOSTTORKG GROUP W M B E K  D-UOI 
MOSITORMG GROUP DESC Ktngsua) GolfCo.rrc 

NO DISCHARGE FROM S I T E : n  
MONITORMG PERIOD From: 12/1/07 To 12/31/07 

I I I I 

Monthly 
Domestic 

PARM Code 74062 P 

PARMCode81381 P 

I I I I 1 
COMMENT AND EXPLANATION OF ANY VIOLATIONS (Rderencr all atutchmcnls here). 



I 1 I I I 1 1 I 1 I 1 I I I I I I I 1 

5.0 MGR. 4 Daysweek 

MNR MNR su 5 Daysfweek 

8.5 su 5 DaysMieek 

PARMCade00530 B Permit 

PH Sample 

PARMCodeOWOO A permit 6.0 

MmSite  No. EFB-OI Requirement (Max.) 

Measurement 

MmSite No. EFA-01 Requirement (Min.) (Max . )  

Grab 

Grab 

Grab 

- - 
COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference 811 anachmcnts here) 

Johnny Chamberlain, Lead Operator 

PA FileNo FLOl19644-006-DW2P 
nFP Fnnn A.).h)O Qlnftill Ftrrrtivr Novrmhrr 79 199P 

941-311-9456 



I I I 1 I 1 I I 1 I I I I I I I 1 I 

FACUTY: Lake Sury WWTF 

DISCHARGE MONITORING REPORT- PART A (Continued) 

MONITORING GROUP NUMBER. R-OD2 
MONITORING PERIOD Fmm: iU1107 

PERMIT NUMBER: FWI 19644 
'To 12/31/07 ~. 

PARM Code 51005 A 

I 



DAILY SAMPLE RESULTS - PART B (Public Access Effluent, R-002) - Permit Number: FL0119644 Facility: Lake Suzy WWTF 
Monitoring Pcriod From: 12/1/07 70: 12/31/07 

- PA File No FLOlI9644-006-DW2P 
DEP Fon 62-620 9lO(lO), Effectwe November 29. 1994 



DAILY SAMPLE RESULTS - PART B (Percolation ponds, R-001) 
Permit N u m k r  FLOl I9644 Fqrilmw I akr C a * r ,  W Y  ."  -".."_"_ .. .. .. 
Monitoring Period From: 12/1/07 To: 12/31/07 

PH Fecal Coliform TRC CBODS TSS PH 
(MGL) (MGW Minimum Maximum Bacteria (For Disinfect.) 

(SU) (SUI (WIOOML) ( M G R )  

I I 
80082 00530 00400 00400 74055 50060 

EFA-OI EFA-OI 1 EFA-01 EFA-OI EFA-OI I EFA-OI 

- PLANT STAFFING: 
Day ShiR Operator Class: c Certilicale No: 

Evening ShiR Operator Class: c Ccnificale No: 

- Night Shift Operator Class: __ Cenificale No: 

Lead Opsrator Class: c Certificate No: 

___ 
- 

- - 
PA File No FLOl I9644-W6-DWzP 
DEPForm 62-620.910(10), Efiectivc Novcmkr29. 1994 

8946 Name: Robert Paver 

7484 Name: Randy Farrington 

Name: 

9465 Name: Johnny Chamberlain 



DAILY SAMPLE RESULTS - PART B (Flow, Storage Pond, Sludge & Influent) 
Permil Number FLOlI9644 Facdity Lake S w y  W W  
Monitoring Period From 12/1/07 To 12/31/07 

- 
Flow Flow R O W  Overflow Use, Duration of Rainfall Annual Sludge CBODS (MGIL) TSS (MGIL) 

(MGD) Reuse (MGD) Told (MTPY) 
(Inch-) Produciion, Total Plant Pubhc Acccrs Perc Ponds Oecumcnen Diwhargs 

FLW-01 - 

PLANT STAFFING. - 
Day ShtR Operaw Clarr: C Ccnificalc No: 8946 Name. Roben Paver 
Evening Shin Opemior 

- 
Class c Cenilicate No: 7484 Name: Randy Farrington - 

Ccnifieale No: Name. - Night ShiR Operator Class: ___ 
Name: Johnny Chamberlain Lead Operator Class: c Cenilicate No: 9465 - 

- PA File No. FL0119644-006-DW2P 
DEI' Farm 62-620.9IO(lO), Effective November 29. 1994 



I I 1 I I I I I I 1 I I I 1 I I I I I 

Johnny Chamberlain, Lead Operator 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When Completed mil this report to: Dcpamncnt of Environmenlal Protcction, Wastewater Compliance Evaluation Section, MS 3551,2600 Blair Stone Road. Tallahassee. FL 32399-2400 

PERMrlTEE NAME Aqua Ucilitie Florida lnc. PERMIT NUMBER FLOl I9644 
MALMG ADDRESS: P. 0. Box 490310 

Lcerbimg, FL 34749 LIMIT: Final REPORT Annually 
CLASS SIZE: NIA GROUP: Domestic 

FACLLLTY: Lake Suiy WWTF 
LOCATION: 12169SWEgretCircle MONITORMG GROUP NUMBER: RMP-B 

Lakc SuZy. FL 34266-875 I MONITORMG GROUP DESC Class B Residuals 

941-377-9456 

COIJNTY: DeSoto NO DISCHARGE FROM S I T E D  
MONITORMG PERIOD From: 12/1/07 To 12/31/07 

1 I L 1 ~~ ~ 

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all machmmtr here) 

DEP Form 62-620.910(10). Effective November 29. 1994 



Y
 

a 
X

 

R
 

8 z 

i 



I I I I I I I I I I I I I I I I I I I 

L)El'AK'I'MEN'I U K  ICNVLKONMKN'IAL YKO'L'ECI'ION I)IS(:HAKGE MONI'IOHINC; KEt'OKI' - I'AICI A 

WHEN COMPLETED, M A I L  THIS UlWOllT TO: Vepnrtment of Enviriinmentol I'ruieciioii. Walcwaar Filcilitie< Regulolion Srclioii, Mai l  Slation 355 I 
l ' iv in Towers Office Ruilding, 2600 Blair Slonc Rood. Tallohmsee. FL 32399-2400 
PERMITEE NAME: Lakc Suzy Utility. Inc. PERMIT NLIMIIER: TLAOI 1964.02 DMR I w c d :  OWZ6IiJU 
MAl I . iN t i  ADDRESS: 6960 Prurcrriuml Parkway Fasr MONITOKiNG PERIOD--From: 1 / 1  M16 To: 211106 

Sarnsolu, Fl. 34240 THREE MONTH ROLLING A l l t -  0.M9 39% OF PERMITTLD C A P A C I T Y  
l,ltvll'l Final KEI'OKT: Munthly 
CI.ASS SIZE: N/A 

FACILITY:  Lake Suzy Wastewvalcr 'frcntmeiii Plplit PACILllY Ill F1.AOI 1964 GROW: DW 
IXICATION: 12169 S.W € g e t  Circle DISCHAROE I 'OMTNUMBER:  ROO1 WAFR Sl'l'li N W  7 5 6 t h  

LakeSi17.y. V i  33821 SIZWREAI 'MENT TYPE: 3C 
- ZOUNTY: DESOl'O COUNTY Plevrc rend ins l rur l lons hernre conlplrt ing this Corn. 

YULWlW Quanlily or Luadiilg?i Quolity or Cunsenlration No 
Ex. 

Average I Maximum 1 Uniir 1 Maximum I Units 
~ 

MGD ..... L..... ...I.,........ .............. ....,..I. Flow S",,lplr 

W W l '  MU5Ulme"l 0.062 0.059 0 

~ ..... 
No Discharge From Sirc 

1 

I'ARM Cnde 80082 I 
Man Site No. W F  (24795) 

CBODS, Efllucnf 

PARM codc o o m  I 
Mon Sile Na. EFF (21795) 

I Johnny Chnmberlaln, Lead Operator (941) 91s-76118 
COMMENT ANV tXPLANATlON OF ANY VIOLATIONS (Relcrciicc a11 anachmcnls here) (AlliZi ddiitooal ahretr 11 txcerray) 



I I I I I I I I I I I I I I 

m 
0 

0 
CC - 

Part A coiilinucd 
MorillilYear Final Limits 

Faciliiy N m e '  Lake Suzy W W T P  Facility IU No.: FLAOl 1964 

I I I I 

DirchnrgePPnint No: KO01 WAFR SircNo. 35616 
-. . l'lcarc read initructions before completing this lurin 

rccnnil Rcqairwmi 
PARMCode31616 I 

---, - 

PARMCodo31hlb Y 

CHLORME. TOTAL 
RESIDUAI. 
PARMCode50060 I 

Pm"t  Rcquitrmml 

I 

............ 

........... 

............ 

............ 

............ 

.............................. REWK1 .............. 
M A V  _ _ .  .............................. .............. 

64.7 .............................. P.~DORT .............. 
MoAuc 

8 IlOliR 

- Innumi ~ s m &  . 
ME"D EXPLANTAI'ION OF ANY VIOLATIONF (Ilcfcrvncc 011 nnnclllllcn$ hsrc) 

>. 
I" .......... "".".." . *.,? . . . .  _^."".  



DAILY SAMPLE RESULTS - PART B 
Facility ID: FLA011964 ROO1 
MonthNear: 112006 

ll~rce month Artrage Daily FIow: 0.059 
(TMADF.'Permittcd Capaciv)xlOO: 39% 

lEPForm62-620.9lNlO). Eff:clivc Novcmtrr29, 1994 -3. 

E'd PSSE8f E lP6 



I I I I I b I 1 I I I I I I I I I 
UEI'AKI'MEN'I' OF ENVIHONMEN'I'AL PHO'I'ECI'lON UISCHAKGE MONII'OKLNC; KEPOK'I' - A 

WHEN COMPLETED, MAIL THIS REPORT T O  Department of Environmental Protection, Wastewater Facilities Regulation Section, Mail Station 3551 
Twin Towers Office Building, 2600 Blair Stone Road, Tallahassee. FL 32399-2400 
PERMITEE NAME Lake Suzy Utility, Inc. PERMITNUMBER: FLA0119M42 DMR Issued: 06R6100 
MAILING ADDRESS: 6960 Professional Parkway East, Suite 400 MONITORING PERIOD-From: 2/1/06 To: 2/28/06 

Sarasota, FL 34240 THREE MONTH ROLLING ADF: 0.065 43% OF PERMITTED C A P A C l n  
LIMIT Final REPORT Monthly 

I ccnih. under ~ e n a l h  of law that I have oersonallv examined and am familiar with thc infomation submitted herein: and based on mv inauiw of those individuals immediately rcrponsiblc for obmining lhe information, [believe the 

Johnny Chamberlain, Lead Operator 1 (941)915-7688 1 
COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attsehmens here): (Attach additional shceU if necessary) 



I I I I I l I I I I I I I ) I I 

Part A continued 
MonthiYear 212006 Final Limits 

Facility Name: Lake Suzy WWTP Facility ID No.: FLAOl1964 
Discharge Point  No: ROO1 WAFR , Site No. 35616 

CI 

I I I 

Parameter 

PARM Code 00530 Y 
Man Site No. EFF (24795) 

PARMCode31616 Y 
Mon Sife No. EFF (24795) 

PARM Code 00400 I 
Mon Site No. EFF (24795) 

PARM Code 00620 I 
Mon Site No. EFF (2479s) 

.............. 
PARM Code 00530 G 

PARMCode 1 
Mon Site No. , 

'-Annual Average Sample 

IMENT AND EWLANTATiON OF ANY VIOLATIONS (Reference all aUachmmC( here): 
- I n n w  s8mPic 

?,?". ............ ".. . . .  .^.^^. 

. . . . .  . ....... 



nAl1.Y SAMPLE RESULTS - PART B 
Facility ID: FLAOI 1964 ROO1 
MonthiYear: 2/2006 

Three month Average Daily Flow: 0.065 
(TMADF/l'ermilted Capacily)xlOO: 43% 

Type of Eftluenr Disposal or Reclaimed: 
Limilcd Wet Wcarher Discharge Activated:Yes: No: X . Not Applicable: If ycr, cumulative days ofwet wealhcr 
'Anach additional rhccrr ifnccesrsry to list all cnlified operaton. 

DEP Form 62-520.91q IO). Elfeclive Novembn 29.1994 -3- 



WHEN COMPLETED. MAIL THIS REPORT TO: Department ofEnvironmental Protection, Wastewater Facilities Regulation Section. Mail Station 3551 
Twin Towers Office Building, 2600 Blair Stone Road, Tallahassee, FL 32399-2400 
PERMIT€€ NAME: Lake Suzy Utility, Inc. PERMIT NUMBER FLAOI19M-02 DMR Issued 06/26/00 
MAILING ADDRESS: 6960 Professional Parkway East MONITORING PERIOD-From: 1/1/06 To: 2/1/06 

Sarasota, FL 34240 THREE MONTH ROLLING ADF: 0.059 39% OF P E R M I m D  CAPACITY 
LIMIT Final REPORT Monthly 
CLASS SIZE N/A FACILITY Lake Suzy Wastewater Treatment Plant FACILITY ID: FLAW 1964 GROUP: DW 

WAFRSITENO.: 35616 
NO Discharae From Site 

LOCATION: 12169 S.W Egret Circle DISCHARGE POINT NUMBER ROO1 
SIZEffREATMENT TYPE 3C Lake Sum. FL 33821 

I Johnny Chamberlain, Lead operator 1 (941)915-7688 I 
COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all amhments here) (Allash additional shcctS I f  ncccssary) 

I 

DEPForm62620910(10).cKonv~No~m~r29.1994 I. 

.. 

Parameter 

WWTP 

Y - .Annual Average Sample 

I certify undcr penalty of law that lhave penonally examined and am familiar with the infomation submiltcd herein: and baed on my inquiry of those individuals immcdi~ly rcspnsible for obtaining the informarion. I believe the 
submined information is me, accurate an canpklc. I am aware that them are significant penalties for submitting false information including the possibiliry of tine and imprlsonmmt 

SIGNAllJQJ OF PRINCIPAL EXECUTIVE OFFICER OR A W H O R I Z D  AGENT 1 TELEPHONENO 1 D A T E - Y Y W D  1 I- NAMEllITLE OF PRMCIPAL EXECWIVE Off ICER OR AUtHORlED AGENT (rwc orPtiW I 



\ I I I I I I I I t I I 1 I I I I 

Facility ID No.: FLAOI 1964 Part A continued Facility Name: Lake Suzy WWTP MontWYear Final Limits Discharge Point No: ROO1 WAFR Site NO. 35616 

PARM Code 00530 Y 
Mon SiteNo. EFF (24795) 

PARM Code 80082 

.............. 
PARM Code 00530 G 

-Annual Average Samplc 
I - hflucnt m p i c  
,$MEN AND EXPLANTATION OF ANY VIOLATIONS (Rcfcrcnsc dl attachmenu here): 

I I 



Type ofEmucnt Disposal or Reclaimed: 
Limited Wsl Wulher Discharge Activatcd:Ycs: 0 No: X 
‘Altach additional shects ifnaccsrary to lin all anif ied o p t o r s .  

- Not Applicable: l f y s .  Cumulative days ofwel wcathn 

- DEP Form62620.910(10),EN~liveNovcm~i29, 1994 -3- 



I I I I I I I I I I I I 1 I I I 1 I 
UEPAK'I'MIIN'I' OF ENVIKONMEN'I'AL PHO'I'EC'I'IUN UISCHAKGII MONI'I'OKING WI'OK'I' - PAK'I' A 

I 

WHEN COMPLETED. MAIL THIS REPORT TO: Dcpanment of Environmental Protection, Wastewater Facilities Regulation Section, Mail Station 3551 
Twin Towers Office Building, 2600 Blair Stone Road. Tallahassee, FL 32399-2400 
PERMITEE NAME: 
MAILING ADDRESS: 

Lake Suzy Utility, tnc. 
6960 Professional Parkway East Suite 400 
Sarasota, FL 34240 

FACILITY: 
LOCATION: 

Lake Sur, Wastewater Treatment Plant 
12169 S.W Egret Circle 
Lake Sury, FL 33821 

PERMITKCMBER: FLA0119M-02 DMZ Issued 06R6.00 
MOh'l'lORING PERIOD-From: 31/06 
THREE M O N n i  ROLLIKG ADF: 0.069 46% OF PERMITTED CAPACITY 
LIMIT: Final REPORT. Monthly 

To: 313 1106 

CLASS SIZE N/A 
FACILITY ID: FLAOl1964 
DISCHARGE POINTYUMBER ROOI 
SIZWREATMENT TYPE 3C 

GROUP: DW 
WAFR SITE NO.: 35616 
No Discharee From Site 

PARM Code 80082 Y 
Mnn Site No. EFF (24795) 

PARM Code 00530 1 

I ccnif) under pcnalr) oflaw that I habc pcrronall) ckam.ned and am familiar HIUI the informmion rubmlncd hcnm. and bvcd  on my i n q u ~  ofthorc ~natv~dualr immcdiatcl) rcrponriblc fo: obwmtng the tr.farmarlon, I bc.,c,c thr 
rubmirvd information IS VUG. accJraY an CnmPlclr I an aware that there M s:gntficanl penalllcs for rubmmmg false mformatton m l l d m g  thc porstbalhry of fine and imprironmenr 

SIGNATURE OF PRIXCF'AL EXECUTIVE OFFICER OR AUTHORlZtU AGENT ' TEl.EPtlOVE KO I DATE-YYW.DD 1 N A M V l l n E  OF PRlhClPAL EXECirrlVE OFFICER OR ALTI IORI I ID AGENT ( T ~ ~ ~ ~ R I )  I 

DEP Form 62-520.910(10). c f f d v e  Niovrmbcr 29, IW4 .I. 



I I I I 1 I I I I t I I I I I I I 

Part A continued 
MonWYear 312006 Final Limiis 

Facility Name: Lake Suzy W W P  Facility ID No.: FLAOi 1964 
Discharge Point No: ROO1 WAFR Site No. 35616 

PARM Code 31616 Y 
Mon Site No. EFF (24795) 

.. ........ .. 

Y - Annual Averwe Sample 
G - (nnucnt m p E  

COMMENT AND EXPLANTATION OF ANY VIOLATIONS (Refsrencc all anachmentr here). 

"-"- I.,. "^.",.^. - . .. . .I ."^. 

I 



Facility ID: FLAOl19M ROO1 
MonthNear: 312006 

DAILY SAMPLE RESULTS - PART B 
Three month Average Daily Flow: 0.069 
(TMADFIPermined Capacity)x 100 46% 

te No: - Name: - 
IC No: - Name: - 
te No: .%Z Name: Johnny C h a m k d  

Type ofEWucnt Disposal or Reclaimed: 

'Anach additional shcm if necessary to list all cenified opcnton. 
Limited W d  Weather Discharge AclivstedYcs: 0 No: X No1 Applicable: If yes. CUmUlatiYe days Ofwet Wellher 

DEP Form 62-520.910(10). Effective November 29.1994 -3- 



1 I 1 I I I I I I 1 I \ 1 1 1 1 
.. DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

.., 
When Complrled mail this report to: Dcpanmcnt of Envw"enta1 Protection. Wastewater Compliance Evaluation Sectton. MS 3551,2600 Blair Stone Road. Tallahassee. FL 32399.2400 

MonSitc No. EFA-OI 
Solids. Total Suspended 

Mon.SiteNo. EFA-OI 
PARMCode00530 A ' 

PERMlnEE NAME 
MAILING ADDRESS P 0 Box490310 

Aqua Utilities Florida. Ine 

Require"  (h.Avg.)  ., ' Weeks 
Sample 5.45 8.5 MGR. 0 EvcryTwo 8-hr. FPC 

Weeks Measurement 
30.0 60.0 MG/L EveryTwo . .8hr.FPC Permit 

Requircmcnl (Mo.Avg.) ' (Max.) WCClrS 

Lessburg. FL 34749 

FACILITY Lake Suzy WWTF 
LOCATION: 12169 SW Egret Circle 

L a k e S q .  FL33821 

PERMIT NUMBER FLO119644 

LMIT: 
CLASS SUE 

Final 
NIA 

REPORT: 
GROUP: 

MONITORING GROUPNUMBER: RQOl 
MONITORING GROUP DESC: Percolation Ponds, including Influent 

I I 1 

Monthly 
Domestic 

I :en h unaa penslw ollau thr' this documcnl and all anachmcnu w r c  prepaxd under my d i r e a m  or supenision I" accordance with 8 system designed 10 
the mformar.on rubmirvd Bsed  on m) " p r y  ullhe penon or persons who manage rhc system. or those pawns dmcII) rcsponrtble for grlhertng the mformarton. the infomallon r u b m m d  S, 10 the bell ofm) 
tmobledge and belicf. tmc. accmle .  and complcte I am aware Lha~ there arc r igntkacl  pmalta, fur submining lala mformamn. ulcludang the possibility ofline and imprlromenl for knovlng ~ 1 0 1 a l l O n s  

that qualnfied personnel properl) gather and CIaIUate  

- 
N A W I T L E  OF PRNClYAL E X E C L T V E  OFFICER OR AUIHORIZED AGRiT IS lGNANRt  OF PRINCPIC. EXECUTlW. OrTICER OR A U T H O W  A b t W  (TELEPHOPEWO IDATF.(YIU~SDD' I 

1 
Johnny Chamberlain, Lead Operator J 

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here): 



1 I 1 I 1 I I I I I I 1 I 1 I 1 I 1 1 

DISCHARGE MONITORING REPORT - PART A (Continued) .- 

FACILITY: Mc Sury WWTF MONITORING GROUP NUMBER R-001 PERMIT NUMBER: FLOl19644 
MONRORMG PERIOD From: 4/1/06 To 4130106 

PARM Code 74055 Y 

PARM Code74055 A 

PARM Code 50050 S 

PARMCcde00180 1 
Mon.Sitc No. FLW 

PA File No FLOl19644-006-DW2P 
I DFP Form 67.670 O l M l O I  Fffrrfnvr Novrmhpr 70 I004 



I 1 1 I I I I I I I 1 I I I I I I I 
DISCHARGE MONITORING REPORT - PART A (Continued) , .  

I 
. ,  

FACILITY LaKe Suzy W F  MONrrORMG GROUP NUMBER: R-001 PERMT NUMBER: FLOI19644 
MONITORING PERIOD From: 4/1/06 To 4/30106 

PARMCode80082 G 

PARM Code00530 G 



I 1 I I I I I 1 1 I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

I 

When Completed mail this report IO: Depanment of Environmenral Protection. Wastewater Complrance Evaluation Scction. MS 355 i, 2600 Blair Stone Road, Tallahassee, FL 32399.2400 

PERMITTEE NAME Aqua Utilttm Florida. Inc PERMIT NUMBER FLOl19644 
MAILING ADDRESS P 0 4 o m i n  .~ __.. 

Leerburg, FL 34749 

FACILITY LakC Z",) u'wl t 
LOCATIOV 12169 SU EwrrlC8rc.c 

L&e Sum. F i  33821 

LWIT: 
CLASS SUE: 

Final 
NIA 

MONITORING GROUP NUMBER: DdOl 
MONITORMG GROUP DESC: Kingsway Golf Course 

REPORT: 
GROUP Domestic 

M o n t h I y 

I I I 

COUNTY: DeSoto NO DISCHARGEFROM S l T E : n  
MONITORING PERIOD From' 4/1/06 To 4/30/06 

I cettify under wnalty Orlaw that this document and all a-chments were prepared under my direction or supcrvisian in accordance with a syrlem designed to arsure thal qualified personnel properly gather and evaluate 
the information submined. Based on my inquiry of the person or persons who manage the syrtcm. or those persons directly responsible for gathering the information. the information submitted is. 10 the best of my 
knowledge and belief. Vue. accurate. and complete. I m aware that Ulcre are signifi& penalties for rubmining false information. including the possibility of line and imprisonment for knowing violations. 

N W I T L E  OF PRMCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT [SIGNATURE OF PRRjCLpAL EXECUTIVE OFFICER OR AUTHOWED A G W  \TELEPHONE NO [DATE (YYI&O&DD) 

Johnny Chamberlain, Lead Operator 
I I I I I 
COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here) 

PA File No. FLOl19644-006.DW2P ' 

nFP FormX7.670 olnllnl Fffrrlivr NnvrmhrrX! 1904 



I I I 

Johnny Chamberlain, Lead Operator 

PA File No FLOl19644-006-VWZP 
nFP Form 67.h7n91nrlor Fffprrw Nnvrmhrr 79 1994 



1 I I I 1 I 1 1 I I I I 1 1 I I I I 
DISCHARGE MONITORING REPORT - PART A (Continued) . 1  

I 

FACILITY: Lake Suzy W W F  MONITORING GROUP NUMBER. R-002 PERMIT NUMBER: FLO119644 
MONITORING PERIOD From: 4/1/06 To 4/30/06 

PA@.M&&SlOOS A 

PARMCode740.55 A 

. .  . . .  I . . .  . ' Permit. . . . ., . . 
: ' Requirement 



DAILY SAMPLE RESULTS - PART B (Public Access Effluent, R-002) 
Permil Number: FLO119644 Facility: Lake Suzy WWTF 
Monitoring Period From: 4/1/06 To: 4/30/06 

CBODS TSS (MGR) PH 
IMGR) Minimum 

PLANT STAFFING 
Day Shin Operator Class: - c Certificate No: 7484 Name: Randy Farrington 
Evening Shin Cpcrator Class: - Certificate No: Name: 

Night Shin Operator Class: ___ Certificate No: Name: 

Lead Operator Class: c Certificate NO: 9465 Name: Johnny Chamberlain ___ 

PA File No. FLOl19644-006-Dw2P 
DEP Form 62-620.910(10), Effccrivc November 29, 1994 



DAILY SAMPLE RESULTS - PART B (Percolation ponds, R-001) 
Permit Number n.oi19644 Facility take Sury W F  
Monitoring Period From 4/1/06 To 4/30/06 

PLANT STAFFING: 
Day Shill Operator Clssr: c Certificate No: 

Evening Shifl Opmtor Class: - Cmificarc No: 

Night Shifl *rator Class: - Certificate No: 

Lead Operator Class: c Certificate No: 

___ 7484 NaW: 

Name: 

Name: 

9465 Name: 

Randy Farrington 

Johnny Chamberlain 

PA File No. FLOlI9644-006-DWZP 
DEP Form 62-620.910(10), Effective Novcmbcr 29, 1994 



DAILY SAMPLE RESULTS - PART B (Flow, Storage Pond, Sludge & Influent) 
Permit Number: FLO119644 Fscilily: Lake Suzy WWTF 
Moniloring Period Fmm: 4/1/06 To: 4/30/06 

Overilow Use. 
Occurrences 

74062 

STMdl  

Duration of Rainfall Annual Sludge CBODS (MG/L) TSS (MGL) 
(Inches) Production. 

I I I I 
81381 46529 49019 80082 00530 

STM-OI I OM4l  I OTH-02 I INFNF-OI I INF-01 

0 H 
0 

0 180 J3 I84 

0 
0 

0 18OJ3 I84 

0 

(I 

0 

PLANT STAFFING: - 
“me: Randy Farrington b y  Shifl Operalor Class: c Ccrtificale No: 7484 

Evening Shin Operator Class: - Cenificale No: Name: 

- 

- 
Nigh1 Shih Opcralor Class: - Csrtificalc No: NaW: 

Class: c Cenificalc No: 9465 Name: Johnny Chamberlain Lead Operalor - - 
PA File No. FLOl19644aO6-DW2P 
DEP Form 62420.9lO(IO). Effceclivc Novembsr 29, 1994 



! I I I I I I I I I I I I I I I I I I I 

.. 
. .  DEPARTMENT OF ENVlRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Completed mail this report to: Depanmcntof Envimnmental Protection, Wastewater Compliance Evaluation Section. MS 3551. 2600 Blair Stone Road. Tailahsssce. FL 32399-2400 

PERMmEE NAME: Aqua Utilities Florida. Inc PERMENUMBER FLO119644 
MAILING ADDRESS: P. 0. Box 4903 Io 

Leerburg, FL 34149 LIMIT Final REPORT: An""al1y 
CLASS SIZE NIA GROUP: Domestic 

FACILITY Lake Sury W F  
LOCATION: 12169 SW Egret Circle MONITORING GROUP NUMBER: RMP-B 

Me S u q .  FL33821 MONITORING GROUP DESC: Class B Residuals 

COUNTY: DeSato NO DISCHARGE FROM S E E : U  
MONITORING PERIOD From: 4/1/06 To 4/30/06 

PARMCode78470 + .. 

I cenLy undcr pcnalr) u f h  that th.s ducumcni and all amchmenls U C ~ C  prrparcd undrr my d s c e t m  or rupcrvlrlan m accordance with B sywm desngned to I(sure that puallfied personnel propeil) gather b,d  cva1.1~ 
!nc tnformatm rubmlnec Bscd  on my lnqdiry oflne pcnon or perrons t.ho managc the 5)Slem. or those penamdirectly respunrible f x  galhering lne information. the infomation Submized IS, 10 the best of my 
knodcdge aqd belief. t n c .  BECUIJ~C. and complcic I am asare tnat there u c  r.gn~ficant penaltm far rubmming fa,c ~nformatton. includmg thr powbilit) of fine and imp:mnmcnt for knau.ng tdations 

N A h W r l T l  F OF PRINCIPAL tXrCUTlVE OmCER OR AUTHORIZED AGENI ISIGNANREOF PRhClPN t X i C U T l M  OFFICERORAU~HORUEDAGENT ]EI.LPHO~ so I D A T E ~ Y Y  MDDI 

Johnny Chamberlain, Lead Operator 
I I I I I 
COMMENT AND EXPLANATION O F  ANY VIOLATIONS (Reference all aftachmem here): 

DEP Form 62-620.910(10). Effective November 29. 1994 



1 I I I I I I I I I I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 
FACILITY Lake Suzy W W F  MONITORING GROUP NUMBER: RMP-B 

MONITORING PERIOD From: 4/1/06 
PERMIT NUMBER: FLOl19644 

TO 4/30/06 

I I I 

PARMCode61518 + 

PARMWc78467 + 

I I . . ' .  I I I I I I I I . .  

DEP Fwm 62-620.910(10), Effcctikc Novcmber 29. 1994 



1 I I I I I I I I I I I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When Completed mail this report to: Depanmcnt of Environmcntal Prokction, Wastcwats~ Compliance Evaluation Section. MS 355 I, 2600 Blair Stone Road. Tallaharrce. FL 32399.2400 

PERMITEE NAME: Aqua Utilities Florida, hc. PERMIT NUMBER FLOl19644 
W I N G  ADDRESS P. 0. Box 490310 

Leerburg, FL 34749 LIMIT: Final REPORT: 
CLASS SIZE: N/A GROUP 

FACILITY Lake S u q  WWTF 
LOCATION: 12169 SW Egret Circle MONITORING GROUP NUMBER R b O  I 

COIINTY: Des010 NO DISCHARGE FROM SITE:= 

Lake Sury, FL33821 MONITORING GROUP DESC: Pcrcalation Ponds, including Intlucnt 

To 5131106 MONITORING PERIOD From: 5/1/06 

I 

MonIhly 
Domsslic 

I I I 

PARM Code SO050 

PARMCodeOOS30 A 

I ccnify mdcr pcnalry of la* kat thi5 documcnt and all afta:h!ncnu w r c  prepared mdrr  my d w c r m  or ,upcrvlrwn In accordance with a syrlem designed 10 ssurc ha1 qLalificd personncl proprrl) @mer and evaluate 
the inlormuion rubmined Bared on m) inquiry ofthe pcnon or persons who manage thc ryrtcm. or those perrons d rcclly rcrpnriblc for galhcnng thc informam. Ihc miormaton submitted IS. to Ihc bc,t of m )  
loloulcdge and bcl.cf. me, accdrale. and comp e t  I m B W B I ~  thai there are s~gmhran~ pmaltnw for rubmining idsc Informatm includmg thc porslb!l8ry aifinc and mprtronmea for knowmgvlalatmr 

Johnny Chamberlain, Lead Operator 

COMMENT AND EXPLANATION O F  ANY VIOLATIONS (Refereme all aftachmenu here): 

PA File No FLOl19644-006-DW2P 
nFP Form 67.670 910110~ F f f r r t w ~ N n v r m k r 7 9  19Qd 



I I I I I I I I I 1 I I I I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 
PERMIT NUMBER FLOl I9644 FACILITY. Lake Swy WWTF MONITORING GROUP NUMBER R-001 

MONITORING PERIOD From: 5/1/06 To 5/31/06 

PA File No FLOl19644606-DW2P ' 
DFP Form 67-00 Q l O l l O l  Fffrrtivr Nnvrmhrr 79 IW4 



I I I 1 I I I I I f I I I I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 
PERMIT NUMBER: FUIlIY644 FACILITY Lake Suzy WWTF MONITORING GROUP NUMBER: RdOl 

MONITORING PERIOD From: 5/1/06 To 5/31/06 

PARMGadc46529 P 



I I I I I I I I I I I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORLNC REPORT - PART A 

When Completed mail this report to: Department ofEnvironmental Protection. Walewater Compliance Evaluation Ssction, MS 3551.2600 Blair Stone Road, Tallahasscs. FL32399-2400 

PERMlTTEE NAME. Aqua Utilities Florida. hc. PERMITNUMBER FLOl I9644 
MAILING ADDRESS: P, 0. Box 490310 

Lceiburg FL 34149 LIMIT Final REPORT: Monthly 
CLASS SIZE: NIA GROUP: Domestic 

MONITORING GROUP NUMBER: D-00 I 
FACILITY Lake Sury W F  
LOCATION : I2169 SW Egret Circle 

LakeSuzy, FL33821 MONITORMG GROUP DESC. Kingsway Golf Course 

I I 1 

COUNTY: Ddoto NO DISCHARGE FROM SITE:= 
MONITORING PERIOD From: 5/1/06 TO 5/31/06 

I certify under penalty of law thaI this documenr and all attachmenls were prepared under my direction or supervision in acwrdance with a system designed to B(SUR that qualified personnel properly gather and evaluate 
the information submitted. Based on my inquiry afthe pmon or psrsonr who manage the syriem. or those persons directly responsible for gathering the information, the information submitted is. to the best ofmy 
knowledge and klicf, we. accurate, and complete. I am awme that there are sipificant penalties for submining falx information, including the possibility of fins and imprisonment far knowing violations. 

NAMVTITLE OF PRMCIPAL EXECUTIVE OFFICER OR AUIHORLZED AGENT 1 TELEPHONE NO I DATE (WMMDD) ISIGNATURE OF PF3NCIPAL EXECUTIVE OFFICER OR AUTHORLZED AGENT 

Johnny Chamberlain, Lead Operator 

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachmen- here): 

PA File No FLOl19644-006.DWZP 
nFP Fnnn 674.7" 010114l~ FffrClivr Novrmhcr79 1994 



I I I I I I I I I I I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When ComPleted mail this report lo: D c p m e n t  of Environmental Pm~ct ion ,  Wastewater Compliance Evaluation Section. MS 3551,2600 Blair Stone Road. Tallahassee. FL 32399.2400 

I'ERMmEE NAME: Aqua Utiliticr Florida. hc. PERMIT NUMBER FLOl19644 
MAILWGADDRESS: P. 0. Box490310 

Leerburg. FL 34749 LIMIT Final WPORT: Monthly 
CLASS SIZE: NIA GROUP Domestic 

FACILITY: Lake Sury WWTF 
LOCATION: 12169 SW Egret Circle MONITORING GROUP NUMBER: Rd02 

Lake Sury, FL 33821 MONlTORiNG GROUP DESC Public A w s  Reuse, Kingsway GolfCouns 

I I I 

COLINTY: DeSoto NO DISCHARGE FROM S I T E : O  
MONITORING PEMOD From: 5/1/06 To 5/31/06 

PARMCode00400 A ' ' 

I cmIj under pmalr) 0: law that this doc-mcnt and all atlachmcnlr uerc prepared uodcr my dtrect~on or sapen ision IO aecordanec w t t h  B sysum designed to ~ssurc tha qualfncd personnel pmperl) galher and evaluate 
the informaim submined Bared on my q u i 0  of the pcnon or pcnans *ho mansgc *e sysum. or those penonr dirccll) responsible for galher.ng the Infonna8on. rhe Informam sdbmmrd is. to the krt of my 
knnulcdge and t d e f ,  vue. accurate, ana complete I am BUM that there arc r.gndicant pcnalt~cs for rubmittin& f a l x  infotmauun. Inclddhng u c  porribility of fine an0 tmpmonmmt for knoumg vmlations 

NAh'UIITLE OF PRNC!PM EXECUTlVf O7FlCER OR A L l M O W D  AGENT ISICNATUREUF P~'CWMEXECLmMOFFlCER0R AIJHOROEDAGENT (TELEPHOhTVO (DATEIWWMUO) I 
Johnny Chamberlain, Lead Operator 

2 

COMMENT ASD EXPLASATIOU OF AKY VIOLI\?IOKS (Reiuence all attarhmens hcrc) 



I E I 1 I I I I I I I I 1 I I I I I I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

MONITORING GROUP NUMBER: R-001 

MONITORING PERIOD From: 5/1/06 To 5/31/06 
PERMIT NUMBER: FLOl19644 FACILITY: Lake Suo WWTF 

i 



DAILY SAMPLE RESULTS - PART B (Public Access Effluent, R-002) 
FLOl I9644 Facility: Lake Suzy WWTF Permit Number: 

Moniloring Period Fmm: 5/1/06 To: 5131/06 

PLANT STAFFING; 
Day Shifi Operator Class. c CcnificaleNo: 7484 Name: Randy Farrington - 
Evening Shift Operator Class: __ Cenificate No: Name: 

Night Shin Opemior Class: __ Cenififate No: Name: 
Lcad Operator Cbsss: c CeniJicaleNo: 9465 "e: Johnny Chamberlain - 

PA File No. FLOl1%44606DWZp 
DEP Form 62-620.910(10). ENcctivc November 29. 1994 



DAILY SAMPLE RESULTS - PART B (Percolation ponds, R-001) 
k h i y  Lake Sury WWm P e n i t  Number FI.OI19644 

Monitoring Psrmd From 5/1/06 To 513 1 /06 

PLANT STAFFING: 
Day Shift operator class: - c Cenificale No: 7484 Name: Randy Fanington 
Evming Shift operator class: __ Certificate No: Name: 

Night Shift operator Class: __ Ceniliceale No: Namc: 

Lead operator Class: c CcrtificaleNo: 9.165 Name: Johnnychamberlain - 
PA File No. FLOl19644-0M-DWP 
DEP Form 62420.910(10), EfTeclivcNovember29. 1994 



DAILY SAMPLE RESULTS - PART B (Flow, Storage Pond, Sludge & Influent) 
Permit Number: FMI 19644 Facility: Lake S u q  WWrF 
Monitoring Period From: 5/1/06 To: 513 1 106 

PLANTSTAFFMG: 
Day Shift Operator Class: - c CcrlificatcNo: 7484 Name: Randy Farrinaon 

Eyening Shift Operator Class __ Cenificatc No: Namc: 

Nigh1 Shin operator Class: ___ Cenificate No: Namc: 

Lead Opcraror Class: c Ccnlficale No: 9465 Name: Johnny Chamberlain 

PA File No. FLOl19644-M)6-DWZP 
DCP Form 62-620.910(10). Ellsciivs November 29, 1994 



I I I I I I I I 1 I I I I I I I I I I I 

Johnny Chamberlain, Lead Operator 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When Complelrd mail this report to: D e p m e n l  of Environmental Protection. Wastewater Compliance Evaluation Section. MS 355 I. 2600 Blair Stone Road, Tallahasre. FL 32399-2400 

PERMITTEE NAME: Aqua Urilitics Florida, Inc. PERMIT NUMBER FLO119644 
MAILING ADDRESS: P. 0. Box 490310 

Leerburg, FL 34749 LIMIT: Final REPORT: Annually 
CLASS SIZE: N/A GROUP Domestic 

FACILITY: Lake Suzy WWTF 
LOCATION 12169SW Egret Circle MONITORING GROUP NUMBER: RMP-B 

La!eSury.FL33821 MONITORING GROUP DES. Class B Residuals 

COUNTY & S o t  NO DISCHARGE FROM SREn 
To 5/31/06 MONITORING PERIOD From: 5/1/06 

I ceniw under penalty of law that lhis document and all altachmcnts were prepared under my direction or supervision in accordance wilh a system designed 10 s su re  hat qualified penonnsl pr~pcrly gather and 
lhe information submined. Based on my inquiry of the person or persons who manage the syslcm. or those persons directly responsible for galhering the infomation, the information submined is, to the best 
knowledge and bclicf, Vue. accurale, and wmplele. I am aware that there are signihcant penalties far submining false information. includine the mrribilitv of fine and imprisonment for knowing ~ io l a t ion~ .  

DEP Farm 62-620.910(10), Effecl& Novcmber 29. 1994 



I I I I I I I I I I I I 1 I I 1 I I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

MONITORING GROUP NUMBER RMP-B 
MONTTORPJG PERIOD From: 5/1/06 PERMIT NUMBER FLOl19644 

FACILITY: Lake Sury WWTF 

To 5/31/06 

PARMCodc78468 + 

CodcOMOO + 

I 

DEP Form 62-620 910(10). Effectwe Novcmkr29. 1994 

- .- . 



1 I I I I I I I I I I I I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

I 

When Completed mail this report Io: Dcpmmcnl OfEnvironmental Protection. Wastewater Complianm Evaluation Section. MS 3551.2600 Blair Stone Road. Tallahasses. FL 32399-2400 

PERMIT NUMBER FLO119644 

LIMIT: Final REPORT: Monthly 
CLASS SIZE: NIA GROUP: Domestic 

MONITORING GROUP DESC, 

P E R M I T E E  NAME: Aqua Utilities Florida, Inc. 
MAILTNG ADDRESS: P. 0. Box 4903 io 

Leesburg, FL 34749 

FACILITY: Lake S w y  W W F  
LOCATION: 12169 SW EgretCircle MONITORING GROUP NUMBER: R-001 

Lake Sury, FL 33821 Percolation Ponds, including Influent 

Johnny Chamberlain, Lead Operator 

COUNTY: DcSato NO DISCHARGE FROM S I T E : o  
MONITORING PERIOD Ffmn: 6/1/06 To 6/30/06 

c0de50050 Y 

PARM Code 50050 I 

PARM Code 80082 Y 

PA File No. FLOlI9644-006-DW2P 
llFP E o n  n % m w n f l n r  FffmtivoNnvemhrr79 1994 

.. 



1 I I I I I I I I I I I I I I I I I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

MONrrORINO GROUP NUMBER R-001 
MONITORING PERIOD From: 6/1/06 PERMIT NUMBER: FLOl19644 

FACILITY: b e  Sury WWTF 

To 6/30/06 

~ 

I 

I 



I I I I I I I I I I I I I I I I I I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

MONITORING GROUP NUMBER: R-001 

MONITORING PERIOD From: 6/1/06 To 6/30/06 
PERMIT NUMBER: FLOl19644 

FACILLTTY L&ke Sum W F  

PARM Code 80082 G 

I 

PAFile No. FLOl19644-006-DW2P 
nFP Fnrm 6,7.670910110\ Fff?rtwr Nnvrmhrr70 Iw4 



I I I I I I I I 1 I t I I I I I 1 I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Completed mail this report to: Department of Environmental Protection. Wartcwatcr Compliance Evaluation Section, MS 3551.2600 Blair Stone Road. Tallahassee. FL 32399-2400 

PERMITFEE NAME: Aqua Utilities Florida, hc. PERMIT NUMBER FWI 19644 
MAUMGADDRESS: P.O. Box490)IO 

herburg, FL 34749 LIMIT Final REPORT: Monthly 
CLASS SIZE NIA GROUP Dome a i  c 

FACILITY: Lake Suzy WWTF 
LOCATION: 12169 SW Egret Circle MONITORMG GROUP NUMBER WOI 

Lake S u v .  FL 33821 MONITORING GROUP DESC Kingsway GolfCovrsc 

DeSoto NO DISCHARGE FROM S I T E D  COUNTY: 
To 6/30/06 MONITORING PERIOD From: 6/1/06 

I cenify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified p e n a m l  propcrly galher and valuate 
the infomation submined. Based on my inquiry oflhe penon or persons who manage the system or those penons directly responsible for gathering the Information, the information submitted is, to the bcst of my 
knowledge and belief. true, accurate, and complete. I am aware that there are significant penalties for rubmining false information. including tho possibility of fine and imprisonment for knowing violations. 

lTELEPHONE NO IDATE (YYlbWDD) NAMWTITLE OF PRMCWAL EXECWWF. OFFICER OR AUTHORIZED AGENT I SIGNAIURE OF PRINCIPAL EXFCWIVE OFFICER OR AUIHORIZED AGENT 

Johnny Chamberlain, Lead Operator 

COMMENT AND EXPLANATION OF ANY ViOLATlONS (Reference all sttlchmem here): 

PA File No FLOl19644406-DW2P 
nFP Form67.670 O l n l I O I  Fff~Wvr Nnvrmhrr70 1'4'44 



I I I I I I I I I I I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Completed mail this report to: Depanment of Environmental Protcction. Warewater Compliance Evaluafion Scaion. MS 3551,2600 Blair Stone Road, Tallaharsee, FL 32399-2400 

I I I 

PERMITEE NAME Aqua Utilities Flaridq h c .  
MAUING ADDRESS: P. 0. Box490310 

Leerburg. FL 34749 

FACILITY: Lake Sury WWTF 
LOCATION: 12169 SW Egret Circle 

Lake Sury, FL 33821 

COLINTY: OeSoto 

PERMIT NUMBER FL0119644 

LIMTT: Final REPORT: Monthly 
CLASS SEE: NIA GROUP Domestic 

MONITORING GROUP NUMBER: R-002 
MONITORING GROUP DESC: 

NO DISCHARGE FROM SITE:= 
MONITORMG PERLOD From: 6/1/06 To 6l3OIO6 

Public Access Reuse, Kingsway Golf Course 

PARMCode00400 A 

I cenify under penalty of law that this document and all attachments were prcpared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate 
the information submitted. Based on my inquiry ofthc person or persons who manage the system. or tho% perrons directly responsible for gathering the information, the information submitted is, to the bsst ofmy 
knowledge and belief. Wc. accurate. and complete. I am aware that there are significant penalties for submitting false informalion, including the possibility offinc and imprisonment for knowing violations. 

I SIGNAIIIRE OF PRMCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT ] “ H O N E N O  IDATE [YYMMDD) NAMVTITLE OF PRINCIPAL EXECUTIVE OFFICER OR ALmtORLZED AGEN 

Johnny Chamberlain, Lead Operator 

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all aftachmenu here): 

PA File No. FLOl19644-006-DW2P 
nFPFom 6 > . h ? O Q t n I l ~ ~  FRrrfhr NnvemhcrW IW4 

. 



I I I I I I I I I I I I I I I I I I I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

Lake Suzy WWTF MONITORMG GROUP NUMBER R-002 PERMIT NUMBER: FLOl19644 FACILITY 

MONITORING PERIOD From: 6/1/06 To 6/30/06 

~ 

PA File No FLOl19644-006-DWZP 
OFP F n m  ~ . ) . 6109~MIO\  FffrrwrNmrrmhrrX 1994 



DAILY SAMPLE RESULTS - PART B (Public Access Effluent, R-002) 
Permit Number: FLOl19644 Facility Lake Sury WWTF 
Monitoring Period From: 6/1/06 To: 6/30/06 

- 

PLANT STAFFING: 

class: c CmificateNo: 7484 Name: Randy Farrington - Day Shift Operator __ 
Evening Shifl Operator Class: - Cmifisatc No: Namc: 

class: __ Ccnifatc  No: Namc: Night Shifl Operator - 
Ccnificats No: 946s Name: Johnny Chamberlain L a d  Operator Class: c 

- .  PA Filc No. FLOll9644-006-DW2P 
DEP Form 62420.910(10). ENeclive November 29, 1994 



DAILY SAMPLE RESULTS - PART B (Percolation ponds, R-001) - P-it Number: FLOl19644 Facility: Lake Sury WWrF 
Monitoring Paiod From: 6/1/06 To: 6l30106 

- 
I 

- 

- 
- 
- 

pL4W STAFFING: 

Class: c Cenifieate No: 7484 Name: Randy Farrington - Day Shifl Operator - 
Evening Shill 0 p ” r  Class: ___ Ccnificatc No: Name: 

Night Shin Operator Class: __ Certificate No: Name: - 
Class: c Cenifieatc NO: 9465 Name: Johnny Chamberlain Lead DpFratM ___ 

- . PA File No. FLOI  19644-006-DW2P 
DEP Form 62-620.910(10), Effeciive November 29. 1994 



DAILY SAMPLE RESULTS - PART B (Flow, Storage Pond, Sludge & Influent) 
Permit Number: Fl.0119644 Facility. Lake Suzy WWTF 
Momloring Period From. 6/1/06 To: 6/30/06 

- 

PLANT STAFFMG 

- Day Shin operalor Class: c Ccnilicale No: 7484 Name: Randy Farrington - 
Ccniticaie No: Namc: Evening Shill operator Class: __ 
Cenificatc No: Namc: 

irad o ~ i a ~ o r  Class: C Catificale Na. 946s Name: Johnny Chamberlain 

I Night Shill operator Class: __ 

- . PA File No. FLOl196U-006-DWZP 
DEP Form 62-620.910(10), Effeclivc November 29. 1994 



I I I I I I I I I I I I I I I I r I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When CQmPkted mail this report IO: Dcparlmcnt of Environmental Protection. WaStewner Compliance Evaluation Section. MS 3551.2600 Blair Stone Road, Tallahassee, FL32399.2400 

PERMITTEE NAME: Aqua Utilitics Florida. Ins. PERMIT NUMBER FLOl19644 
MAILING ADDRESS: P. 0. Box 490310 

Leerburg. FL 34749 LIMIT Final REPORT Annually 
CLASS SIZE: NIA GROUP: Domestic 

FACILITY Lake Sury W F  
LOCATION 12169 SW EgretCirslc MONITORING GROUP NUMBER: RMP-B 

Lake Sury, FL 33821 MONITORING GROUP DESC Class B Residuals 

COUNTY Des010 NO DISCHARGE FROM S I T E D  
MONITORING PERIOD From: 6/1/06 To 6/30/06 

PARM Code 78470 + 

I certify under penalty of law that this documenl and all a m h m e n u  wcre prepared undu my direction or supervision in accordancc with a system designed to assure that qualified persomel properly gather and evaluate 
the information submitted. Bared on my inquiry ofths person or perrons who manage the system, or thasc pemns directly wpansiblc for galherins ulc information. the information submitted is. to the besl of my 
knowledge and belief. lme. accurate, and complete. I am aware that there are Significant penalties for submining falx infomation, including the possibility of fine and imprisonment for knowing violations 

NAMErrlTLE OF PQJhCIPAL EXTCUTIVE OFFICER OR AUrHORLLED ACtNT ISIONATURL: OF PRINCLPU EMCLmVC OFFICER OR AUrHORLZU) AGE.W ~ T E L E P H O M ~ O  IDATE(W&WQD) 
I Johnny Chamberlam, Lead Operator 

L I I I I 
COMMENT AND EXPLANATION OF ANY VIOLATIONS (Referenee all aiiachmenu here): 

DEP Form 62-620.910(10), Effecttve November29. 1994 

.. 





I I I r' I 1 1 I I I I I I I I 1 I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

'When Completed mail this repon to: Deparoncnr of Environmental Protcction, Wasln*atcr Compliance Evaluation Section, MS 355 I. 2600 Blair Stone Road. Tallahsrrcc. FL 32399-2400 

FU3119644 PERMITTEE NAME: Aqua Utilities Florid& I~S. PERMR NUMBER 
"3 ADDRESS: P. 0. Box4903iC 

LIMIT: Final REPORT Monthly 
CLASS SUE: NIA GROUP: Dommtic 

Leesburg. FL 34749 

FACILITY IAe Sury WWTF 
LOCATION I2 169 SW E p t  Ciicls MONITORMG GROUP NUMBER: R-001 

COUNTY: DeSoto NO DISCHARGE FROM S R E : o  

WeSuzy. FL33821 MONITORWG GROUP DESC Percolation Ponds, including Influent 

To 7/31/06 MONITORING PERIOD From: 7/1/06 

ITELEPHOM NO I D A T E W Y ~ D )  NAhEAITLE OF PRINCIPAL, EXECUTIVE OFFICER OR AUTHORRED AGENT 1 SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUlHORILED AGENT 

Johnny Chamberlain, Lead Operator 



I 1 I I I I I I I I I I 1 L 1 I E I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

MONITORMG GROUP NUMBER: R-001 
MONITORNG PERIOD From: 7/1/06 

PERMITNUMBER: FWI 19644 
FACUITY: L& S V r y  WWTF 

Code50060 A 

I 

PA File No FLOl19644406-DW2P 
~ F P  F~~ 6?.n?noinriw ~ ~ ~ ~ t ~ ~ ~ ~ ~ ~ ~ ~ h r ~  70 1w4 



I I I I I I I I I I I I I 1. 1 I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

MONITORING GROUP NUMBER: R-001 
MONITORING PERIOD From: 7/1/06 PERMIT NUMBER: FLOl19644 

' FACUITY: Lake S u q  WWTF 

To 7/31/06 



1 I I I t 1 I 1 I 1 I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

when Completed mail this report to: D e p m c n t  of Environmental Protection, Wastewater Complianec Evaluaoa Scuian, MS 3551.2600 Blair Stone Road. Tallahasree, FL 32399-2400 

PERMIT NUMBER FLOl19644 

LIMIT: Final REPORT: 
CLASS SIZE: NIA GROUP 

PERMITTEE NAME: Aqua Utiiiiics Florida, fnc. 
MAILING ADDRESS: P. 0. Box 4903 I O  

Leerburg. FL 34749 

FACILITY: Lake Sury WWTF 
LOCATION: 12169 SW EgretCircle MONITORNG GROUP NUMBER: 0-001 

COUNTY: DeSata NO DiSCHARGE FROM SITE:= 

W e  S u q ,  FL 33821 MONITORING GROUP DESC Kingsway GolfCaurse 

To 7/31/06 MONITORING PERIOD From: 7/1/06 

Measurement 
Permit: .:. 
Requirement 
Sample 
Measurement 
P m i t  
Requirement 

I I I I 

. . . .  . ,  . . .. . 
. .  . .  . . . .  

Monthly 
Domestic 

Johnny Chamberlain, Lead Operator 

PA FilcNo FLOl19644-006-DW2P 
DFPFnrm 6?.6?OQlOfln> FKertivrNnvrmhrr?Q IQQd 



I I I I I I I 1 I 1 I I I I I 1 I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When COmPleted mail thi5 rcporl to: Dcparlmsnt af Environmental Protection, Wasrewater Compliance Evaluation Section. MS 3JS I, 2600 Blair Stone Road, Tallahassee, FL 32399-2400 

PERMmEE NAME: Aqua Utilities Florida, hc. PERMIT NUMBER FLOl19644 
MAILING ADDRESS: P. 0. Box 490310 

Leesburg. FL 34749 LIMIT: Final REPORT: Monthly 
CLASS SUE. NIA GROUP: Domestic 

FACILITY: Lake Suzy WWTF 
LOCATION: 12169 SW Egret Circle MONITORING GROUP NUMBER R-002 

LaksSu~.. FL33821 MONITORING GROUP DESC: Public Access Reusc. Kingsway Golf Course 

COUNTY Des010 NO DISCHARGE FROM S l T E : a  
MONITORING PERIOD From: 7/1/06 To ?/31106 

PARMCade00530 B 

PARM Code 00400 A 

I ccnitj under penalty of law that this document and all artachmenls were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel pmperly gaxhcr and evaluate 
the information submined. Based on my inquiry ofthe person or penons who manage the system. or those persons direcdy responsible for gaxhwing the information. the information submitted is, to the best of my 
knowledge and belief, t m ,  accurate. and complcte. I am aware thal there arc significant penaltics for submining falsc information, including the possibility of fine and imprisonment for howing  violations. 

N A M V I m E  OF PFXNCIPAL EXECUTIM OF'FICEll OR AUTHORLLED AGENT I SIGNATURE OF PRINCIPAL WaCLmVEOFilCER OR AUTHORLZED AGENT lTEWHONEN0 I D A T E ( Y Y W D )  

Johnny Chamberlain, Lead Operator 
__ 

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Refcrcnce all attaehmcnls hcrr): 



I I 1 I I I 1 I I I 1 I 1 I I 1 1 I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

MONITORMG GROUP NUMBER: R-002 
MONITORING PERIOD From: PERMIT NUMBER FLOl19644 

FACLITY: Lake Sury W W F  

PARM W e  00070 



- DAILY SAMPLE RESULTS - PART B (Public Access Emoent, R-002) 
Permit Number FLO I I9644 Facility Lakc Suzy WWTF 
Monilomg Period From 7/1/06 To 713 I106 

PLANT STAFFING 
Day ShtR Opcrstor 

Evening Shin Uperalor 

Night ShiR Opcrator 

L a d  *rator 

Class: c Cmificate No: 

Class: - CmificatcNo: 

Class: __ Ccnificatc No: 

Class: c Cmificak No: 

- 

- 

7484 Name Randy Farrington 

Name 

Name 

Name Johnny Chamberlam 9465 

PA File No. FLOl19644-0WDWZP 
DEP Form 62420.910(10), Effective Novembn 29. 1994 



DAILY SAMPLE RESULTS - PART B (Percolation ponds, R-001) 
Permit Number. FLfl119644 Facility: Lake Svry WWTF 
Moniioring Period Fmm 7/1/06 To: 713 1/06 

PLANT STAFFING: 
Day Shifl Operator Class: c CcriificslcNo: 7484 Name: Randy Farrington 

Evening Shifl operator class: I_ Ccnifrcalc No: Name: 

Night Shifl operator Class: __ Ccnificlltc NO: Name: 

__ 

~ ~~ ~ 

Lead operator Class: c Cenificatc No: 9465 ”: Johnny Chamberlain 

PA File No. FLOl19644-006-DWZP 
DEPForm62-620910(1fl).EffecIive NovemkrZ9. 1994 



DAILY SAMPLE RESULTS - PART B (FIOw, Storage Pond, Sludge & Influent) 
FL0119644 Faeilit)-: Lake Sury W W m  

- Permit Number. 
Monitoring Period From: 7/1/06 TO: 113 1/06 

- 

- 

- 

L 

- 
- 

- 
- 

- 
- 
- 
- 

- 
- 
- PLANT STAFFING: 

Day Shin Operator Class: - c Certificate No: 7484 Name: Randy Farrington 

Evening Shin Operator Class: __ CmiAc.veNo: Name: - Night Shin operator Class: - Cmificatc No: Name: 

Class: c CcniAcaIe No: 9465 "e: Johnny Chamberlain Lc?d Openlor - 
PA File No. FLOl l9644W-DWZP 
DEP Form 62-620.910(10), ENcciivcNovr&r 29, 1994 

- 



I , I  1 I I I 1 1 1 I I I I 1 I 

Johnny Chamberlain. Lead Operator 

I I 1 I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Cnmpletcd mail this report to: Departmeni ofEnvcronmentai Proteetion. Wastewater Compiimcc Evaluaiion Scctmn. MS 3551.2600 Biar  Stone Road. Tailahasrcc, FL 32399-2400 

PERMITEE NAME. Aqua Utilities Florida Inc. PERMITNUMBER FLOl19644 
MAILING ADDRESS. P. 0. Box 490310 

Lcssburg. FL 34749 LIMIT Final REPORT: Annually 
CLASS SIZE: NIA GROUP: Domestic 

FACILITY: Me Suzy W W F  
LOCATION: 12169 SW EgrcI Circle MONITORING GROUP NUMBER: RMP-B 

C O W Y :  DeSoto NO DISCHARGE FROM SITE:= 

LakeSuzy. FL33821 MONITORING GROUP DESC: Class B Residuals 

MONITORING PERIOD From: 7/1/06 To 7/31/06 

PARMCode49565 + . . 

I certify under penalty of law thal this document and all attachmentr were prepsred under my direction or supervision in accordance with a syslem designed 10 assure that qualified pmomcl properly gather and evaluate 
the information submitted. B a r d  on my inquiry ofthe person or persons who manage the sytem, or those persons dircctly responsible for gathering the information, the information submitted is, IO the best ofmy 
knowledge and belief. true. ascurate, and complete. I am a m  that there we  significant penalties for submining false information. includine the possibility of fine and imprisonment for knowing violatieno. 

DEP Form 62.620.910(10), EtTective November 29, 1994 



I I I I I I I I I 1 I I I I 1 I I I I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

PERMlTNUMBER: FU119M4 FACRITY: Lake Suzy WWFF MONITORING GROUP NUMBER: RMP-8 
MONITORING PERIOD From: 7/1/06 TO 7/31/06 

DEP Form 62-520.910(10), Effective Novembcr29.1994 



I I I I I I I I I I 1 I I I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

. w e n  Completed mail this report 10: Oepamnenr of Environnienul Prarection. Wastewater Compliance Evaluation Section. MS 355  I. 2600 Blair Stone Road, Tallahassee. FL 32399-2400 

PERMITTEE NAME: Aqua Utilities Florida, Inc. PERMIT NUMBER FMI19644 
MAILING ADDRESS: P. 0. Box 490310 

Leesburg, FL 34749 LIMIT Final REPORT: Monthly 
CLASS SIZE: NIA GROUP: Domestic 

FACILITY: Lake Sury WWTF 
LOCATION: 12169 SW Egret Circle MONITORING GROUP NUMBER: RdOI 

Lake.Suzy. FL 34269-8751 MONITORING GROUP DESC Pcrwlation Ponds. including Influent 

COUNTY: Des010 NO DISCHARGE FROM S I T E : n  
MONITORING PERIOD From: 8/1/06 To 8/31/06 

PARMCode.00530 Y 

PARMCodeOOS30 A 

I Ccnif, under penalr) of law ha1 his document and all attachmcnls =ere prepared under my dlrccllon or supcwrlon in axOldMce ullh a system desi$ncd lo BISLIC lhal qualified perronncl pmpcrly ga*.er and CIBIJ~IL 
the Informal~on %omincd Based an my nqu80 of thc PeROn 01 pusuns uhu managc thc r)stem. or thorc persons dircclly ierponslble for gathering the mfomallon. the information submined IS. to the b e t  of m) 
knoulcdgc and bclrf. me. I C C J I ~ L ~ .  and complrv I am BHUC that thcre are r!gnlficanr pmalucr for submlttang falx mformmm, tncludmg the posr#bdtty offine and Impnrunmcnt for Lnowmg wolauons 

[SIGNATLX OF PRLUCZN O(ECLITIM O ~ C E R O R  ALIMORILED AGEW TF.Lf.PHOMNO lDAEIYYhLMDD, NAWITLE OF PRILlCIPAL W(ECUTI\'E OFTICER OR AUIHORILLD A G E N l  

Johnny Chamberlam, Lead Operator 

COMMENT AND E X P M A T I O N  OF AKY VIOLATIONS (Reference all attachments here) 



I 1 I I 1 I I I I 1 I I I I I I I 

DISCHARGE MONITORWG REPORT - PART A (Continued) 
MONITORING GROW NUMBER R-001 
MONITORMG PERIOD From: 8/1/06 

PERMIT NUMBER: FLOl19644 . FACILITY: Lake Suq WWTF 

To 8/31/06 

PARMCade00400 A ' ,' 

I I 



I I I I I I I 1 1 I 1 I I I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

. FACILITY: Lakc S a y  W F  MONITORING GROUP NUMBER: R-001 PERMITNUMBER FLOl196M 
MONITORING PERIOD From: 8/1/06 To 8/31/06 

PA File No FLOl19644d06-DW2P 
nFP Form 67470 O t n l l O I  FRrniveNnvrmhrr79 I904 



I I I I I I I I I I I I I I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

' Completed mall this report Io: Dcpamnent of Environmental Protection. Wastewater Compliance Evaluation Section. MS 31S1.2600 Blair Stone Road, Tallahassee, FL 32399-1400 

P E W m E E  NAME Aqua Utilities Florida, he.  PERMIT NUMBER FLOl19644 
MAnMGADDRESS: P. 0. Box490310 

Leesburg. FL 34749 LIMIT: Final REPORT: Monthly 
CLASS SIZE: NIA GROUP: Domestic 

FACILITY: Lake Sury WWlF 
LOCATION: 12169 SW Egret Circle MONITORING GROUP NUMBER WOl 

lake Suzy, FL 34269.8751 MONlTORMG GROUP DESC: Kingsway GalfCourse 

COUNTY DeSolo NO DISCHARGE FROM S I T E 0  
MONVORMG PERIOD From: 8/1/06 To 8/31/06 

I ccrtify under penalty of law that this dacumcnl and all attachments were prepared under my direction or supervision in aceordance with a system dcsimed 10 assure that qualificd personnel properly gather and evaluate 
the information submined. Based on my inquiry of the perron or pasons who manage the system, or thosepersons directly responsible for gathering the information, the information submitied is, 10 the best ofmy 
knowledge and belief. me. accurate. and complete. I am aware that there are significant penalties for submining false information. including thc possibility of tine and imprisonment for knowing violaions 

NAMVTITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT I S I G N A W  OF PRINCIPAL EXJXLmVE OFFICER OR AUTHORIZED AGENT lTELEFWONEN0 I D A T E ( W W D )  

Johnny Chamberlain, Lead Operator 
~~ - 

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Rcfcrcnce all attachmen6 here): 



1 I I I I I I I I I I I I I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Completed mail this report lo: Department of Environmental Protection. Wartewater Compiiancs Evaluation Section, MS 3551.2600 Blair Stone Roa4 Tatiahassec. FL 32399-2400 

PERMITTEE NAME: Aqua ULilities Florid4 hc.  PERMIT NUMBER FLO119644 MAILING ADDRESS: P. 0. Box 490310 

Lecsburg FL 34749 L" Find REPORT Monthly 
CLASS SIZE: NIA GROUP: Dcmertic 

FACUIR: Lake Sllly WWTF 
UICATION: 12169 SW Egret Circle MONITORING GROUP NUMBER: R-OO2 

Lake S w y ,  FL 34269-8751 MONITORING GROUP DESC Public Access Rettse, Kin$swayGdf Course 

COIMTY: DeSotc NO DISCHARGE FROM S I T E 0  
MONmORING PERIOD From: 8/1/06 To 8/31/06 

I 

I mi@ under penally of law thal this document and all attachments were prepared under my direction or supwirion in acwrdance with a system designed to B I S U ~  that qualified personnel propcrly gather and cvduac 
the information rubmined. Based on my inquiry of  the penon or persons who manage the system. or those perso- directly responsible for gathering the information, the information submimd is. to the best ofmy 
knowledge and belief. me, accurale, and complete. I am aware that there are rignificanl Penalties for subminine false information. including the possibility of fine and impfisonmenl for knowing violations. 

J o h y  Chamberlain, Lead Operator 



I I I I I I I I I I I I I I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 
MONVORMG GROUP NUMBER R4OZ 
MONVORNG PERIOD From: 8/1/06 

PERMTNUMBER: FLO119644 . FACILITY Lake SVry WWTF 

To 8/31/06 



DAILY SAMPLE RESULTS - PART B (Public Access Effluent, R-002) 
P m i l  Numbn: FLOl19644 Facility: Lake S u a  WWTF 
Moniraring Period From: 8/1/06 To: 813 1/06 

PLANT STAFFING: 
Day Shift Operator class: c CmIificalsNo: 7484 Name: Randy Farringion 

Evening Shin Operator Class: __ Ccnificate NO: Name: 

Night Shin Opcmto~ Clars: __ Cenificalc No: Name: 

Lead operator Class: c Ccnificate No: 9465 Name: Johnny Chamberlain 

- 

PA File No. FWI 19644-006-DWZP 
DEP Form 62620.910(10). EtTmivc Novem1xr29.1994 



DAILY SAMPLE RESULTS - PART B (Percolalion ponds, R-001) - 
Pcrmil Numbcr: FL.0119644 Facility: Lakc Sury WWTF 
Monitoring Period Fmm: 8/1/06 To: 8/31/06 

I I I Y 
PLANT STAFFMG: 
Day ShiA @cram Class: c Cenifiealc No: 7484 Name: Randy Farrington 

Evtning Shin operator clarr: __ Certificate No: Name: 
Nigh1 Shifl Operalor 

- 
Class: __ Csrtifieatc No: Name: 

Cenificale No: 9465 Name: Johnny Chamberlain Lad Operator Class: c 

- PA File No. FLOl19644-OM-Dw2p 
DEP Farm 62-620.910(10), EfftcliveNovcmber29. 1994 



! 

DAILY SAMPLE RESULTS - PART B (Flow, Storage Pond, Sludge .& Influent) 
Pmnil Number FLOl19644 Faciliw 1 *tr c..- unvrr --- ....,. ...... 
Moniloring Period From: 8/1/06 To: 8/31/06 

PLANT STAFFING: 

Day Shih @eralor Class: - c Cenifieale No: 7484 Name: Randy Farrington 

Class: - Cenificalc No: Nme: Evming ShiR operalor 

Night ShiR Opnator Class: ___ Cenificate No. Name: 

h a d  Operator Class: c CcrlificalcNo: 9465 Name: Johnny Chamberlain - 
PA Fils No. FLOI 19644606-DWP 
DEPFonn 62420.910(10), EffmiveNovcmbcr29. 1994 



1 I I I t I I I I I I I I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

I 

When Completed mail this TCPort to: Ocpanmml of Environmental Pratectm. Wantewser COmpimnCC Evaluation Section. MS 3551.2600 Blair Stone Road, Tallaharsee. FL 32399-2400 

Johnny Chamberlain, Lead Operator 

Annually 
Domeslic 

PERMITJEE NAME Aqua UtilitiCr Florida. Lnc 
MAILMG ADDRESS' P. 0. Box 4903 10 

PERMIT NUMBER FUJI19644 

Leerburg, FL 34749 LIMW. Final REPORT 
CLASS SUE: NIA GROUP 

MONITORING GROUP NUMBER RMF'-B 
FACILITY: Lake Sury WWTF 
LOCATION 12169 SW Egret Circle 

Lake S w y ,  FL34269-875 I MONITORING GROUP DESC Class B Residuals 

Desoto NO DISCHARGE FROM Sm.0 c o w  
MONITORING PERIOD From: 8/1/06 To 8/31/06 

i 
~ 

PAI(McOde78476 + 

I ccnify under penalty oflaw that this document and all amchments were prepared under my direction or supervision in acwrdanfe with a system designed to p~sure that qualified personnel pmpcrly gathn and evaluate 
the information submitted. Based an my inquiry oflhe person or persons who manage the system. OT those pmonr directly responsible for gethering the information, the information submitted is. to the berr of my 
knowledge and belief. h e .  accurst+ and complete. I am aware that there an significant pendlics for submitting false information including lhe wssibilitv of fine snd immisonment for howine  violatinns 

I I I I I 
COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all auachmenu here): 

DEP Form 62-620.910(10), Effective November 29. 1994 



I I I 1 I I 1 I I I 1 I I I I I I I i 
DISCHARGE MONITORING REPORT - PART A (Continued) 

m e  suzy UWTF MONTTORWG GROUP NUMBER RMP-B PERMlTNUMBERFL0119644 
' FACILITY 

To 8/31/06 MONITORING PERIOD From: 8/1/06 

I 

PARMCodeOO400 + . .  

DEP Form 62-620.910(10), Effeclive Novemkr29. 1994 



1 1 1 1 I I 1 I I I I I I I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Cr"eted mail this report lo: Department of Environmental Protection, Wastewater Compliance Evaluation Section. MS 355 1.2600 Blair Stone Road, Tallahassee. FL 32399-2400 

PERMmEE NAME: Aqua Utilities Florida inc. PERMIT NUMBER FMI 19644 
MAILING ADDRESS: P. 0. Box 4903 I O  

Leerburg, FL 34149 LIMIT: Final REPORT: Monlhly 
CLASS SIZE: NIA GROUP: Domestic 

12169 SWEgretCircle MONITORING GROUP NUMBER: R-001 
Lake Suzy, FL 34266415 I MONITORMG GROUP DESC: 

FACILITY: Lake SUZy WWTF 
LOCATION 

Percolation Ponds. including Influcnt 

COUNTY: DcSoto NO DISCHARGE FROM SITE 0 
MONITORING PERIOD From: 9/1/06 To 9/30/06 

i ccnifj' under penalry of law that this document and all anachmenfs were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate 
the information submitted. Based on my inquirl of Ihe psrson or pasonr who manage the system, or those penom directly responsible for gathering the information, the information submined is. IO the best of my 
knowledge and belief, me, murate. and WmPleIC. I am aware that there are simiticant penalties for submittinu false information. includine the DorsibiiiN offine and imDrisonmen1 for howinn violations. - - .  - 

I "EUPHONE NO I DATE WMMmD) NAMW"LE OF PRINCIPAL BXSCUTIVE OFFICER OR AUIHORlzED AGENT I SIGNANRE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT 
J o h y  Chamberlain, Lead Operator 

1 I I I" J 
'u 

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Tleferenec all attrchmene here) 



I 1 1 I I I I I c I I I 1 I I I I I 1 

DISCHARGE MONITORING REPORT - PART A (Continued) 

PERMIT NUMBER: FLOl19644 Lake Suzy WWTF MONITORMG GROUP NUMBER: R.001 
MONITORING PERIOD From: 9/1/06 To 9130/06 

FACILITY: 



I 

I I 1 I I 1 I I I I I I I 1 I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 
FACILlTY L&C S U Y  WWTF 

I ”-.. 

MONITORING GROW NUMBER R-001 
MONITORING PERIOD From: 9/1/06 PERMIT NUMBER FMI  19644 

T~ wininfi 



I I I I I I I I I I 1 I I I t 1 I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When Completed mail this report to: Depamnent o f  Environmental Protection, Wastewater Compliance Evaluation Scction. MS 3551.26W Blair Stone Road, Tallahasrce, FL 32399-2400 

FLOl19644 PERMITTEE NAME: Aqua Utilities Florida, hc. 
MAILING ADDRESS: P. 0. Box 4903 10 

Leesburg FL 34749 

PERMI" NUMBER 

LIMIT Final REPORT: Monthly 
CLASS SIZE: NIA GROUP: Domestic 

FACILITY Lake Suzy WWTF 
LOCATION 12169SWE~ctCi rc l e  MONITORING GROUP NUMBER: D-001 

COUNTY: DeSoto NO DISCHARGE FROM S f l E a  

Lake S W ,  FL 34266-8751 MONITORING GROUP DESC: Kingsway OolfCoursc 

To 9/30/06 MONITORWG PERIOD From: 911 106 I 
~ 

, 

1 m i f y  under penalty of law that this document and all attachmcntr were prepared under my direction or supervision in accordance with a System designed to assure that qualified personnel properly gslhcr and evaluate 
the information submitud. Based on my inquiry ofthe person or persolu who manage the system. or thosc WrmOM directly nspas ib l e  for gathering tk information, the information submined is, fo the best ofmy 
knowlsdgc snd belid, Vue. accurate, and complete I am awars thal there .%e significant penallies for submitting false information, including the Possibility of fine and imprisonment for knowing violatiow. 

JIELWHONENO (DATEWMWUD) NAMWTITLE OF PRINCIPAL EXECUTIVEOFFICU(0R AUTHORILU) AOEKI 1 SIONATURE OF PRMCIPAL EXECUTIVE OFFICER OR AVIHORIZCD AGENf 

Johnny Chamberlain, Lead Operator 

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Rcfsrence all anachmentr hac): 

PA File No F M I  19b44-006-DW2P 
n F P  Fom. h M X 7  Qln(lO\ FffrrtwrNovrmhrr7Q 100.4 



1 I I 1 I I I 1 I I I 1 I I 1 I I I I 

Johnny Chamberlain, Lead Operator 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When Completed maii this report to: Depamcnt of Environmental Protection. W~stewaler Compliance Evaluation Section, MS 355 I .  2600 Blair Stone Road. Tallahassee. FL 32399-2400 

PERMIT NUMBER FLO119644 PERMITEE NAME: Aqua Utilities Florida, bc. 
MAILING ADDRESS: P. 0. Box 4903 IO 

Leerburg, FL 34749 LIMIT: Final REPORT: 
N/A GROUP: CLASS SUE 

' FACILITY: Lake Sury WWTF 
LOCATION 12169SW EgeICirdr  

Lake S W ,  FL 34266.8751 MONITORMG GROUP DESC: Public Access Reux. Kingsway GolfCaurx 

Monthly 
Domestic 

COUNTY DeSoto NO DISCHARGE FROM S m E : n  
M O N r O R N G  PERIOD From: 9 1 1/06 To 9130106 

Quantity or Loading Units Quality or Concentration Parameter 
I 

JSampIe I I I I Flow 
.. 

I 



I I 



DAILY SAMPLE RESULTS - PART B (Public Access Effluent, R-002) 
P m i t  Number: FL0119644 Faciliry: Lake Sury WWlF 
Monitoring Period From: 9/1/06 To: 9/30/06 

- 

- PA File NO. FLOl19644-006-DWZP 
DEP Form 62-620.910(10), Effective November 29, IW4 



DAILY SAMPLE RESULTS - PART B (Percolation ponds, R-001) 
Facility: Lake S w y  WWTF FL0119644 - Permit N u m k  

~ ~ ~ i i o r i n g  kr id  F ' o ~ :  9/1/06 To: 9/30/06 

- 

- 

- 
- 
- 

L 

L 

L 

PLANT STAFFING: - Day Shin opcrator Class: c CCrtiRmlCNO: 7484 Name: Randy Farrington - 
Evcning ShiR Operator Class: - Certifwc No: Name: 

Nigh1 Shin operator Class: - Certificate No: N-: - 
had operalo. Class: c Cenifisatc No: 9465 Name: Johnny Chamberlain 

~ 

PA File No. FLOI l9644-006DW2P 
. DEP Form 62-620.910(10), Effeclive November29.1994 

- 



DAILY SAMPLE RESULTS - PART B (Flow, Storage Pond, Sludge 81 Influent) 
Permit Number: FLOl I9644 Facility: LakeSuzy WWTF 
Monitoring Period From: 9/1/06 To: 9/30/06 

PLANT STAFFING: - DayShiROperator 

Evening Shin operator - Night Shin Opraior 

l e d  operator 

I I I I I I 
023 0 0 

I I I I I I I I 
Class: c Certificate No: 7484 Name: Randy Farrington 

Class: __ Ccnificale No: Name: 

class: - Certificate No: Name: 

Class: c Cenificate No: 9465 Name: Johnny Chamberlain 

- 

- PA File No. FLOl 19644dW-DWZP 
DEPForm62-620.910(10), EffccliveNovcmber29.1994 



1 I I 1 1 I I I I 1 I I I I I I I I I 

Johnny Chamberlain, Lead Operator 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When CamPleted mail this report to: Depamnent of Environmental Protection, Wastewater Compliance Evaluation Section, MS 355 I ,  2600 Blair Stone Road, Tallahassee. FL 32399-2400 

PERMITTEE NAME Aqua Utilities Florida. Inc. 
MAILING ADDRESS: P. 0. Box 4903 10 

herburg. FL 34149 

FACILITY: Lake Sury WWTF 
LOCATION 12169 SWEgretCircle 

Lake SW. FL 342664751 

PERMIT NUMBER FLOi 19644 

LIMIT': 
CLASS SIZE 

Final 
NIA 

MONITORING GROUP NUMBER: RMP-B 
MONITORING GROUP DESC: Clars B Residuals 

REPORT: Annually 
GROUP: Domestic 

COUNTY DeSoto NO DISCHARGE FROM S I E O  
TO 9/30/06 MONITORING PERIOD From: 9/1/06 

DEP F~~ 62.620.910(10), Effeciive November 29, 1994 



I I I I I I I I I I I I I I I 1 I I I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

PERMIT NUMBER: FLOl19644 FACILITY: L.&e Sury WWTF MONITORING GROUP NUMBER RMP-B 
MONITORING PERIOD From: 9/1/06 To 9/30/06 

PARMCadc78468 , + ' . .  

~~~~~ 

I ,  I I I I I I I I . .  
. ; ; .. . 

. r  . . .  . . . .  . .  . .l. ,,,-.:\, . , 
'' *.:; *..- , . 
at .... , :' 

Mcssvrcmcnr I 
Rtqqulrrmbnl . ' ' J .. . . . . . .  . ,  . . . .  

,. . . .. . . .  , . k",t '. , . . . 

DEP Form 62-620.910(10), Effeciivc Novcmber 29. 1994 



i i i i i i I I i I I I I I I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DlSCHARGE MONITORING REPORT - PART A 

9u/.s07 * Johnny Chamberlain, Lead Operator 

I I I 

Monthly 
Domestic 

When COnplctrd miil this icporl to: Dspmment of Environmcnlal Protection, Wastewater Compliance Evaluation Section. MS 355 I. 2600 Blair Stow Road. Tallahacree. FL 32399-2400 

PERMmEE NAME: Aqua Utilitia Florida I ~ c .  PERMIT NUMBER FM119644 
MALING ADDRESS: P. 0. Box 4903 I O  

Llbburg, FL 34749 LIMIT: Final REPORT: 
CLASS SILE: NIA GROUP: 

FACILTTY: Lake Suzy WWTF 
LOCATION: 12169SW EgrerCircle MONlTORMG GROUP NUMBER. R-001 

Lake Suzy, FL34266-8751 MONITORMG GROUP DESC Percolation Ponds. including Influent 

COUNTY: Dcsato NO DISCHARGE FROM S r T E : O  
MONITORING PERIOD From. 10/1/06 To 10/31/06 

Code80082 A 

PARMcOdcOOS30 Y 



I I I I I I I I I I I I I I I I 1 I I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

FACILITY L&c Sury W W F  MONITORING GROUP NUMBER R-001 PERMIT NUMBER FLOl19644 
MONITORING PERIOD From: 1011/06 To 10/31/06 

P A R M W 7 4 0 5 5  A 

P A R M W 5 0 0 6 0  A 

PARMCQdc50050 S 



I I I I I I I I I I I I I I I I i i i 

DISCHARGE MONITORING REPORT - PART A (Continued) 

MONITORING GROUP NUMBER. R-WI 
MONITORING PERIOD From: 10/1/06 To 10/31/06 

PERMIT NUMBER FLOl19644 FACILITY: Lake Sury W W F  

PA FilcNo FLOl19644-006-DWZP 
nFp ~ o r m  67.67i lOl i l i l i l>  F W m w r  Nnvrmhr.70 10% 



I 



i i i i i i i I I I I 1 I I I I I I I 
Utit'AKI'MEN'I OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Completed mail this report to: l k p a m "  of Environmental Prorestion. Wasrewatcr Compliancs Evaluation Section, MS 355 1, 2600 Blair Stow Road. Tallahassee. FL 32399-2400 

PERMllTEE NAME: Aqw Uliliiier Florid+ Inc. PERMIT NUMBER FLOl19644 
MAILlNG ADDRESS: P. 0. Box 490310 

Leerburg FL 34749 LIMm Final REPORT: Monthly 
CLASS SIZE: NJA GROUP: DOmcstic 

FACILITY Lake sury WWTF 
LOCATION 12169 SW EgrelCirele MONITORING GROUP NUMBER: R d 0 2  

Lake Swy. FL 34266-875 I M O N ~ O R M G  GROUP DESC: Public Access Reuse, Kingsway Golf Course 

COUNTY DcSoto NO DISCHARGE FROM S I T E 0  
MONITORMG PERIOD From: 10/]/06 To 10131106 

P A F M C o d e ~ O O  A 

I certify under pcnalv of law thal this document and all attachmen8 were pnparcd under my direction or supervision in w r d a n c e  with aspem designed IO mure that qualified puronnel properly gather and evaluate 
thc informalion submitted. Based on my inquip/ ofthe pena or ~crsons who manage the syscm. w Unw pmons directly mpcnriblc for W e r i n g  the infarmuion, the information submiad is. to the bat  of my 
bowledge and bcliel, 1mc. accurale. and complete. I am aware that then an significanl pmallicr for submitting false information, including the possibility of fme and imprisonmcnl for knowing violati-. 

NAWDTTLEOF PRINCWAL EXECllTIM OFFICER OK ALrmORIZED AGENT I SlONAruRE OF PRINCVAL EXECllTlV€ OFFICER OK ALrmORlLED AGEh? ITEWHONENO I D A T E ( Y Y ~ D )  

Johnny Chamberlain, Lead Operator 94I-447 

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Refereow all sf(achmen8 hue): 



I I I I I 1 I I I I I I I I I I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

Lakc S u q  WWTF MONKORMG GROUP NUMBER: R-002 PERMITNUMBER. FLOl19644 FACILITY: 

MONITORMG PERIOD From: 10/1/06 'To 10/31/06 

I I I 

PARMCodeOO620 A 



DAILY SAMPLE RESULTS - PART B (Public Access Effluent, R-002) 
Permit Number. FLO119644 Facility: Lakc Sury WWTF 
Monitoring Period From 10/1/06 To: 10/31/06 

CBOM TSS (MGIL) PH PH FeralColifwm TRC 
(MGIL) Minimum Maximum Baetena (For 0 Nimtc, Total 

. (SU) (SU) (WIWML) DirinfcsL) N) 
(Mal.) ( M G U  

I I , I - 00530 I 00400 I oc400 I 74055 I 50060 1 OW70 I 00620 I 

- PA File No. FLOl19M4d06-DWZP 
DEP Fom62-620.910(10). EffectivcNovembcrl9, 1994 



DAILY SAMPLE RESULTS - PART B (Percolation ponds, R-001) 
Pcrmil Number: FLOl I9644 Fwiliiy: Lake S u q  WWrF 
~onitoring Period From: 1011106 To: 10131106 

- 

- 

.* 

- 

- 
- 
- 

- 
L 

- 
- 
- 

- 
- 
- 

U N T  STAFFING: 
9 Shin Operaior class: - c Ccnificate No: 7484 Name: Randy Farrington 

Yening Shifl Operator c i a :  - Certificalc No: Name: 
- 

light Shin Opzrator C l a :  - Certificate No: Name: 

- ead Operator Class: c Certificate No: 9465 Name: lohnny Chamberlain 

PA File No. FLOl19644-W6-DW2P 
DEP Form 62-620.910(10). Effcclivc Novcmbcr 29. 1994 - 



- DAILY SAMPLE RESULTS - PART B (Flow, Storage Pond, Sludge & Influent) 
Permit Number: FLOl19644 Facility: Lake Suzy WWTF 
Monitoring Period From: 10/1/06 To: 10/3 1/06 

r- 

ci 

A 

- 
L. 

- 
# 

4 

'LANT STAFFMG. 

Class: c Cmificale No: 7484 Name: Randy Farrington 

Clms: __ Cenificste No: Name: 

- >aySDiR operator - 
k n i n g  ShiR Operata 

class: - Ccniflcste No: NUIIX: right ShiR Operator 

.cad Opnaior 
- 

class: c CcniRcateNo: 9465 Name: Johnny Chamberlain 

- PA Fik NO. FLOlI9M4-006DWP 
Form 62-620.910(10), Effectivt Nmmber 29, 1994 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When Completed mail this report to: [xpanment ofEnvironmenlal Protection. Wstcwater Compliance Evaluation kction. MS 355 L .  2600 BLair Stox Road. Tdlahassee, FL 32399-2400 

PERMmEE NAME: Aqua Utilities Florid& Inc. PERMIT NUMBER FL0119M4 
MAILING ADDRESS: P. 0. Box 4903 10 

Lecsburg. FL 34149 LIMIT Final REPORT: 
CLASS SIZE NIA GROUP: 

FACURY: Lakc Suzy W F  
LOCATION: 12169SW Egret Circle MONKORING GROUP NUMBER. RMP-E 

Lake Sury. FL 34266.875 I MONITORING GROUP DESC: Clais B Residuals 

COUNTY DeSOtO NO DISCHARGE FROM Sm:O 
MONITORING PERIOD Fmm: 10/1/06 TO 10/31/06 

9 Y f .  9 0  
3yoo 

Johnny Chamberlain, Lead Operator 

) I I I 

66-11. I 3 

Annually 
Domestic 

I c m f y  under pcnalr) ollau !hat this documm! and all anachmmo ueic prepared undcr my dtmciion or rupcn ision YI ascorJancc uilh a ryrtcm dcsigncd lo assure lhat qualified pcrroMcl properly gahc and er&de 
UIc information r~omilicd B a r d  on my inqu.q of lhc pcnon or pmonr uho m u a g c  lhc syrlrm or lharc pcnonr dmctl) mponsiblc for galhering lhc mfomauor& lhc infomauon rubmmd IS. to the krt of my 
knouledgc and belief tnc.  accu1alc and complclr I am s w m  that berc are rigntficanr pcnaliies for sdbminlng fa lx  mfomum. including lhc porribtlq of fane and impnronment for knowng % io l~ ioni  

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Rcfmence all anachmcns hcrc): V 

DEP Form 62-520.910(10). EffeCtive November 29. 1994 



I 
I 

DEPFom 62-520.910(10), Effeciivc Noucmber29. 199.1 



I 1 I I 

Johnny Chamberlain, Lead Operator 

PA File No. FLOI19644-006.DW2P 
n F P F o m  67.67fl910ilfll FffrrfweNnvrmhrr79 1994 



I. I I I b \ I I I I 1 I I I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

Lake Suzy W W F  MONITORMG GROUP NUMBER R.001 PERMIT NUMBER FWI 19644 
MONITORMGPERIOD From I11[/06 

FACILITY 

To 11130106 

(TMADFiPcrmiued CapGity) x 

PARMCadcOl80 I Pnmit 
Mon.Site No. FLW-01 

I I I I I 
PER- Monthly Calculated Requirement CENI 

PA File No FLOl19644-006-DW2P 
nFP Form 67.6?nQlnllO, Fffrriivr Nnvrmhrr 70  1994 



1 I I. \ t 1 I I I L ! I 1 I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

Lake S q  W W F  MONITORMG GROUP NUMBER: R-001 PERMITNUMBER: FLOl19644 
FACILITY. 

To 11/30/06 MONITORMG PERIOD From: I1/1/06 

PARM Code 46129 P 

PARMCadc49019 P 

PA FileNo FLOl19644-006-DW2P 
DFP Fnrm 61.61 i7Ol~ l l f l>  Fffrrtiv-Novrmher70 1994 



I 1 1 I t I I t I 1 1 1 1 E I I 1 I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Completed mail thig report Io: Dcparlment of Environmcnlal Protccrlon, WasSIcwBler Comphanw EvaluaIion Semian, MS 355 I, 2600 Blair Stone Road. Tallahessee, FL 32399-2400 

PERMmEE NAME Aqua Utilitier Florida, b c  PERMIT NUMBER FL0119644 
MAILING ADDRESS: P 0. Box 490310 

Leerburg FL 34749 LIMIT: Final REPORT: Monthly 
CLASS SUE: NIA GROUP. Domestic 

FACILTY, Lake Sury WWTF 
LOCATION. 12169 SW EgraCircle MONITORING GROUP NUMBER: D-001 

Me S W .  FL 342664751 MONITORING GROUP DESC Kingsway Golf Course 

Johnny Chamberlain, Lead Operator 

COUNTY. DGSOIO NO DISCHARGE FROM SITE:C] 
MONITORING PERIOD From 11/1/06 To 11/30/06 

PA FileNo FLOl19644606-DW2P 
DFP Form 6>d>n91011nl Fffcrfivr Nnvrmhrr 19 l99d 



I I I 1 t t. I I I 1 I \ 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DlSCHARGE MONITORING REPORT - PART A 
When Completed mail this rcport lo: Depanment o f  Envimnmcntal PIoLection. Wastewater Compliance Evaluation Section, MS 3S5 I, 2600 Blur Stone Road, Tallahassee, FL 32399-2400 

PERMITNUMBER FLOl19644 

LIMIT: Find REPORT: 
CLASS SIZE NIA GROUP: 

MONITORING GROUP NUMBER R-002 
MONITORING GROUP DESC: 

PERMITTEE NAME 
MAILING ADDRESS P 0. Box490310 

Aqua Utilities Florida, {ne. 

Leesburg, FL 34749 

FACILITY. Lake Suzy W F  
LOCATION. 12169SW E&rctCirrlc 

L&c Sw. FL34266-8751 Public AWES Reuse. Kingsway Golf Course 

Johnny Chamberlain. Lead Operator 

Monthly 
Domestic 



I I I 1 I 1 t 1 1 I F t I I I I I 1 I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

Lakc Svry WWTF MONITORING GROUP NUMBER: R-002 PERMIT NUMBER: FLOl19644 FACILITY 

To 11/30/06 MONITORWG PERIOD From: 11/1/06 

PA File No. FLOI 19M4.006-DW2P 
OFP Form ~ 7 . 6 7 n O l n l l ~ l  Fffrowr Nnvrmhw79 1994 



DAILY SAMPLE RESULTS - PART B (Public Access Effluent, R-002) - 
Pcnnit Number: fL0119644 Facility Lakc Suzy Wwl-F 
Monitosing Period From: I liliO6 To: 11/30/06 - 

- 

L 

d 

I 

.- 

e 

- 
- 
L 

- 
- 

* 

.. 

- PLANT STAFFING: 
Class: c CeniftcaleNo: 7484 Randy Farrington Day ShiR Opentor - 

Evening ShiR Operator Class. __ Cetiificate No: Name: 

. Night Shift Operator Class: - Certificate No: NBRIC: 

Ccnificale No: 9465 Name: Johnny Chamberlain Lead Operator Class: c - 
PA File No FLOl19644-006-DW2P 
DEP Fom62-6209lO(IO). Effectrvc Novcmber29, 1994 

__ 



DAILY SAMPLE RESULTS - PART B (Percolation ponds, R-001) 
Facilily Lake Suzy WWTF Permit Number. FLO I I9644 

Monitoring Period From. 11/1/06 To: 1 1/30/06 

PLANT STAFFING 
Day ShiR Operator Class: c Ceniflcate No: 7484 Name: Randy Farrington 

Evening ShlR Operator Class: ___ Certificate No: Name. 

Class: ___ Centflcale NO Name: Nigh1 ShiR Opcrator 

- 

Lead Operam Class: c Cenificale No: 9465 Name: Johnny Chamberlain - 

PA File No. FLOllY644-WCDW2P 
DEPFom62-620.910(10). Efreeclive November 29, 1994 



- DAILY SAMPLE RESULTS - PART B (Flow, Storage Pond, Sludge & Influent) 
Permit Numbcr FLOll9644 I acdiry Lahc S u q  WWTF 
Monitoring Period From 11i1106 To 1 Ii30iO6 

- 

- 
# 

L 

L 

- 

c 

L 

- 
7 

- 

L 

c 

PLANT STAFFING. 
Day Shin Operalor 

Evening Shill Operalor Clsrr: __ Ccnificate No: Name: 

Class' c Ceniticate No: 7484 Name: Randy Farrington - 

'.- 
Nigh1 Shin operalor Class: - Cenificale No: Name: 

Name. Johnny Chamberlain Lead Operator clssr: c Certificate No: 9465 - 
L 

PA File No. FL0119644-006-DWZP 
DEPFOm 62-620910(10), EffeaivcNovember29. 1994 



I I I I I E I 1 1 I 1 ! 1 

Johnny Chamberlain, l a d  Operator 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When Completed mail this report to: Depmment of Enwonmental Prowtion, Wastewater Compliance Evaluatm Ssction. MS 35s I. 2600 Blair Stow Road, Tallaharree. FL 32399-2400 

PERMITTEE NAME Aqua Utdities Florida Inc 
MAILING ADDRESS P 0 Box 490310 

Lecrburg. FL 34749 

FACILITY Lake Sury W F  
LOCATION 12169SW Egret Circle 

Lake Sury, FL 34266.8751 

PERMIT NUMBER FLOI I9644 

LIMIT 
CLASS S E E  

Final 
NIA 

MONITORING GROUP NUMBER: RMP-B 
MONITORING GROUP DESC: Class B Residuals 

1 1 1 1 

REPORT: Annually 
GROUP: Domestic 

COUNTY DrSoto NO DISCHARGE FROM SITE:= 
MONITORING PERIOD From: 11/1/06 To 11/30/06 

PARMcode7847J + 

I cmify under penalty of law h a t  this document and all attachmenu were prepared under my direwon or supervision in accordance with a sptem dssigmd Io assure thnf qualified perrawel properly galher a d  
the information rubmined. Based on my inquiry ofthe penon or Penons who manage thc system, or those persons directly responsible for gathering Ule information. the information submined is, to the best o fmy  
knowledge and belief. t m .  accurate. and camplele. 1 am aware that lherc are significant penalties for rubmining fslrc information. including the DOssibiliN of fine and immisonment for knowing ~ i o l a t i o ~ ~ .  

DEP Form 62-620 910(101. EfTectice November 29. 1994 



1 1 I I I I 1 I I I 1 1 1 F I 1 \ I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

MONITORING GROUP NUMBER RMP-B 
MONITORINGPERIOD From: 11/1/06 PERMITNUMBER FLOI 19644 

FACILITY- Lake S u v  W F  

Pmnit 
Requirement 

I 

DEP Form 62-620.910(10). Effectibe November 29. 1994 



1 1 1 1 1 I I \ I 1 I I I 1 I 1 I 1 1 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

when ComPlcted mail this reporl to: Dcpmment of Enwonmental Pralcction, Wastewater Complianca Evduatton Section. MS 35s I .  2600 Blair Stone Road. Tallahmsce. FL 32399-2400 

Johnny Chamberlain, Lead Operator 

PERMITTEE NAME: Aqua Utilitia Florida. Inc 
MAKING ADDRESS: P. 0. Box 490310 

PERMIT NUMBER FLOl19644 

Monthly 
Domestic 

Lccrburg, FL 34749 LIMIT. Final REPORT 
CLASS SUE: NIA GROUP: 

FACILITY Lake Svry WWTF 
LOCATION: 12169 SW EgretCircle MONITORING GROUP NUMBER R-001 

Lake Swy,  FL 34266.87s I MONITORING GROUP DESC: Percolation Ponds, including Influent 

COUNTY DcSoto NO DISCHARGE FROM SITE: 0 
To 12/31/06 MONITORING PERIOD From: 12/1/06 

P A R M ~ c O O S 3 0  Y 

PARMCodeOOS30 A 

PA File No. FLOl19644-006-DW2P' 
n F P  Form 67.670 Q l O i l l l >  Fffrrlwr Nnvrmhrr 'I9 1994 



1 1 I 1 f I r I 1 1 I 1 1 I 1 I I I I 
DISCHARGE MONITORING REPORT - PART A (Continued) 

Lake Sury WWTF MONITORMG GROUP NUMBER. R-001 PERMIT NUMBER. FLOl19644 FACILITY: 

To 12/31/06 MONITORING PERIOD From: 1211 /06 

PARMCode74055 A 

PARM Code 50060 A 

PARM Code 50050 S 

I I I I I I I I I 
Report PER. Monthly CalC"1afcd 

CENT 
PARMCodeLW180 I Permit 
Mon.Siic No. FLWdl Requirement 

PA File No FLOl19644-006-DW2P 
TlFP Fnnn 67.670 9lOi lnr  Ffferlwr Nnvrmhrr 79 1094 

-.- - .  



I I I 1 1 I 1 1 1 1 1 1 1 I 1 1 I 1 I I DISCHARGE MONITORING REPORT - PART A (Continued) 

FACILITY, L&e Sa?. WWTF I MONITOKNG GROLPSUMBER R-GO: 
MONKORIN0 PERIOD From 12li,o6 

PERMITNUMBER: FMI 19644 
To 12/31/06 

Measurement 
Pumit 
R q u i m m t  
Sample 
Measurement 
Pumit 
Requirement 

PA Fils No FLOl19644406-DW2P 
nFPForm 67.670 O l n I l O l  FtTrtwr Novrmhrr7O 1994 



I 1 1 1 1 1 1 \ 1 1 I 1 1 I 1 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Completed mail lhls repor1 lo: Department of Environmental Protection. Wastewater Compliance Evaluation Section, MS 3551. 2600 Blair Stone Road. Tallahasses, FL 32399-2400 

PERMITTEE NAME: Aqua Utilities Fioiidq Lnc. PERMIT NUMBER FLOll964d 
MAILING ADDRESS: P. 0. Box490310 

Leerburg. FL 34749 LIMIT: Final REPORT: 

FACLITY Larc sun “wl? 
LOCATIO5 

COUNTY Desoto 

CLASS SIZE: NIA GROUP 

MONrrORMG GROUP NUMBER: D-001 
MONITORNG GROUP DESC: 

NO DISCHARGE FROM SITE:C]  
MONITORING PERIOD From: 12/1/06 To 12/31/06 

Kingsway Golf Course 

1 1 I I 

Monthly 
Domestic 

Measwmcnl 
Permit 
Requirement 
Sample 
Measurement 
Permit 
Rcquiremcnt 

. . .  

I certify under penalty of law that this document and all auachmenb were prepared under my direction or supervision in accordance with a system dcsigncd to asswe thaf qualified personnel propcrly gather and evaluate 
the informalion submitted. Bared on my inquiry of rhc person or persons who manage the system. or tho% penons directly responsible for gathering the information. the information rubmincd is, lo ulc best of my 
knowledge and bclief, we. accurate. and complete. I am aware that then are significanf penalties for submining false information. including the possibility ofl i ic  and imprisonment for knowing violations. 

NAMEIIITLE OF PRINCIPAL EXECUIIVE omcm OR AUTHOP.KED AGENT I SIGNATURE OF PFSNCipAL EXECUTIVE OFFICER OR AUTHORIZED AGENT JTELEPHOMNO IDAIZ(YYIMM/DD) 
Johnny Chamberlain, Lead Operator 

I I I I - ~ 1  
COMMENT AND EXPLANATION OF ANY VIOLATIONS (Rcfcrcnce all amchmene here): 



I 1 1 1 I 1 1 I I I I 1 1 I I 1 I 1 I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Completed mail this report to: Depanment of Environmental Protection. Wasrewaer Compliance Evaluation Section. MS 3551.2600 Blair Stone Road. Tallahassee. FL 32399-2400 

PERMmEE NAVE: Aqua Utilities Flonda. inc. PERMIT NUMBER FLOl19644 
MAiLNG ADDRESS: P. 0. Box490310 

FACILITY: LaAc Sury WWTF 
LOCATION: 12169 SW Egret Circle MONITORINGGROUP NUMBER: R 4 0 2  

Lecsburg, FL 34749 LIMIT: Final REPORT: MonIhIy 
CLASS SUE NIA GROUP: Do m t i s 

LaAe Swy, FL 34266-87s I MONITORING GROUP DESC Public Access Reuse, Kingsway Golf Course 

NO DISCHARGE FROM Sm:n 
MONITORMG PERIOD From: 12/1/06 To 12/31/06 

PARMC9de80082 A 

PARMCodeOO530 B 

I certify under pcnalry of law that this document and all attachmns were prepwed under my direction OT supervision in accordance with a SYS~~III dcriwed to BISure lhat qualified personnel properly gather and evaluate 
the information submitted. Bared on my inquiry ofthe person 01 P C ~ O N  who manage the system. or tho% persons directly responsible for gathering the informarion, Ulc information submined is, to the best ofmy 
knowledge and belief, me, accurate. and complete. I am aware that them u c  significant penalties for submining falx information. including the possibility of 6nc and imprisonment for knowing violations. 

N A h W I l n E  OF PRINCIPAL EXECUTIVE OFFICER OR AUl'llORILED AGENT (TELEPHONX NO IDAT€ (YYIUM/DD) I SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR A V I H O R l A  AGENT 

Johnny Chamberlain, Lead Operator 

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachmen& hen): 

PA File No FLOl19644-006-DWZP ' 
nFPFnm 67.6?0010110> Fffrrlwr Novrmhn10 1094 



I 
1 1 1 I 1 i I 1 1, I 1 I I I I I 1 1 

DISCHARGE MONITORING REPORT - PART A (Continued) 

L&e Sury WWTF MONITORING GROUP NUMBER: RdOZ PERMIT NUMBER FLOl19644 
FACRmY. 

MONITORING PERIOD From: 12/1/06 To 12131106 

PARMCodc51005 . A 

PA File No FLOl19644-006-DW2P 
nFP Fnrm A 7 . 6 7 l l 9 1 O l l ~ l  Fffrcrivr Novemhrr 19 1994 



DAILY SAMPLE RESULTS - PART B (Public Access Effluent, R-002) 
FLOll9644 Facility: Lakc Suzy WWTF Permit Number: 

Monitoring Period From: 12/1/06 To: 1213 1106 

PLANT STAFFING: 
Day Shifl Operator Clarr: c Certiflcale No: 7484 Name: Randy Farrington - 
Evcning ShiR Operator Class: __ Certificate No: Name: 

Night ShiR Operator Clarr - Certificate No: Name: 

Lead Operator cbss: c Cenificate No: 9465 Name: Johnny Chamberlain - 
PA File NO. FLOI 19644-006-DW2P 
DEP Form 62-620.910(10). Effeclivc November 29.1994 



DAILY SAMPLE RESULTS- PART B (Percolation ponds, R-001) 
FL0119M4 Facility: Lakc Suzy WWTF Penil Number: 

Monitoring Period Fmm: 12lIlQ6 To: 1213 1/06 

- 

- .  

- 

- 

- 
- 

- 

L 

- 
- 
- 

- 

- 

- 

PLANT STAFFMG: 

Class. c Certificate No: 7484 Name: Randy Farrington - Day ShiA @rator - 
Evening Shift Operator Class: __ Certificate No: NalM: 

Lead ~ T a l w  Clasr: c 
Class. __ Cenificstc No: Name: Night Shill Operator - 

Certificate No: 9465 Johnny Chamberlain - 
- 

PA IVc No. FLOI19644-006-DWZP 
DEP Form 62-620.910(10). Effective November 29. 1994 



DAILY SAMPLE RESULTS - PART B (Flow, Storage Pond, Sludge & Influent) 
Permit Number: FLOl19644 Facility: Lake Suzy WWTF 
Monitoring Period From: 12/1/06 To: 12/31/06 

- PLANT STAFFLNG: 

Day Shin opnam Class: - c Ccnificals No: 7484 Name: Randy Farrington 

Class: __ Cenificale NO: Name: 

Class: __ Cenificate No: Name: 

Class: c Cenificale No: 9465 Johnny Chamberlain 

Evemng Shih Optram 

- N i y l  Shill operalor 

Lead Opcralor - 
- 

PA File No. FLOl19644-006-DW2p 
DEP Form 62-620.910(10). Eflective NovcmberZ9. 1994 



I I I I I 1 1 I 1 I I I I 1 I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Completed mail this report to: Deputmenl of Environmcntli Protection. Wastewater Compliance Evaluation Section. MS 355 I .  2600 Blair Stone Road. Tallahassee. FL 32399-2400 

Johnny Chamberlain, Lead Operator 

PERMIT NUMBER FL0119644 

I 

Leesbura!, FL 34749 LIMIT Final REPORT: 

FACILITY Lakc suzy ww17 
LQ C A T IO N 12169 SW EgretCirelc 

Lake Sury, FI. 34266-875 I 

COUNTY DeSoto 

. 
CLASS SEE NIA GROUP 

MONITORING GROUP NUMBER RMP-B 
MONITORING GROUP DESC 

NO DISCHARGE FROM SITE 0 
MONITORING PERIOD From 12/1/06 To 12/31/06 

Class B Rcrlduals 

1 I I 1 

Annually 
Damcrtic 

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Refcrencc all amhmcnu here): 

DEP Fom62-620910(10). Effcnlve Novembcr29. 1994 



I I 1 I I I I I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

&e Sury WWTF MONITORING FROIJP NIJMBER: RMP-B PERMiT NUMBER FLOl19644 
FACILITY 

uantlty or Loadin 

ercury, Dly Wei& S 

I 

DEP Form62-620.910(10). Effective Novembcr29. 1994 



Department of 

Environmental Protection 
Southwest District 

- i .  
L' 

Jeb Bush 
Governor 

13051 North Telecom Parkway 
Temple Terrace, FL 33637-0926 

Telephone: 813632-7600 

STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

Colleen M. Carrille 
Secretary 

PERMITTEE 

Aqua Utilities Florida, Inc. 

RESPONSIBLE AUTHORITY: 

Mr. JohnM. Lihvarcik 
President 
PO Box 490310 
Leesburg.. FL 34149 

PERMIT NUMBER FLo119644 
PA FILE NUMBER. FL0119644-006-DW2P 
ISSUANCE DATE: February 9,2006 
EXPIRATION DATE: February 8,201 1 

(941) 907-7420 

FACILITY: 

Lake Suzy WWTF 
12169 SW Egret Circle 
Lake Suzy. FL 33821 
De Soto County 
Latitude: 27" 02' 46" N 

This permit is issued under the provisions of Cbapter 403. Florida Statutes (F.S.), and applicable rules of the Flori&-, 
Adminimative Code (F.A.C.) and constitutes authorization to discharge to waters of the state under the National ' 2; 
Pollutant Discharge Elimination System. The above named permittee is hereby authorized to construct and operate ~ - 1  ' 3 
the facilities shown on the application'and other documents attached hereto or on file with the Department and made, 

Li d 

Longitude: 82' 03' 06" W 

s i 5  ** w 

- .  53 .E 
& 

cn 
a part hereof and specifically described as follows: ..., 
TREATMENT FACILITIES: r s a  c" 
Operation of an existing 0.087 MGD 3-Month Average Daily Flow (3MADF) extended aaationType 111 waste . 0 II 

0 water treatment plant. The plant is designed as three'treatment hains consisting of a beadworks with bar screen, one .; 0 
equalization tank of 34,000 gallons, a flow splitter box. four aeration basins of 147.800 gallons total volume, three 5 f .clarifiers with 576 square feet total surface area, two double bed sand filters of 80 square feet total surface area. two c 2 C 3  

of 10,600 gallons, and four aerobic digesters each of 10,000 gallons volume. 

Construction of a new dual train chlorine contact chamber of 7,Mw) gallons total volume. The existing chlorine 
contact chamber will be converted' to a wet well for distribution of reclaimed water to the new public access reuse 
system. Construction of the reclaimed water distribution system to include high service pumps with an 8-inch 
transmission line to the Kingsway Golf course storage pond. The storage pond is an intermittently discharging 
stonnwater system as detailed below. The transmission line at the pond w i U  be equipped with an automatic shut off 
valve that will close when the water elevation in the pond reaches the control elevation of the outfall swcture. 

Y 
a 
L chlorinated filter clearwells of 5,000 gallons each, one chlorine contact tank of 1O.ooO gallons, one effluent wet well F? 

"More  Protecrion, Less Process" 

Primed on r r q d d  p a p .  



PERMITIZE: Aqua Utilities Florida, Inc. 

Consmction is to include aU proposed m t a r ,  valves, piping and appurtenances. 

AAer construction the facility will be rerated to a permitted capacity of 0.150 MGD 3MADF. 

Efnuent failing to meet high-level disinfection standards is rejected to the Rapid Infiltration Basii (RIBS), R-001, 
described beIow. The RlBs wiU also be used for disposal of rcclaimcd water during wet weather conditions. F~lter 
backwash and other plant process waters are returned to the head works. E f i e n t  quality will continuously 
monitored for turbidity, as a measure of TSS, prior to disinfection and chlorine residual prior to the public access 
reuse system 

REUSE 

Land Application: An existing 0.087 MGD h d  Average Daily Flow (AADF) permitted capacity Part IV rapid- 
rate land application system (R-001). R-001 consists of two rapid infitration basins of 73,900 and 171,225 square 
feet of bottom surface area. R-MI1 is located approximately at ktitude27' 02' 46" N, longitude 82' 03' 06" W. . 
Land Application: A new 0.150 MGD Annual Average Daily Flow (AADF) permitied capacity Part m slow-rate 
public a c m s  land application system (R-002) conskting of the Kingsway Golf Come. R-002 is located at 13625 
SW Kingsway Circle, Lake Swy, Floridq 33821. 

Reclaimed water is discbarged into s t o m t e r  storage lake system D-001, Kingsway Golf Course, which 
lntermittently overflows to the following: Peace River. 

IN ACCORDANCE WITH: Tbe limitations, monitoring requirements and otha conditions set forth in Pages 1 
through 30 of this permit. 

.- 

PA File No. FL0119644-006-DWZP 2 

c -  



I I I 1 1 I I 1 I ). I 1 I I I I I I I 
0 

Lake Suzy WWTF PERMI'i-i\RIMBER. FLOl19644 
PERMITTEE Aqua Utilities Florida, Inc. 

1. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 
. ,  

A. Reuse and Land Application Systems 

1. During the period beginning on the, issuance date and lasting through the expiration date of this permit, the permittee is authorized to direct reclaimed water to Reuse 
System R-001, Such reclaimed water shall be limited and monitored by the permittee as specified below and reported in accordance with condition I.B. 11: 

PA File No. FLOl19644-006-DW2P 



PERMITI'EE: Aqua Utiiities Florida, Inc. 

I 

2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition I. A. 
1. and as desmied below: 

: 
= 

I 

3. The arithmetic mean of the monthly f e d  coliform values collected during an annual period shall not 
exceed 200 per 100 mL of reclaimed water sample. The geomdc  mean of the fecal coliform values 
for a 
30 consecutive days (monthly), shall not exceed 200 per 100 mL of sample. No more than 10 percent 
of the samples collected (the 90th percentile value) dwbg a period of 30 consecutive days shall exceed 
400 fecal coliform values per 100 mL of sample. Any one sample shall not exceed 800 fecal coliform 
values per 100 mL. of sample. Note: To report the 90th percentile value, list the fecal coliform values 
obtained during the month m ascending order. Rcport the value of the sample that corresponds to the 

of 10 samples ofrechimed water, each coUected on a separate day during a period of - 
- 

90th percentile~(muItip1y the numbcr of samples by 0.9). For example, for 30 samples. report the 
comspondiog fecal coliform number for the 27fh value of asmding order. [62410.5lO and 62- 

4. A "um of 0.5 mglL total residual chlorine must be maintained for a mini" contact iime of 15 
minutes based on peak hourly flow. [62-610.510 and 62-600.440(4)@)] 

5. The sampling protocol aqdrcporting shallbc &:accordance +ith the approved Operating Protocol. c' - . .  

PA File No. FLOl19644-006DWZP 4 



1 I I I I I I I I b I I I I I \ I 1 I 

n - 
Lake Suzy WWTF FL0119644 

r? 
‘t-XILIW: 
PERMITTEE Aqua Uhlities Florida, Inc. 

6. During the period beginning upon placing the new facilities into operation and lasting througb the expiration date of  this permit. the permittee is authorized to direct 
reclaimed water to Reuse System R-002. Such reclaimed water shall be limited and monitored by the permittee as specified below and reported in accordance with 
conditionLB.11: 

PA File No. FL0119644-006-DW2P 



PERMITTEE: Aqua Utilities Florida, Inc. 

7. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition 1. A. 
and-as described below: 

8. Recording flow meters and totalizers shall be utilized to measure flow and calibrated at least annually. 
[62-601.200(17) and .500(6)1 

Over a 3May period, at least 75 percent of the fecal coliform values shall be below the detection 
limits. No sample shall exceed 25 fecal coliforms per 100 mL. No sample shall exceed 5.0 mg/L of 
total suspended solids (TSS) at a point before the application of the disinfectanf. Note: To report the 
“96 less than detection:’ coun: the number of fecal coliform observations that were less than detection, 
divide by the total number of fecal coliform observations in the month. and multiply by 100% (round to 
the nearest integer). [62-600.44o(siHf)] 

9. 

10. The mini” total chlorine residual shall be limited as described in the approved operating protocol. 
such that the permit limitation for fccal coliform bacteria will be achieved. In no case shall the total 
chlorine residual be less than 1.0 m&. [62-600.440(5Mb); 62-610.46q2); and 62610.463(2)] 

11. The maximum turbidjtyshall be limited as.described in the approved operati.ng protocol, such that the 
permit limitations for total suspended solids and fical colifo~ins wi.be.achieved.. [62-610.463(2)] 

12. Discharge of reclaimed water to the lakes listed in the table below at Kingsway Golf Course stormwater 
storage lake system D00l shall only occur when the elevation of the water in each lake is less tban the 
corresponding control elevation listed in the table below. A list of all days during a month on which 
discharges from each lake to the w i v i n g  water body occurred shall be attached to the DMR form. 
For each day on which discharge occurred, the approximate number of hours of discharge shall be 
noted. [62-610.830(1) and (3)l 

. .  . .  . . .  

I 

c 

PA File No. FLOl19644-006-DWW 

c 
6 



I I I I I 1 I I I i'l I I I I I 

c) Lake Suzy WWTF PERMliWUMBER: FLOll9644 
Pi L.ncILITY: 

PERMITTEE Aqua Utilities Florida, Inc. 

c 1 I I 

n 

B. Other Limitations and Monitoring and Reporting Requirements 

1. During the period beginning on the issuance date and lasting though the expiration date of this permit, the trwtment faciIity shall be limited and monitordby the 
permittee as specified below and reported in accordance with condition I.B. 1 I: 

PA File No. FUI 19644-006-DW2P 



- 
PERMTEE:  Aqua Utilities Florida. Inc. 

2. 

3. 

4. 

5. 

6. 

7. 

8. 

9. 

Samples shall be taken at the monitoring site locations listed in Permit Condition 1. B. 1 and as 
described below: 

headworks prior to treahnent and ahead of the return activated 

Before completion of construction, the threc-month average daily flow to the txeatmenl plan1 shall not 
exceed 0.087 MGD. After completion of construction, the three-month average daily flow to the 
treatment plant shall not exceed 0.150 MGD. 

Influent samples shall be collected so that they do not contain digester supernatant or retum activated 
sludge, or any other plant process recycled waters. [62-601.500(4)] 

Meter shall be utiljzed to measure flow and calibrated at least annually. [62-601.200(17) and .S00(6)] 

The Beatment facilities shall be operated in accordance with all approved operating protocols. Only 
reclaimed watm that meets the criteria established in the approved operating protocoI(s) may be 
released to system storage or to the reuse system Reclaimed watcr that fails to meet the criteria in the 
approved operating protocol(s) shall be directed to the following permitted alternate discharge s y s t m  
R-001, the percoltion e v a p t i o n  ponds.. The operating ptocol(s) shall be reviewed and updated 
periodically to ensure continuous compliance with the "mu treatment and disinfection 
requirement% Updated .P;.ting protocols'shall be submitted to the Department for review and 

and 62-610.463(2)] 

Instruments for continuous on-line monitoring of total residual chlorine and turbidity shall be equipped 
with an automated data logging or recordng device. [6.2-610.463(2) & .865(8)(cQ] 

Intervals between sampling for Giardia and Cryptosporidium shall not exceed five years. Sampling 
results shall be reported on DEP Form 62-610.300(4)(a)4 which is anached to this permit This form 
shall be submitted to the Depariment and to DEP's Reuse Coordinator in TaUahassee. [62-610.463(4)) 

P-ters which must be'knitored as a d t  of a d a c e  water discharge shall be analyzed Using a 
diiciently sensitive method to assure compliance with applicable water quality standards and effluent 
limitations in accordance with 40 CFR (Code ofFederal Regulations) Part 136. All monitoring shall be 
representative of the monitored activity. [62-620.320(6)] 

approval upon revision of the operating pr&ocol(s) a&d with each pennit application. [6,?-6l0.320(6) . 

10. The permittee shall provide safe acces points for obtaining representative influent, reclaimed water, 
and effluent samples which are required by this pennit. [62-60l.S00(5)] 

I 11. Monitoring requirements under this permit are effective on the fint day of the second month following 
permit issuance. Until such time, the permittee shall continue to monitor and report in accordance with 
previously effective permit requirements, if any. Dtning the period of operation authorized by this 

(DIvlRs) in accordance with the frequencies specified by the REPORT type (i.e., monthly, toxicity, 
quarterly, semiannual, annual, etc.) indicated on the DMR farms attached to this permit Monitoring 
results for each monitoring period shall be submitted in accordance with the associated DMR due dates 
below. 

permit, the permittee shall complete and submit to the Department Discharge Monitoring Reports 
I 

I C' 
I 

PA File No. FL.0119644406-DW2P 8 
I 



- 
FACILITY: Lake Suzy WWTF 
PERMITTEE Aqua Utilities Florida, Inc. - 

PERMIT NLTMBER: FLOll9644 

REPORTType I Monitoring Period I Due Date 
Monthly or I frst day of month - last day of I 2Sm day of followhe. month - 
Toxicity 1 month 
Quarterly I Januaryl-March31 I April 28 

I April 1 -June 30 I July 1 - September 30 
I October 1 -December 31 I January 28 

Semiannual I January 1 -June 30 I July28 
I July 1 -December 3 1 I January 28 

Annual I J a n w  1 -December 31 I January28 

DMRs shall be submitted for each required monitoring period including months of no dmharge. The 
permittee shall make copies of the attached DMR fads) and shall submit the completed DMR form($ 
to the Department pastmarked by the twenty-eighth (28th) of the month following the month of 
operation at the addresses specified below: 

originals to: 
Florida Department of Envlronmental Protection 
Wastewater Compliance Evaluation Section, Mail Station 3551 
Twin Towers Office Building 
2600 Blair Stone Road 
Tallahassee, Florida 32399-2400 

Copies to: 
Florida Department of Environmental Protectlon 
Domestic Wastewater Program 
Southwest District Office 
13051 N. Telecom Parkway 
Temple Terrace, Florida 33637-0926 

[62-620 610(18)][62-601300(1),(7), and (3)] 

12. Dnring the period of operation authorized by this pemt, reclaimed water or effluent shall be monitored 
annually for the primary and secondary d r i g  water standards contained in Chapter 62-550, F.A.C., 
(except for turbidity, total coliforms, color, and corrosivity). Twenty-four hour composite samples 
shall be used to analyze reclaimed water or effluent for the primary and s e c o n w  drinkmg water 
standards. These monitoring results shall be reported to the Department annually on the Reclaimed 
Water or Effluent Analysis Report, Form 62-620.91 O( 1 S), or in another format if requested by the 
permittee and if approved by the Department as being compatible with data entry into the Department's 
computer system During years when a permit is not renewed, a certification stating that no new non- 
domestic wastewater dischargers have been added to the collection system since the last reclaimed 
water or effluent analysis was conducted may be submitted in lieu ofthe report. T h e  annual reclaimed 
water or effluent analysis report or the certification shall be completed and submitted in a timely 
manner so as to be received by the Department by January 1 of each year. [62-601.300(4)][62- 
601.500(3)] 

13 -The permittee shall submit an Annual Reuse Report using DEP Form 62-610.300(4)(a)2 on or before 
January 1 of each year. [62-610 870(3)] 

PA File No. FLOl19644-006-DWP 9 



_ I____" . .  , .~ . - -  - - . . . . . 
PERMITTEE: Aqua Utilities Florida, lnc. 

14. The permittee shall maintain an inventory of storage systems. The inventory shall be submitted to the 
Department at least 30 days before reclaimed wafer will be introduced into any new storage system. 
The inventory of storage systems shall be attached to the annual submittal of the Annual Reuse Report. 
162-61 0.464(5)1 

. .  
15: Unless specified othuwise in this permit, all reports and other information required by this permi< 

including 24-hour notifications, shall be submined to or reported to, as appropriate, the Department's 
Southwest District office at the address specified below: 

Southwest District Ofice 
13051 North Telecom Parkway 
Temple Terrace, FL 33637-0926 

Phone Number - 813-632-7600 
FAX Number - 813-632-7662 
All FAX copies shall be followed by original copies. All reports and other information shall be signed 
in accordance with the requirements of Rule 62-620.305, F.A.C. [62-620.30S] 

n. RESIDUALS MANAGEMENT REQWREMENTS 

1. The method of residuals use or disposal by this facility is land application or Iransport to a Residual 
Management Facility or disposal in a Class I or 11 d i d  waste landfill. Transportation of the residuals 
to an alternative RMF does not require a permit modifcation, however, use of an altemative RMF 
requires a copy of the agreement pursuant to Rule 62-640.880( 1)Q F.A.C., along with a written 
notification to the Department at least 30 days before transport of the rgiduals. 

The permittee shall report the volume of residuals transported. [62-640.650(3)] 

The permittee shall be responsible for proper treatment, management use, and land application or 
disposal of its residuals. [62640.30qS)] 

The permittee will not be held responsible for violations resulting from land application of residuals if 
the perminee can demonstrate that it has delivered residuals that meet the parameter concentrations and 
appropriate treatment requirements of this rule and.the applier (e.g. hauler. contractor. site manager, or 
site owner) has legally 

-.residuals. Such an agreeinen1 shall state that the applier agrees, upon delivny of residuals that have 
been treated as required by Chapter 62-640, F.A.C., that he will accept responsibility for proper land 
application of the residuals as required by Chapter 62-640, F.A.C.. and that the applier agrees that he is 
aware of and will comply with requirements for proper land application as described in the facility's 
permit. [62-640.300(5)] 

The perminee shall not be held responsible for treatment, management, use. or land application 
violations that occur after its residuals have been accepted by a permitted residuals management facility 
with which the source facility has an agreement in accordance with Rule 62-640.880(1)4 F.A.C., for 
further treatment, management. use or land application. f62-640.3WS)I 

6. Disposal of residuals. qptage, and other solids in a solid waste landfill. or disposal by placement on 
land for purposes oth$,iFn soil conditioning or fertilization, such as at a monofill, surface 
impoundment. waste pile, or dedicated site, shall be in accordance with Chapter 62-701, F.A.C. /62- 
640.100(6)(k)3&41 

. . .  . 
. .  

. .  

2. 

3. 

4. 

in writing to accept responsibility for proper land application of the 

5.  

I 

L 

I 

I 

c -  

PA File No. n o 1  19644-006-DWE' 10 



FACILITY: Lake Suzy WWTF 
PERMl'lTE!2 Aqua Utilities Florida, Inc. 

PERMlT NUMBER: FLOl I9644 

I. Land application of residuals shall be in accordance with the conditions of this permit, the approved 
Agricultural Use Plan@) (AW). and the requirements of Chapter 62-640. F.A.C. [62-640] 

8. The permittee shall achieve Class B pathogen reduction by meeting the pathogen reduction 
requirements in section 503.32(b)(3) (Alternative 2 -Use of PSRP) of Title 40 CFR Part 503. revised 
as of October 25. 1995. [62-640.6w(I)(b)] 

9. The permittee shall achieve vector attraction reduction by meeting the vector attraction reduction 
requirements m section 503.33(b)(l) (Reduce the mass of volatile solids by a minimum of 38%). 
503.33(b)(3) (Demonstrate vector attraction reduction with additional aerobic digestion in a bcnchscale 
unit), 503.33@)(4) (Meet a specific oxygen uptake rate for aerobically treated biosolids), and 
503.33(b)(6) (Add alkaline materials to raise the pH under specified conditions) of Title 40 CFR Part 
503. revised as of October 25.1995. [62-640.6W(2)(a)] 

10. Treatment of liquid residuals or septage for the purpose of meeting the pathogen reduction or vector 
attraction reduction requirements set forth in Rule 62-640.600. F.A.C.. shall not be conducted in the 
tank of a hauling vehicle. Treatment of residuals or septage for the purpose of meeting pathogen 
reduction or vector attraction reduction requirements shall take place at the permitted facility. [62. 
640.400(8)] 

11. The parameters listed in the table below shall be sampled and analyzed at least once every 12 months. 

Mercury 57 mglkg dry weight 15.2 poundslacre 

x 

PA File No. FLOl19644-006-DW2P 11 



I ---I 1 1 . LLhL .,UJ .I ., A I  

PERMITEE Aqua Utilities Florida. Inc. 

[62-&u).6SO(I), 62-640.700(1) and 62.640.7OGi3)(b)l 

12. Residuals samples shall be takcn at the monitoring site locations described below: 

13. Sampling and analysis shall be conducted in accordance with Title 40 CFR Part 503, section 503.8 and 
the US. Environmental Protection Agency publication - POTW Sludee Samnlinn and Analvsis 
Guidance Document. 1989. In cases where disagreements exist between Title 40 CFR Part 503. 
section 503.8 and the POTW Sludge Samdine and Analvsis Guidance Document, the requirements in 
Title 40 CFR Part 503, section 503.8 will apply. 
[62-640.6Sio/l). 62-640.700(1), 62-&10.700(3)(b), and 62-640.850(3)] 

14. Grab samples shall be used for pathogens and determinations of percent volatile solids. Composite 
samples shalt be used for metals. [62640.650(1)(e)l 

15. Residuals shall not be land applied if a single sample result for any parameter exceeds the ceiling 
concentrations given in this permit. Residuals shall not be distributed and marketed if the monthly 
average of sample results for any parameter exceeds the Class AA parameter concentrations given in 
this permit. Monthly averages of parameter concentrations shall be deembed by taking the arithmetic 
mean of all sample results for the month. [62-&u).6SO(IW)I 

16. The permittee shall submit the results of all residuals monitoring to the Southwest District Office on 
DEF’ Form 62-640.210(2)(d). Residuals Monitoring Report The analytical results f” each sampling 
event shall be submitted along with the Report no later than the 28* day of the month that follows the 
month in which the monitoring was performed. Copies of all applicable analytical reports shall be 
submitted with the monitoring results. [62-640.6S~3)(a)sr(e)] 

C 

17. Class B residuals shall not be Ued on unrestricted public access areas. Use of Class B residuals is 
Iiited to restricted public access areas such as agricultural sites, forests. and roadway shoulders and 
medians. [62-640.600(3)(b)] 

18. Plant nursery use of Class B residuals is limited to plants which will not be sold to the public for 12 
months after the last application of residuals. [62-640.6OGi3)(bJII 

19. Use of Class B residuals on roadway shoulders and medians is limited to restricted public access roads 
[62-640.600(3)(b)21 

20. Food crops with harvested parts that touch the residualslsoil mixture and are totally above the land 
surface shall not be harvested for 14 months after the last application of Class B residuals. 16.2- 
64O.a00(3~b)3] c 

PA File No. FL0119644-006-DWZP 12 



FACILITY: Lake Suzy \VWTF 
PERMITTEE: Aqua Utilities Florida, Inc. 

PERMIT NUMBER: FLO119644 

21. Food crops with harvested parts below the surface of the land shall not be harvested for 20 months after 
application of Class B residuals when the residuals remain on the lend surface for four months or 
longer before incorporation into the soil. [62-640.600(3)(b)4] 

22. Food crops with harvested parts below the surface of the land shall not he harvested for 38 months after 
application of Class B residuals when the residuals remain on the 13nd surface for less than four months 
before incorporation into the soil. 162-640 600(3)(b)5] 

23. Food crops, feed crops, and fiber crops shall not be harvested for 30 days following the last application 
of Class B residuals. [62-640.600(3)(b)6] 

24. Animals shall not be gazed on the land for 30 days after the last application of Class B residuals. 162- 
640.600(3)(b)71 

25. Sod which will be dismbuted ar sold to the public or used on unresnicted public access areas shall not 
be harvested for 12 months after the last application of Class B residuals. [62-640.600/3)(b)8/ 

26. The public shall be restricted from application zones for 12 months after the last application of Class B 
residuals. [62-640.600(3Xb)] 

27. Residuals that do not meet the require.men4s of Chapter 62-640. F.A.C.. far Class AA designation shall 
not be used for the cultivation of tobacco 01 leafy vegetables. [62-640.400(7)1 

28. 

The residuals management facility permittee shall apply for a minor permit revision on DEP Form 62- 
620.910(9) for new. modified. 01 expanded residuals land application sites. The facility’s permit shall 
be revised to include the new or revised A~cultural  Use Plan(s) prior to application of residuals to the 
new, modified. or expanded sites. 
[62-640.300(2)1 

29. Under unusual circumstances, a permittee who is authorized to land apply residuals may use a new, 
expanded or modified application site before permit revision if aU of the following conditions are met: 

a) The permittee notifies the Department within 24 hours that the site is being used 
b) The site meets the site use restrictions of Rule 62-640.600(3). F.A.C. and the criteria for land 

application of residuals in Rule 62-640.700, F.A.C. 

PA File No. FLO119644-006-DW2P 13 



~ &-"..,- 
PERMITTEE: Aqua Utilities Florida, Inc. 

c) The permittee submits a new or revised Agricultural Use Plan for the site with a permit 
applicatlon in accordance with Rule 62-640.300(2). F.A.C., within 30 days of beginning use of 
the site. 

d) The permittee does not have another approved land application site. another approved disposal 
method (e.g. landfilling or incineration), or approved storage facilities available for use; and, 

e) The permittee demonstrates during permit application that application of additional residuals to 
an existing approved application site would have resulted in violation of Department rules, or 
was not possible due to circumstances beyond the permittee's control. [62-640.300(3)] 

30. Residuals application rates arc limited to agronomic rates based on the site vegetation as identified in 
the Agricultural Use Plan. [62-640.750(2)] 

31. Residuals shall be applied with appropriate techniques and equipment to assure uniform application 
over the application zone. [62-640.700(2)@] 

32. The spraying of liquid domestic wastewater residuals shall be conducted so that the formation of 
aerosols is minimized. [62&0.70Cf2)fd)l 

33. Residuals slorage facilities at land application sites shall be subject to applicable setback requirements 
for residuals application sites. Residuals stored at land application sites shall be stored in a manner that 
will not cause runoff or seepage from the residuals. objectionable odors. or vector attraction. Storage 
areas must be fenced or otherwise provided with appropriate features to discourage the e n 0  of animals 
and unauthorized persons. At the time of application, the stored residuals must meet the parameter 
concentrations, pathogen and vector attraction reduction requirements, and cumulative application 
limits of this permit. Residuals storage facilities at land application sites may be used only for 
temporary storage of stabillzed residuals for no more than 30 days during periods of inclement weather 
or to accommodate agricultural operations, or up to the period (not to exceed two years) specified in 
the Agricultural Use Plan. [62-640.700(2)fe)] 

34. Residuals application sites shall be posted with appropriate advisory signs identifying the nature of the 
project area. [62-640.700(2)v)] 

35. The pH of the residuals soil mixture shall be 5.0 or greater at the time residuals are applied. At a 
minimum, soil pH testing shallbe done annually. f62d40.7~5)fd)I  

36. The permittee shall maintain records of application zones and application rates and shall make these 
records available for k q k i o n  within seven days of request by the Department, M delegated Local 
Program. The pamittec shall maintain record items a. through e. below in perpetuity, and maintain 
record items f. through k for five years: 

a. Date of application of the residuals; 
.b. Location of the residuals application site as specified in the Agricultural Use Plan; 
E. Identification of each application zone used by the permittee at (he application site and the acreage 

d. Amount of residuals applied or delivered to each application zone; 
e. Cumulative loading of each application zone; 
f. The names of all other wastewater facilities using each of the application zones identified in item c.: 
g. Method of incorporation (if any); 
h. Measured pH of the residuals soil mixture at the time the residuals are applied (tested at least 

i. Unsaturated depth of soil above the water table level at the time of application; 
j. Concentration of parameters in the residuals as required by this permit, and the date of last analysis; 

.. of each zone; 

annually); 

c and 

PA File No. E O 1  196M-006-DW2P 14 



Lake Suzy “IT PERMIT NUMBER: FLOl19644 FACILITY: 
PERMITTEE: Aqua Utilities Florida. Inc. 

Required of Source Facility R .  
1. Date and Time Shipped I. Date and T L  RC 

2. Amount of Residuals Shipped 2. Amount of Residu- ______ . __  
4. Name and ID Number of Residuals 4. Signature of Hauler 

-3. Degree of Treatment (if applicable) 3. Name and ID Number of Source Facility 

C‘ 

Management Facility or Treatment 
Facility 
Signature of Responsible Party at Source 
Facility 

Signature of Hauler and Name of 
Hauling Firm 

5.  

6. 

k. 

[62-640.6S0(2)] 

The results of any soil testing that is done under Rule 62-640.500(4)(a), F.A.C. 

37. The permittee shall submit an annual summary of residuals application activity to the Southwest 
District Oflice on Department Form 62-640.210(2)(b) for all residuals applied during the period of 
January 1 through December 31. The summary for each year shall be submitted by February 19 of the 
following year. If more than one facility applies residuals to the same application zones, the summary 
must include a subtotal of each facility’s contribution of residuals to the application zones. 162- 
640.65@3)(bJ] 

38. If residuals that are subject to the cumulative loading limitations of Rule 62-640.700(3), F.A.C.. have 
been applied to an application zone, and the cumulative loading amount of one 01 more of the 
pollutants is not known, no further applications of residuals may bc made to that application zone. 162- 
640.700i3))011 

39. A minimum unsaturated soil depth of two feet above the water table level is required at the time the 
residuals are applied to the soil. l6Z-640.7~6)(a)l 

40. Residuals shall not be applied dm’ng rains that cause runoff from the site or when surface soils are 
saturated. /62-640.700(7xa)] 

41. Land application of “other solids” as defined in Chapter 62-640, F.A.C., is only allowed if specifically 
addressed in the Agrjculnual Use Plan($ approved for this facility. Land application of “other solids” 
is subject to Chapter 62-640, F.A.C., and the permit conditions that apply to land applied residuals. 
162-640.8601 

- 

5 .  Signature of Responsible Party at 
ResidualsManagement Facility or 
Treahnent Facility 

42. If the permittee intends to accept residuals from other facilities, a permit revision is required pursuant 
to Rule 62-640.880(2)(d), F.A.C. [62-640.880(2)(d)] 

ci 
43. The permittee shall keep hauling records to track the transport of residuals between facilities. The 

hauling records shall contain the following infomation: 

PA File No. FLOlI9644-006-DW2P 15 



. .--... L"I.J*.. 

PERMITTEE Aqua Utilities Florida, Inc. 

111. GROUND WATER REQUIREMENTS 

Construction Requirements 

1. The permittee shall give at least 72-houn notice to the Department's Southwest District Office, prior to 
.the installation of any monitoring wells detailedin this permit. [62-4.0701 

2. The QUARTERLY sampling and analysis of all new ground water monitoring wells shall begin upon 
proper completion of the GWMP well system. The wells shall be sampled for the parameters identified 
in Permit Condition IlI.13 and in accordance to the Department's ''Standard Operating Procedures For 
Laboratory Operations and Sample Collection Activities." DEP-SOP-001101, FS 2200 Ground water 
Sampling, January 1,2002. [62-522:60@1), (llxa), and (b)l 

Prior to construction of new ground water monitoring wells, a soil boring shall be made at each new 
monitoring well location in order to establish the well depth and screen interval. [62-522.900(3)] 

Within thirty days afkr completion of construction of the ground water monitoring wells, a properIy 
scaled figure depicting monitor well locations (active and abandoned) with identification numbers shall 
be submitted. The figure shall also include (or altached) the monitoring well, top of casing and ground 
surface elevations referenced to National Geodetic Vertcal Datum (NGVD) to the nearest 0.1 foot, 
along with monitor well location latitude and longitude to the nearest 0.1 second. 62410.412 (c) 

Within thirty days after completion of construction of the ground water monitoring wells, well 
completion reports shall be sent to the Domestic Wastewater Section, FDEP Southwest District Oftice. 
The information is to be submitted on the attached form for each well, DEP Form 62-522.900(3), 
Monkor Well Completion Report [62-522.900(3)] 

6. In Districts where applicable, within 30 days of completion of construction of ww pound water 
monitor wells, the Department requests that the permittee submit the following information for each 
monitor well : 

a. A copy of the Florida Water Managemeat District (WMD) , State of Florida Permit 
Application to Construct, Repair. Modify or Abandon a Well, Form 41.10410(1), and 

b. A copy of the WMD Well Completion Report, Form 41.10-410(2), 62-610.412(2)(b) 

3. 

4. 

5. 

. .  

7. Prior to the application of effluent to the rewddisposal site, the permittee shall sample all new ground 
water monitoring wells for'the Primary and Secondary Drinking Water parameters included in Rule 62- 
550, Rorida Adminislxative Code, Public Drinking Water Systems (excluding asbestos, acrylamide 
dioxin, butachlor and epichlorohydrin), and EPA Methods 601 and 602. (62-520.4OOand 62-520.4201 
[62-522.300/1), and 62-522.600(3)(A)] 

The permitteeshall coordinate any expansion of the Part W.reclaimed water reuse system with the 
Southwest District Domestic Waste Permitting Section awl shall propose additional ground water 
monitoring that may be required due to such expansion. All new ground water monitoring wells that 
may subsequently be required shall be identified in a revision to the GWMP and shall be installed 
within 90 days of Department approval of the GWMP revision. The permittee shall apply for a major 
revision to this permit to incorporate the selected wells and to provide appropriate DMR section D 
pages. [62-522.600/1 1XC) and 62-610.320(3)1 

. : 

8. 

Operational Requirements 

9. All ground water quality criteria specified in Chapter 62-520, F.A.C., shall be met at the edge of the 
zone of discharge. The zone of discharge for this project shall extend horizontally 100 feet from the 

I 

I 

I 

I 

I 

PA File No. FLO119644-006-DW2P 16 



- 
C. 

FACILITY Lake Suzy WWTF 
PERMITTEE: Aqua Utilities Florida. Inc 

PERMlT NUMBER FL.0119644 

application site or to the facility’s property line. whichever is less, and vertically to the base of the 
surficial aquifer. /62-520.200(23)1[62-522.400 and 62-522.410/ 

10. The ground water minimum criteria specified in Rule 62-520.400 F.A.C.. shall be met within the zone 
of discharge. [62-520.400 and 62-520.42q4)j 

11. The permittee shall begin sampling ground water at the new monitoring wetls identified in Permit 
Condition(s) m. 12 and 13 below, in accordance with this permit and the approved groundwater 
monitoring plan (See VI. Schedules if 2). [62-522.600/(62-610.5~0,62-610.463, I 

12. The following monitoring wells shall be sampled in accordance with the monitoring frequencies 
specified in Permit Condition III.13. for Reuse System R-001 and R-002. Sampling must be reasonably 

[62-522.600][62-610.510~3~] 

13. The following parameters shall be analyzcd for each of the monitoring well($ identified in Permit 
Condition(s) III. 12 

[62-522.60Gi11)(b)l162-601.300(3), 62-601.700. and Figure 3 of 62-6011[62-601.300(6)] (62- 
520.300(9)] 

PA File No. FLOl19644-006-DW2P 17 



I 
~ -. . - - . . . 

PERMITTEE: Aqua Utilities Florida, Inc. 

SAMPLE PERIOD 
January - March 

July - September 
October - December 

April - June 

I 

14. If the concentration for any constituent listed in Permit Condition HI. 13 and 15. in the natural 
background quality of the ground water is grealer than the stated maximum, or in the case of pH is also 

[62-520.420(2)] 
less than the minimum, the representative natural background quality shall be the prevailing standard. I 

15. In accordance with Part D of Form 62-620.910(10), water levels shail be recorded before evacuating I 

wells for sample collection. Elevation references shall include the top of the well casing and land 
surface at each well site (NGVD allowable) at a precision of plus or minus 0.1 foot 162- 
6lOSlq3J(b). 62-610.463(3Ha). 1 

I 

16. Gmund water monitoring wells shall be pwged prior to sampling to obtain representative samples. 
[62-601.700(5)1 

.- 
17. Analyses shall be conducted on unfiltered samples, unless filtered samples have been approved by the 

Department's Southwest District Office as being more representative of ground water conditions. 162- 
520.300(9J] - 

18. Ground water monitoring parameters shall be analyzed in accordance with Chapter 62-601, F.A.C. 
[62-620.61q18)] 

I 

19. Ground water monitoring test results shall be submitted on Part D of Form 62-620.91qlO). For reuse 
or land application projects, results shaU be submitted with the DMR for each month listed in the 
following schedule. The submitted results shall he for each year during the period of operation allowed 
by thispermitin accordancewithPermitConditionIg.11. 162-522.600/1O)and(Il~b)] (62- 
601.300(3), 62.651.700, and Figure 3 of 62-6011 [62-620.610(18)] 

I - 
REPORT DUE DATE 

April 28 

October 28 
January 28 

JUIY 28 

20. If any monitoring well becomes damaged or cannot be sampled for some reason. the permittee shall - 
notify the Department's Southwest District Office immediately and a written repon shall follow within 
seven days detailing the circumstances and remedial measures taken or proposed. Repair or 
replacement of monitoring wells shall be approved in advance by the Depattment's Southwest District 
Office. [62-522.600/162-4.07~3J] L. 

plugged and abandoned in accordance with Rule 62-532.500(4), F.A.C., unless there is intent for their 
21. AI1 piezometers and monitoring wells not part of the approved ground water monitoring plan are to be 

I 

fuhue use. [62-532.500(4)] 

1V. ADDITIONAL REUSE AND LAND APPLICATION REQUIREMENTS 

Part IV Rapid-Rate Land Application System (R-001) 

1 .  Advisory signs shall be posted around the site boundaries to designate the nature of the project area. 
[62-610.5181 

- 
2. The annual average hydraulic loading rate to the percolation ponds shall be limited to a maximum of c -  

.51 inches per day (as applied to the entire bottom area). 162-610 523(3)1 

PA File No. FL.Ol19644-006-DW2P 
I 

1s 



FACILITY: Lake Suzy WWTF 
PERMITTEE: Aqua Utilities Florida, Inc. 

PERMITNUMBER: Roll9644 

c' 

0 

3. Rapid infiltration basins normally shall be loaded for 1 to 7 days and shall be rested for 5 to 14 days. 
Infiltration ponds, basins. or trenches shall be allowid to dry during the resting portion of the cycle. 
[62:610.523(4)] 

4.  Rapid infiltration basins shall be routinely maintained to control vegetation growth and to maintain 
percolation capability by scarification or removal of deposited solids. Basin bottoms shall be 
maintained to be level. /62-610.523(6) and (7)] 

5. Routine aquatic weed control and regular maintenance of storage pond embankments and access areas 
are required. i62-610.514 and 62-610.4141 

6. Overflows from emergency discharge facilities on storage ponds or on infiltration ponds. basins, or 
trenches shall be reported as an abnormal event to the Depamnent's Southwest District Oftice within 24 
hours of an occmence. The provisions of Rule 62-610.800(9), F.A.C.. shall be met. [62-6lO.Soo(9)] 

Part LU Slow-RatePublic Access System($ (R-OM) 

7. This reuse system includes the following major usen (i.e., using 0.1 MGD or more of reclaimed water): 

User Name 

1 6 2 - 6 1 O . S ~ S ~ ] ~ 6 2 6 2 0 . 6 3 ~ 1 O ) ~ b ) ]  

8. Cross-connections to the potable water system are prohibited. [62-610.469(7)] 

9. . A cross-connection control program shall be implemented and/or remain in effect within the areas 
where reclaimed water will be provided for use. [62-610.469(7)] 

10. The permittee shall conduct inspections within the reclaimed water service area to verify proper 
COM~C~~OIIS, to minimize illegal crou-connections, and to verify the proper use of reclaimed water. 
Inspections are required when a customer fist connects to the reuse distribution system. Subsequent 
inspections are required specified in the crossconnection control and inspection program. 162- 
610.469(7~h)l 

11. If a cross-connection between the potable and reclaimed water systems is discovered, the pamittee 
shall: 

a. Immediately discontinue potable water and/or reclauned water service to the affected 
area. 

b. If the potable water system is contaminated, clear the potable water lines 

c. Eliminate the cross-connection. 

d. 

e. 

Test the affected area for other possible cross-connections. 

Within 24 hours, notify the Southwest District Office's domestic wastewater and drinking 
water program. 

PA File No. ROl19644-C~J6-DW2P 19 



- __-.I - . . - ..---... L ' L Y l  L 7 " W  

PERMITTEE: Aqua Utilities Florida. Inc. 

f. Within 5 days of discovery of a cross-connection. submit a wrilten report lo the 
. Department detailing: a description of the cross-connection, how the cross-connection 

was discovered, the exact date and time of discovery. approximate time that the cross- 
connection existed, the location. the cause, steps taken IO eliminate the cross-connection, 
whether reclaimed water was consumed, and reports of possible illness, whether the 
drinking water system was contaminated and the steps taken toclear the drinking water 
system, when the cross-connection was eliminated, plan of action for testing for other 
possible cross-connections in the area. and an evaluation of the cross-connection conlrol 
and inspection program to m u r e  that future crossconnections do not occur. 162- 
SSS.3Sa3) and 62-555.3601[62-620.61~20)1 

12. Maximum obtainable separation of reclaimed water lines and potable water lines shall be provided and 
the minimum separation distances specified in Rule 62-610.469(7). F.A.C., sball be provided. Reuse 
facilities shall be color coded or marked. Underground piping which is not manufactured of metal or 
concrete shall be color coded using Pantone Purple 522C using light stable colorants. Undcrgmund 
metal and concrete pipe shall be color coded or marked using purple as the predominant color. [62- 
610.469(7)] 

13. In constructing reclaimed water distribution piping, the permittee shall maintain a 75-foot setback 
distance kom a reclaimed water transmission facility to public water supply wells. No setback 
'distances are required to other potable water supply wells or to any nonpotable water supply wells. 
[62-610.471(3)1 

14. A setback distance of 75 feet shall be maintained between the edge of the wetled area and potable water 
supply wells. unless the utility adopts and enforces an ordinance prohibiting potable water supply wells 
within the reuse service aria. No Setback distances are required to any non+tahle water supply well, 
to any surface water, to any developed areas, or to any private swi"ing.pools, hot tubs, spk, saunas, 
picnic tables. barbecue pits, or barbecue grills. [62-610.471(1), (21, (51, and (7)) 

15. Reclaimed water shall not be used to fa swimming pools. hot tubs, or wading pools. [62-610.469(4)] 

16. Low trajectory nozzles, or other means to minimize aerosol formation shall be used within IM) feet 
b m  outdoor public eating, drinking, or barbing facilities. [62610.471(6)1 

17. A setback distance of 100 feet shall be maintained h m  indoor aesthetic features using reclaimed water 
to adjacent indoor public eating and drinking facilities. [62-610.471(8)] 

18. The public shall be notified of the use of reclaimed water. This shall be accomplished by posting of 
advisory signs in areas where reuse is practiced, notes on scorecards, or other methods. 162- 
610.468fZ)J 

19. All advisory signs and labels on vaults, service boxes, or compartments that house hose bibbs along 
with al l  labels on hose bibbs, valves, and outlets shall hear the words "do not drink" and "no beber" 
along with the equivalent standard inkmatiofla1 symbol. In addition lo the words "do not drink" and 
"no beber:' advisory signs posted at storage ponds and decorative water features shall also bear the 
words "do not swim" and "no nadar" along with the equivalent standard intemational symbols. 162- 
610.468 dr .469] 

.. 

20. The permittee shall ensure that users of reclaimed water are informed about the origin, nature. and 
characteristics of reclaimed wateT; the manner in which reclaimed water can be safely used; and 
limitations on the use of reclaimed water. Notification is required at the time of initial connection to the 
reclaimed water distribution system and annually afler the reuse system is placed into operation. A 
description of on-going public notificatiop activities sball be included in the Annual Reuse Report. 
[62-610.468(6)] 

PA File No. FLOl19644-006-DW2P 20 

I 

I 

L 

I 

c 

I 

c.' . 
. 



0 

FACILITY: Lake Swy WWTF 
PERMITTEE: Aqua Utilities Florida, Inc. 

PERMIT NUMBER: FLOl19644 

2 1. Routine aquatic weed conhok and regular maintenance of storage pond embankments and access areas 
are required [62-610.414 & 42-610.4641 

22. Overflows from emergency discharge facilities on storage ponds shall be reported as an abnormal event 
to the Depamnml’s Southwest District Office within 24 hours of an occurrence. The provisions of 
Rule 62-610.800(9). F.A.C., shall be met. [62-610.800(9)] 

23. Reclaimed water shall only be released to the system storage or reuse system during periods of operator 
attendance or in compliance with the approved operating protocol. [42-610.442(2)] 

V. OPERATION AND MAINTENANCE REQUIREMENTS 

1. During the period of the issuance date of this permit to the end of consuuction, operation authorized by 
this permit. the wastewater facilities shall be operated under the supervision of a(n) operator(s) certified 
in accordance with Chapter 62-602, F.A.C. In accordance with Chapter 62-699, F.A.C.. this facility is 
a Category IU, Class C facility and, at a minimum, operators with appropriate certification must be on 
the site as follows: 

A Class C 01 higher operator H hourlday for 5 daydweek and one weekend visit. The lead operator 
must be a Class C. or higher. 

During the period of the end of construction to the expiration date of this permit, operation authorized 
by this permit, the wastewater facilities shall be operated under the supervision of a(n) operator(s) 

’ ce.rtified in accordance with Chapter 62-602, F.A.C. In accordance with Chapter 62699. F.A.C., this 
facility is a Category III. Class C facility and, at a minimum, operators with appropriate certification 
must be on the site as follows: 

A Class C or higher operator 6 hourdday for 7 daydweek The lead operator must be a Class C, or 
higher. 

[62-420.430(3)] [62-699.310][62-610.462] 

An operator meeting the lead operator classification level of the plant shall be available during all 
periods of plant operation.’ “Available” meam able to be contacted as needed to initiate the appropriate 
action in a timely manner. [42-699.311(1)] 

A0 updated capacity analysis report shall be submitted to the Department annually by October 1 of 
each year. The updated capacity analysis report shall be prepared in accordance with Rule 62-600.405. 
F.A.C. 142400.40S(S)] 

The application to renew this permit shall include a detailed operation and maintenanc; performance 
report prepared in accordance with Rule 62-600.735, F.A.C. [42-400.73S(1)1 

2. 

3. 

4. 

5 .  The permittee shall maintain the following records and make them available for inspection on the site 
of the permitted facility: 

a. Records of all compliance monitoring infomation. including all calibration and maintenance 
records and all original ship chart recordings for continuous monitoring instrumentation and a 
copy of the laboratory certification showing the certification number of the laboratory, for at least 
three years from the date the sample or measurement was taken; 

- 
PA File No. FLOl19644-006-DW2P 21 



FACILITY Lake Suzy WWTF 
PERMITTEE: Aqua Utilities Florida, Inc. 

- 
PERMIT NUMBER: FJ-0119644 

- C" b. Copies of all reports required by the permit for at least three years from the date the report was 
. prepared; I 

c. Records of all data, including reports and documents, used to complete the application for the 
permit for at least three years from the da@ the application was filed; 

Monitoring information. including a copy of the laboratory certification showing the laboratory 
certification number, related to the residuals use and disporal activities for the time period set forth 

- 
d. 

in Chapter 62-610, F.A.C., for at least three years from the date of sampling or mensurement; - 
e. A copy of the current permit-. 

f. A copy of the current operation and maintenance manual as required by Chapter 62-600.. F.A.C.; 

g. A copy of the facility record drawings; 

h. Copies of the l icews of the current certified operators; and 

i. Copies of the logs and schedules showing plant operations and equipment maintenance for three 

of the plant; the signature and certification number of the operator(s) and the signature of the 
person(s) making any enuics; date and time in and out; specific operation and maintenance 
actinties; tests performed and samples taken; and major repairs made. The logs shall be 
maintained on-site in a location accessible to 24-hour inspection, protected from weather damage, 
and, current to the last operation .and maintenancc.perfomed. 

I 

I 

years from the date of the logs or schedules. The logs shall, at a mini". include identification - 
- 

. .  - . .  ' . .  ~ 

[62420.350] . .  

VI. SCHEDULES - 1. The following improvement actions shall be completed according to the following schedule: 

~ 

Improvement Action I CompletionDate I 
I 

1 I Replace and/or repair the RAS pipe for treabent I January 1,2006 
I min#3. I 

2 I Obtain approval from the Department and I prior to placing reclaimed 

reach land application site and a 

P I RMF. I H c,. - 
162-600.733 111 

PA File No. FU)119614-006-DW2P 22 



FACILITY Lake Suzy WWTF PERMIT NUMBER: FLOll9644 
PERMITTEE Aqua Utilities Florida, Inc. 

VII. INDUSTRIAL PRETREATMENT PROGIWM REQUIREMENTS 

This facility IS not required to have a pretreatment program at this time. 162-625.5001 

vin. OTHER SPECIFIC CONDITIONS 

1. 

2 

3 

4 

5 

6. 

I. 

8. 

9. 

Prior to placing the modified portions of the existing facilities into operation or any individual unit 
processes into operation, for any purpose other than testing for leaks and equipment operation, the 
perminee shall complete and submit to theDepartment DEPForm 62-620.910(12). Notification of 
Completion of Construction for Domestic Wastewater Fac 

The newly constructed Part 111 reuse system shall not be placed in service for any purpose without 
written approval from the Department. For projeas identified in the permit as being constructed in 
phases, written pmnksion is only required for the first phase. Application for approval shall be made 
to the Department on DF.P Form 62-610.300(4)(a)3, Application for Permission to Place a Public 
Access Reuse System in Opaation. /62-610.800(7)] 

Within six months aft- a facility is placed in operation, the permittee shall provide written certification 
to lhe Department on Form 62620.910(13) that record drawings pursuant to Chapter 62-600, F.A.C., 
and that an operation and maintenance manual pursuant to Chapters 62-600 and 62-610. F:A.C., as 
applicable, are available at the location specified on the form. [62-620.6347)1 

The pzmittee shall apply for renewal of this permit at least 180 days before the expiration date of the 
permit using the appropriate form listed in Rule 62-620.910, F.A.C., including submittal of the 
appropriate processing fee set forth in Rule 624,050, F.A.C. The existing permit shall not expire until 
the Departmeq has taken find action on the application renewal in accordance with the provisions of 

a. 162-620.63q2)j 

62-620.335(3) and (4). F.A.C. [62-620.335(1 J-(4)] 

Florida water qualify criteria and standards shall not be violated as a result of any discharge or land 
application of reclaimed water or residuals from this facility. [62-620.320(9) and 62- 
302.500(2Xe)j162-610.8SGfl)(a) and (2Xa)j[62-640.7OO(2)(b)j 

In the event that the treatment fac 
in terms of,puhlic health and safety, or odor, noise. aerosol drift, or lighting adversely affects 
neighboring developed areas a t  the levels prohibited by Rule 62aoO.400(2)(a). F.A.C., corrective 
action (which may include additional maintenance or modifications of the permitted facilities) shall be 
taken by the permittee. &er corrective action may be required to ensure compliance with rules of the 
Department Additionally, the treatment, management, use or land application of residuals shall not 
cause a violation of the odor prohibition in Rule 62-296.320(2), F.A.C. [62-600.410(8) and 62- 
640.400(6)1 

The deliberate introduction of stormwater in any amount into collectiodtransmission systems designed ' ' 

solely for the introduction (and conveyance) of domestidindustrial wastewater: or the deliberate 
introduction of stormwater into collectiodtransmission systems designed for the introduction OT 

conveyance of combinations of storm and domesticiindustrial wastewater in amounts which may reduce 
the efficiency of pollutant removal by the treatment plant is prohibited. except as provided by Rule 62- 
61 0.472, F.A.C. [62-604.130(3)] 

Collectiodtransmission system overflows shall be reported to the Department in accordance with 
Permit Condition E. 20. [62-#4SSOJ [62-620.610(2011 

The operating authority of a collectiodtransmission system and the permittee of a treatment plant are 
prohibited from accepting connections of wastewater discharges which have not received necessary 

es or equipment no longer function as intended, are no longer safe 

PA File No. FLOI 19644-006-DW2P 23 



pretreatment or which contain materials or pollutants (other than normal domestic wastewater 
constituents): 

a. 

b. 

Which may cause fire or explosion hazards: or 

Which may.cause'&cessive corrosion or other deteriorationof wastewater facilities due to 
chemical action or pH levels: or 

Which are solid or viscous and obstruct flow or othenuise interfere with wastewater facility 
operations or treatment; or 

Which result in the wastewater temperature at the inhoduction of the treatment plant exceeding 
40°C or otherwise inhibiting treabnent; or 

Which result in the presence of toxic gases, vapors. or fumes that may cause worker health or 
safety problems. 

c. 

d. 

e. 

[62-604.130(5)1 

10. The treabnent facility. storage ponds. rapid infiltration basins, and/or infiltration trenches shall be 
enclosed with a fence or otherwise provided with features to discourage the entry of animals and 
unauthorized persons. [62-510.518(1)] [and 62-6W.400(2)(b)]- 

11. Screenings and grit removed fiom the wastewater facilities shall be collected in suitable containers and 
hauled to.a Department approved Class I landfill or to a laqdfill approved by the Deparrment for 
receiptldisposal of screenings and grit. .[62-701.300(1Xa)] ' ~ 

. .  

12. The Permittee shall provide verbal notice to the Department as scmn as practical after discovery of a 
sinkhole within an area for the management orapplication of wastewater. wastewater residuals 
(sludges), or reclaimed water. ThePermittee shall immediately implement m&ures appropriate to 
control the mtry of conlaminants, and shall detail these measures to the Department in a Written report 
within 7 days of the sinkhole discovery. [62-4.070(3)1 

13. The permittee shall provide adequate notice to the Department of the following: 

a. Any new inlroduction.of pollulants into the facility from an industrial discharger which would be 
subject lo Chapter W', F.S.. a d  the requirements of Chapter 62-620, F.AC. if it were directly 
discharging those pollutants; and 

Any substantial change in the volume or character of pollutants being i n d u c e d  into that facility 
by'a source which was'identified in the p e d  application and known to be discharging at the time 
the permit was issued. 

Adequate notice shall include information on the quality and quantity of effluent introduced into 
the facility and any anticipated impact of the change on the quantity or quality of effluent or 
reclaimed water to be discharged from the facility. 

[62620.625(2)] 

b. 

% -  

IX. GENERAL CONDITIONS 

1. The tenns, conditions, requirements, limitations and resbictions set forth in this permit are binding and 
enforceable pursuant to Chapter 403. Florida Statutes. &y permit noncompliance constitutes a 

I 

I 

I 

I 

I 

I 

PA File No. FLOl19644-006-DW2P 24 . 



c 

FACILITY: Lake Suzy WWTF 
PERMITTEE: Aqua Utilities Florida, Inc. 

PERMIT NUMBER: FLOI 1964.1 

violation of Chapter 403, Florida Statutes, and is grounds for enforcement action. permit termination, 
pennit revocation and reissuance, or permit revision: [62-620.61o(l)j 

2. This permit is valid only for the specific processes and operations applied for and indicated in the 
approved drawings or exhibits. Any unauthorized deviations from the approved drawings, exhibits, 
specifications or conditions of this permit constitutes grounds for revocation and enforcement action by 
the Department. [62-620.6lo(2)] 

3. As provided in subsection 403.087(7), F.S.. the issuance of this permit dws  not convey any vested 
rights or any exclusive privileges. Neither does it authorize any injury to public or private property or 
any invasion of personal rights. nor authorize any infringement of federal, state, or local laws or 
regulations. This permit is not a waiver of or approval of any other Department permit or authorization 
that may be required for other aspects of the total project which are not addressed in this permit. 162- 
620.610(3)] 

4. This panit  conveys no title to land or watex, does not constitute state recognition or acknowledgment 
of title. and d w  not constitute authority for the use of submerged lands unless herein provided and the 
necessary title or leasehold interests have been obtained from the State. Only the Trustees of the 
hemal  Improvement Trust Fund may express State opinion as to title. [62-620.610(411 

5. This permit d m  not relieve the permittee from liability and penalties for harm or injury to human 
health or welfare. animal or plant life, or property caused by the construction or operation of this 
permitted source; nor does it allow the permittee to cause pollution in contravention of Florida Statutes 
and Department rules. unless specifically authorized by an order tiom the Department. The permittee 
shall take all reasonable steps to minimize or prevent any discharge, reuse of reclaimed water, or 
residuals use'or disposal in violation of this permit which has a reasonable likelihood of adversely 

:' affecting human health or the environment It shall not h a  defense for a pennitlea m an enforcement 
action that it would have been necessary to halt or reduce the pamined activity in order to maintain 
compliance with the conditions of this permit. [62-620.610(5)] 

6. If the permittee wishes to continue an activity regulated by this permit after its expiration date, the 
permittee shall apply for and obtain a new permit. [62-620.610(6)] 

The permittee shall at all times properly operate and maintain the facility ad systems of treatment and 
control. and related appurtenances, that are installed and used by the permittee to achieve compliance 
with the conditions of this permit. This provision includes the operation of backup or auxiliiuy 
facilities or similar systeG when necessary to maintain DT achieve compliance with the conditions of 
the pennit [62-620.610(7)] 

This permit may be modified, revoked and reissued, or terminated for cause. The filing of a request by 
the permittee for a permii revision, revocation and.reissuance. or termination, or a.notification of 
planned changes or anticipated noncompliance does not stay any permit condition. [62-620.610(8)1 

The permittee, by accepting this pennil, specifically agrees to allow autharized Department personnel, 
including an authorized representative of the Deparhnent and authorized EPA personnel, when 
applicable. u p n  presentation of credentials or other documents as may be required by law, and at 
reasonable times, depending upon the nature of the concern being investigated, to: 

a. 

7. 

8. 

. 9. 

Enter upon the permittee's premises where a regulated facility. system. or activity is located or 
conducted, or where records shall be kept under the conditions of this permit; 

b., Have access to and copy any records that shall be kept under the conditions of this permit; 

- 
- 

PA File No. FL.Ol19644-006-DW2P 25 



' nc-. I .  u....- *"&y I. "I ,I- 

PERMITTEE Aqua Utilities Florida. Inc. 

c. Inspect the facilities, equipment, practices. or operations regulated or required under this permit; 
-and 

d. Sample or monitor any subslances or parameters at any location necessary to asswe compliance 
with this permit or Department rules. 

[62-620.610(9)1 

10. In accepting this permit, the perminee understands and agrees that all records, notes, monitoring data, 
and other information relating to the construction or operation of this permitted so- which are 
submitted to the Department may be used by the Department as evidence in any enforcement case 
involving the permitted source arising under the Florida Statutes or Department rules, except as such 
use is proscribed by Section 403.1 11, Florida Statutes, or Rule 62-620.302, Florida Adminisuative 
Code. Such evidence shall only be used to the extent that it is consistent with the Florida Rules of Civil 
Procedure and applicable evidentiary rules. [62-620.610(10)] 

11. When requested by the Department, the permittee shall within a reasonable time provide any 
infomation reqnjred by law which is needed to determine whether there is cause for revising, revoking 
and reissuing, or terminating this permit, M to deternine compliance. with the permit. The permittee 
shall also provide to the Department upon request copies of records required by this permit to be kept. 
If the permittee becomes aware. of relevant facts that were not submitled or were incorrect in the permit 
application or in any report to the Department. such facts or infomation shall be promptly submitted or 
corrections promptly reponed to the Department. [62-620.610(11)] 

12. Unless specifidly stated otherwise in Department rules, the permiwe, in accepting this permit. agrees 
to comply with changes in Department rules and Florida Statutes after a reasonable time for 
compliance; provided, however, the permittee does not waive any other rights granted hy Florida 
Statutes or D e p m e n t  rules. A reasonable time for compliance with a LKW or amended surface water 
quality standard, other than those standards addressed in Rule 62-302.500, FAC., shall include a 
reasonable time to obtain or be denied a mixing zone for the new or amended standard. [62- 
620.610(12)1 

13. The permittee, in accepting this permit. agrees to pay the applicable regulatory program and 
surveillance fee in accordance with Rule 62-4.052. F.A.C. [62-620.610(13)] 

14. This permit is transferable only upon Department approval in accordance with Rule 62-620.340, F.A.C. 
The permittee shall be liable for any noncompliance of the permitted activity until the transfer is 
approved by the Department. [62-620.610(14)1 

15. The pmnittee shall give the Department written notice at least 60 days before inactivation 01 
abandonment of a wastewater facility and shall specify what steps will be taken to safeguard public 
health and safety during and following inactivation or abandonment. [62-620.610(15)1 

I 

I 

I 

I 

I 

. 16. The permittee shall apply for a revision to the Department permit in accordance with Rules 62-620.300 
and the Depariment of Environmental Protection Guide to Wastewater Permitting at least 90 days 
before construction of any planned substantial modifications to the permitted facility is IO commence or 
with Rule 62-620.325(2) for minor modifications to the permitted facility. A revised permit shall be 

I 

obtained before construction begins except as provided in Rule 62-620.300, F.A.C. [62-620.610(16)1 - 
17. The permittee shall give advance notice to the Department of any planned changes in the pemtted 

facility or activity which may result in noncompliance with permit requirements. The permittee shall 

enforcement action by the Department for penalties or revocation of this permit. The notice shall 
include the following information: 

be responsible for any and all damages which may result from the changes and may be subject to C,I - 
- 
I 

PA File No. FLOl19644-006-DW2P 26 



L 

FACILITY: Lake Suzy "F 
PERMITTEE: Aqua Utilities Florida, Inc. 

PERMIT W E R :  FLOl19644 

a. 

b. 

c. 

162620.610(17)] 

A description of the anticipated noncompliance; 

The period of the anticipated noncompliance, including dates and times; and 

Steps being takento prevent future occurrence of the noncompliance, 

18. Sampling and monitoring data shall be collected and analyzed in accordance with Rule 62-4.246, 
Chapters 62-160 and 62-601. F.A.C., and 40 CFR 136. as appropriate. 

a. Monitoring results shall be reported at the intervals specified elsewhere in this permit and shall be 
reported on a Discharge Monitoring Report (DMR). DEP Form 62-620.910(10), or as specified 
elsewhere in the permit. 

If the permittee monitors any contaminant more Gequently than required by the permit. using 
Department approved test procedures. the results of this monitoring shall be included in the 
calculation and reporting of the data submitted in the DMR 

c. Calculations for all limitations which require averaging of measurements shall use an arithmetic 
mean unless otherwise specified in this pennit. 

Except as specifically provided in Rule 62-160.300. F.A.C., any laboratory test required by this 
permit shall be performal by a laboratmy that has been certified by the Department of Health 
Environmental Laboratory Certification Program (DOH ELCP). Such certification shal1.k for the 
matrix, test method and analyte(s) being measured 10 comply with this permit. For domestic 
wastewater facilities, testing for parametirs listed in Rule 62-160.300(4), F.A.C., shall be 
conducted under the direction of a certified operator. 

Field activities including on-site tests and sample collection shall follow the applicable standard 
operating procedures described in DEP-SOP-001101 adopted by reference in Chapter 62-160. 
F.A.C. 

Alternate field procedures and laboratory methods may be used where they have been approved in 
accordance with Rules 62-160.220 and 62-160.330, F.A.C. 

b. 

d. 

e. 

f. 

[62-620.6lq18)] 

19. Reports of compliance or noncompliance with, or any progress reports on, interim and find 
requirements contained in any compliance schedule detailed elsewhere in this permit shall be submitted 
no later than 14 days following each schedule date. [62-620.61Gf19)] 

20. The' permittee shall report to'the Department any noncompliance which k y  endanger health or the 
environment. Any information shall be provided orally within 24 hours from the time the permittee 
becomes aware of the Circumstances.. A Written submission shall also be provided within five days of 
the time the permittee becomes aware of the circumstances. The written submission shall contain: a 
description of the noncompliance and its cause; the period of noncompliance including exact dates and 
time, and if the wncompliance has not been corrected, the anticipated time it is'expected to continue; 
and steps taken or planned to reduce. eliminate, and prevent recurrence of the noncompliance. 

a. 

.. 

The following shall be included as information which must be reported within 24 hours under this 
condition: 

- 
PA File No. -01 19644-006-DWZP 21 



.. 

rnuui  I : 
PERMITTEJ2 Aqua Utilities Florida, Inc 

Lace auzy w w ir 

i .  Any unanticipated bypass which causes any reclaimed water or effluent to exceed any permit 
limitation or results in an unpermitted discharge, 

Any upset which causes any reclaimed water or the effluent to exceed any limitation in the 

. 

2. 
permit. 

3. Violation of a maximum daily discharge limitation for any of the pollutants specifically listed 
in the permit for such notice, and 

Any unauthorized discharge to surface or ground waters. 4. 

b. Oral reports as required by this subsection shall be provided as follows: 

I. For unauthorized releases or spills of treated or untreated wastewater reported pursuant to 
subparagraph a 4  that are in excess of 1,ooO gallons per incident, or where information 
indicates that public health or the environment will be endangered, oral reports shall be 
provided to the Department by calling the STATE WARNING POI” TOLL FREE 
NUMBER (800) 320-0519, as soon as practical, but 110 later than 24 hours from the time the 
permittee becomes aware of the discharge. The permittee, to the extent known. shall provide 
the following information to the State Warning Point: 

a) Name. address, and telephom number of person reporting; 

b) Name, address, and telephone number of permittee or responsible pmon for the 
discharge; 

c)’ Date and time of the discharge aid status of discharge (ongoing or ceased); 

d) Characteristics of the wastewater spilled or released (untreated or treated, indusbial or 
domestic wastewater); 

e) Estimated amount of the discharge; 

0 Location or address of the discharge; 

g) Source and cause of the discharge; 

h) Whether the discharge was contained on-site, and cleanup actions taken to date; 

. .  

I 

I 

I 
i) Description of area affected by the discharge, including name of water body affected, if 

any; and 

Other persons or agencies contacted j) 

Oral reports, not otherwise required to be provided pursuant to subparagraph b.1 above, shall 
be provided to the Depanment within 24 hours f” the time the permittee becomes aware of 
the circmtances. 

r 
2. 

- 
c. If the oral report has been received within 24 hours, the noncompliance has been corrected, and the 

noncompliance did not endanger health or the environment. the Department shall waive the written 
reporl. 

I 

[62-620.61 (XZO)] 

21. The permittee shall repon all instances of noncompliance not reported under Permit Conditions IX. 17.. 
18. and 19. of this permit at the time monitoring reports are submitted. This report shall contain the 
same information required by Permit Condition E. 20 of this permit. [62-620.610(21)] 

I 

PA File No, FLOl19644-006-DWZP 28 



c' 

FACILlTY : Lake Suzy WWTF 
PERMITTEE Aqua Utilities Florida, Inc. 

PERMIT NUMBER: FLOl19644 

22. Bypass Provisions, 

a. Bypass is prohibited, and the Department may take enforcement action against a permittee for 
bypass, unless the permittee affirmatively demonstrates that: 

1. Bypass was unavoidable to prevent loss of life. personal injury. or severe property dmage; 
and 

There were no feasible altematives to the bypass, such as the use of auxiliary treatment 
facilities, retention of untreated wastes. or maintenance during normal periods of equipment 
downtime. This condition is not satisfied if adequate back-up equipment should have been 
installed in the exercise of reasonable engineering judgment to prevent a bypass which 
occurred during normal periods of equipment downtime or preventive maintenance; and 

The permittee submitted notices as requifed under Permit Condition IX. 22. b. of this permit 

2. 

3. 

If the permittee knows in advance of the need for a bypass, it shall submit prior notice to the 
Department, if possible at least 10 days before the date of the bypass. The permittee shall submit 
notice of an unanticipated bypass within 24 hours of learning about the bypass as required in 
Pennit Condition M. 20. of this pennit A notice shall include a description of the bypass and its 
cause; the period of the bypass, including exact dates and times; if the bypass has not been 
corrected, the anticipated time it is expected to continue; and the steps taken or p l m c d  to reduce, 
eliminate, and prevent recurrence of the bypass. 

The Deparhnent shall approve an anticipated bypass. after considering its adverse effect, if the 
perminee,demonstrates that it will meet the three conditions listed in Per@ Condition IX. 22. a. 1. 

b. 

c. 

through 3. of this permit. 

d. A permittee may anow any bypass to occur which does not cause reclaimed water or effluent 
limitations to be exceeded if it is for essential maintenance to assure efticient operation. Tbese 
bypasses are not subject to the provisions of Pmnit Condition K. 22. a. h u g h  c. of this permit. 

162-620.61 0(22)] 

23. Upset Provisions 

a. A permittee who wish& to establish the affumative defense of upset shall demonstrate. through 
properly signed contemporaneous operating logs, or other relevant evidence. that: 

1. An upset occurred and that the perminee can identify the cause($ of the upset; 

2. The permitted facility was at the time being properly operated; 

3. The pemuttee submitted notice of the upset as required in Permit Condition IX. 20. of this 
permit; and 

4. The permittee complied with any remedial measures required under Permit Condition IX. 5. of 
chis pennit. 

b. In any enforcement proceeding. the burden of proof for establishing the occurrence of an upset 
rests with the permittee. 

PA File No. FLOl19644-006-DW2P 29 



- 
. _ _ _  ._-- _.. . --../-- 

~~ 

PERMITTEE: Aqua Utiiities Florida, Inc. 

- C c. Before an enforcement proceeding is instituted, no representation made during the Department 
-review of a claim that noncompliance was caused by an upset IS final agency action subject to 
judicial review. - 

[62-620.61 q23)l 

Executed in Hillsborough County, FL. 
I 

STATE OF FLORIDA DEPARTMENT OF 

I 

- 

PA File No. FLOl19644-M)6-DW2P 30 



I I I 1 1 I I 1 I I I I I I I I I 1 I 

r\ ._ - DEPARTMENT OF ENVIRONMENTAL PROTEC P A-d DISCHARGE MONITORING REPORT - PART A ..- 

m e n  ComPletPd mail this repon to: D e p ~ m s n l  of Environmental RoLDction, Wastswrler Compliance Evalualion Seclion. MS 3551, 2600 Blair Stone R a d .  Tallahmm. 32399-2400 

PERMllTEE NAME Aqua Utilitic9 Florida, he. P E W I T  NUMBER Fu)119644 
MAILRJG ADDRESS: P. 0. Box 490310 

Lcerburg.FL 34749 ' UMm Find R E W R T  Monthly 
CLASS sm NIA GROUF? Domestic 

PAC-. Lake sury WWrP 
LOCATION I2169 SW Egrct Circle MONKWRING GROUPNUMBER: R-001 

lake Suzy. FL 33821 MONTORING GROW DESC P m l a t i o n  Ponds. including Intluenl 

c o w  DeSoto NO DISCHARGE FROM STIB: 
MONIIUIUNG PERIOD Rom: To 

I c e M ~  unda p s l t y  of law l h i t  lnis &cumcut and all aI1Khmenu w m  prepared undcr my dimiton or rupcrvisim in accordance wilh D syslsm dcsigned to JSIYI I ~ I  qualified pcnonnel properly galhcr and c v l i u ~ t C  
the InfaMUan subndtlrd Based on my inquiry of the paron n p" who manage lhc aplem. a lhme pason9 directly rcrpoosiblc IM gaihsring thc informatran. Ihc in fomt ion  submirid IS. IO Ihc bcsi of my 
knOWlcd$e and belief. Vue. accutate. and complelc. I am aware lhal then are significant penalties for rubmldnn fahemiomtioa. includion lhr wrribiCir 01 fine ood imnnvlnwni  for knowing v~obtioos - " . ~ ~, ..~ .... 

]TELEPHONE NO IDATE (YY/MM/DD) NAMFlmL6OFPRMCIPALEXECUTlVEOFRCeR OR AUIHORIIED AOWT lSlCNATURE OF P R W ~ F ' A L ~ ~ ~ V ' E O F ~ ~ E R O R  AUTHORaED AOWT 

I 

PA Rlc No. FU)119644-W6-DWZP 
DEP Em" 62-620.910(10). SfTeclivc Novtmbn 29, I994 



DISCHARGE MONITORING REPORT - PART A (Continued) 
PERMITNUMBER. FUJI 19644 FACILITY: L a k e S u q "  MONITORRIG GROUP NUMBER. RdOl 

MONITORIN0 PERJOD Fmm: To 

I I Panuneter Quantity or Loading I units I Quality or Concentration Units No. Frequency of Sample Type 
" Analnis 

I I I I I I GX. 1 I 
DH I I I I I I 

c? ~- 
PA File No. Fhi~r9644406-DWZP 
nEDPn..,.f,7.1.7nnln,l"\ C__.i .... I % ... "" 3"". I I I . I I I I I I I I I I I I I I 



I I I I I I 1 1 I I 1 1 I I I 1 I 1 I 
A f? 

DISCHARGE MONITORINC.APORT - PART A (Contlnued) 
PERMITNUMBER: R o l l 9 6 4 4  FACIUTY: Lsks Suzy W"F MONITORINOGROWNUMBER R401 

MONITORJNG PERIOD From TO 

. .  . , .  

. .  , . . ,  

PAFilcNo. FLOl l964400bDWZP 
DEP Form &2.620.9lO(lO). Effeeiivc N o v e n k  29.1994 



I I I I 

n 
I I I 1 I 1 I 1 I I 1 I 1 1 I 

DEPARTMENT OF ENVIRONMENTAL PROTECTL./DISCHARGE PI . MONITORING REPORT - PART A 
Completed mail l ids report to: Depameni  of Environmental Rowtion.  Wasswater Campliancc Evaluation Scstion. MS 3551.2600 Blair Stow Road. Tallahasrce. FL 32399-24CQ 

PERMlT NUMBER l3.0119644 

m m  And REPORT: Monthly 
CLASS srze. 

PERMITTEE NAME Aqua Utilities Florida. Inc. 
MADJNG ADDRESS: P. 0. Box 490310 

Lecsburg, FL 34749 *. 
NIA GROUP: Dameslic 

FACILIIY: Lake Sury WWlF 
IDCATION 12169SW Egret Circle MONWORING GROW NUMBER: DXOt 

C O U W .  DcSoto NO DISCHARGE P R O M S I T E O  

k k a  Suzy. FL 33821 MONWORING GROUP DESC Kingsway Golf Coune 

To MONWORNG PERIOD From: 

I c c d f ~  undn pEDalty of law that this document and all anachmcnU w m  prepared under my diwt ian  or supervision in accordance with a ryskmderiped to usun ulat quaiifid pcnonncl properly gather and cvaiuptc 
the inlormatian submiltd. Bared on my inquiry ofthe persona  persons who mange the system, w thore p e n m r  dimlly rcrpwible for gathning the lnlonatiw. the information submiled is, IO the bert ofmy 
knowlsdge and belief. vue. accurate. and eomplcte. I am aware that Lhm an significanl penaltics fw submitting false in lamt ian ,  including thepmsibiliry of fine and imprisonment lor knowing violations. 

NAMVrmEO~PRINCIPALW(~UTIVEOFFlCERORAUTH0RlZmAGFNT ISIGNATUREOF PWCIPAL~"OFF~CEROR AUTKOR~ED I\GW l l"HONEN0 . IOhTE(YYMM/DD) 

COMMENT AND EWIANATlON OF ANY VIOLATIONS (RcTuence all anaEhmcab hen): 

PA RleNo. FU)11964tW6-DWZP 
DEPFom62-620.910(10~, Effwiive November 29.1994 



I I I 1 I I I 1 I I I I I I I 

0 DEPARTMENT OF ENVIRONMEWAL PROTECTI-,, q' DISCHARGE MONITORING REPORT - PART A 
R'hn COmPlEttd mall thk report to: Deprnmenr of Environmcnhl Prolsctian, Wariswater Compliance Evaluation Section. MS 3551.2600 Blair Smns Road. Tallahassee. FL 32399-2400 

pW3fIlTEE NAME Aqua Utilities Florida, Ino. PEMTNUMBER FWI19M4 
MAILING ADDRESS: P. 0. Box 4903 IO 

k b u r g .  FL 34149 '. ', LIMII: Rnal R W R T  
CLASS sm NIA GROUP 

PACILTN: Lake Suzy WWlT 
U X A V O N  12169 SW E p t  Circle MONTIDRING GROUP NUMBER: RdOZ 

Lake Suq. FL33821 MONrrORINO GROUP DESC: Public Access Reuse, K i o g r w y  Golf Caunc 

corn &Sat0 NO DISCHARGE FROM S T E O  
MONRORING PERIOD Rom: To 

1 I I I 

Monlhly 
Domestic 

I I I I I I I I 
6.0 8.5 Ell 5 D a y f l a k  Gmb PARh4cadaM)ooo A PUlllit 

Moo.Sik No. EFA.01 Rcqukmrm 

I ccnify under panlr) of la* hi Ihts document and a11 altachmcnlr were prepared uodcr my dimtion or s u p "  In accordance with J ryrlem designed IO assure lhal qualahcd prronncl prnpcrly galher and CIJI~IC 
*e infamalion rubmilid. Bard on m) inquiry of Ihe perron or prmns who manage the system. or thmc perrons dirwtly rcsponsibh 101 pihering b e  informtion. h e  infomuon submilled is. lo the bcsl of m) 
knDy(cdp and belief. we. accumlCl and compkle. I am aware Ihal t h m  arc signifiwnl peaallics In subnittiog fakc informatim. including h e  possibility oi fine and impnronmcnt fn knoulng vioblions. 

'(Min J ( M K )  

/mxrnoNE NO   ATE (YY'MM~DD) NAhWTIlU OF PHMCWAL LWCUTIVB OIT.ICER OR AUTHORDAD AGENT SLGUATUKSOF W1L\CIPNWLUTIVEDmCFR OR AUTnORF" AGENT 

C O M M W  AND EXPLANATION OF ANY VIOLATIONS (Rcfncncc 811 sltachmenlr hae) :  



c 



DAILY SAMPLE RESULTS -PART B (Public Access Effluent, R-002) 
FLD119644 Facility: Lakc Suy W W F  

- Pcmit Number: 
Monitoring Period Fmm: TO: 

- 

- 

- 

- 

- 

- 

- 
- 

- 
- 

- 
- 

c 

- 
PIANTSTAFFNG: - Day Shift-tor Class: __ Certificate No: Name: 

Evening Shift Ope" Class: __ Certificsk No: Naw:  

:;Shift Operator Class: __ Cm'fimtc No: Name: 

Class: __ Certificate No: N$WlTc: 

- PA File No. FLlll19644M)6DW2P 
DEP Fom, 62-620.910(10), F,lTcctive November29,1994 



DAILY SAMPLE RESULTS - PART B (Percolation ponds, R-001) - 
Permit Number FLOI 1%44 Fsciliry: L k c  Suzy W 
Monitoring Period From: TO: 

PLANT STAFFLNG. 
Day Shifl @erator class: ___ Certificate No: ": 

class: - Catificate No: Namc Evening Shifl Opmtor 
- 

Class: - Cmificate No: Nunc: 

Clans: - CmificateNo: N-: d Operator 

- 
PA File NO. FLOl196444ObDWP 
DEPFam,62-620.910(10),E1T~tivcNwrrnber29,1994 



- DAILY SAMPLE RESULTS -PART B (Flow, Storage Pond, Sludge & Iduent) 
Pmnit Number: FWI 19644 Facility: Lake Sruy wvrr~ 
Monirohg Pericd Fmm: TO: 

- 
PA File No. FLO119644d06-DWP 
DEP Form 62-620.91qlO). EffcetivcNo~mbn29,1994 



I I 1 I I I I I I I I I I I 1 I I 1 I 

f7 INSTRUCTIONS FOR COMPLETING T H E  W!-,,WATER DISCHARGE M O N n O R I N G  REPORT 

Rend these insrmctianr as well a i  the SUPPLEMENTAL NSTRUCTKJNS FOR COMPLETINO THE WASTEWATER DISCHARGE MONITORING REPORT before completing the.DMR. Hard CoPies,and/or electronic 
copies of thc required p a m  of the D M R w ~  provided vrith the permit. AU nqu;nd infomation be wmplrtedin full and typed 07 printed in ink, A signed, original DMRshall be mmkd to the sddresS?n*ted On lhe DMR 
by the 28' ofthe month following the monitoring period. The DMR shall not bc submitted before the end of the monit.onng Period. 

The DMR COmiSts of thm pans-/\, 6, and 0-ill of which m y  or may not applicable to every facility. Facililics may have one or more Part A's for reporting emuen1 or reclaimed water data. All dC"t ic  wastcwatcr 
faCiIitie0 will h v c  a Part B Iw rspwting daily umplc rmlu. Part D is used for reporting ground water monitoring wcll data. 
When resulu am not available. the following codes should bc used on p a m  A and 0 of thc OMR and an explanation pmvidcd where appropriate. Now: Codes used on Pan B for raw dam arc diflusnl. 

,.- 

DESCRlFllON/MSTRUCTIONS CODE 
Analysis not conducted. NOD 
hy well OPS 
noad disaster. O M  
hullicicnt flow far sampling. SEF 
Lnsl sample. 

CODE 
ANC 
DRY 
FLD 
IFS 
Ls 
MNR 

DE.SCRIPllON/MSTRUCllONS 
No discharge rmm'to site. 
Opmtions wac shutdown so no rample could be taken. 
Other. PIwc cnman  explanation ofwhy monitoring data wax not available. 
Sampling oguipnart failure. 

when reporting analytical rcsulfs that fall bclow a laboratory's rep- method dctcstion limiu or pnctical quantification limits. lhc following inrlruclions should be uxd: 

I .  RcrulW greater lhan or q u a l  to the PQL shall be rrported as lhc m u r e d  quantity. 
2.. Rcrulls less than the PQL and @rater than or q u a l  10 the MDL shall be npmied as the laboratorfs MDL vsluc. These values shall be d a d  qual  lo Uu. MDL when naeaEary to calculate an a v m g e  for that Panmslcr 

and a" determining compliance with pmnit  limib. 
3. R e s u l f s k  than the MDLshall be reporled by mtcring a le01 than sign ("C) followed by the laboratory's MDLvaIuc, c,g, < 0.001. A valve ofone-half the MDLor one.halilheefllucnt Iim'iC whichever is lower. shall be 

uaed for that sample when necessary to calculntc an avcrage for that panmeter. Values less than thc MDL are consided to d m n s h a b  compliance with an cfllumt limitation. 

:.* 

PART A -DISCHARGE MONITORING REPORT (nhfR) 

Pan A of lhc DMR is comprised of one or m sections, caCh having its own header information. Facility infonation is preprinted in the hcader as well as the monitoring p p  number, whether the limiu and monitoring 
raqUh%n(r 8.- interimn final, and !herequired submittal fmlusncy (cg, monthly, annually, quytcrly, ctc.). Submit Part A based on the required reporting frcquncy in the hcader and the instructions shown in the pennil. Tho 
following should be complelcd by Ihc permillK or aulhm'pd repnsmtativc: 

No Dllchrrgr Prom Slte: Check this box if no discharge O C E U ~  and, PI a -If lhm are no data or code0 to be mlered for a11 of the panmetcrs on the DMR for the entire monitoring p u p  numbn, homvcr, if lhc m i t o r i n g  
grwp includes other monitoring locations (e.&. influent sampling), the "NOD" code should be used to individually dmote those panmclcrs for which there was no discharge. 
Monltorlng Period: Enter the month. day, and year for the fin1 and last day ofthc monitodng period (i.0. the month. the quarter. Ihc year, e t . )  during which the data on this report were collstcd and analyzed. 
Srmplc Mururcment: Before filling in sample m e a s u r "  in Ihc table. check to sec that the data eollectcd eomspond to the limit Indicated on thc DMR (i.c. interim or final) and that thc data CorrKpnd to the monitoring 
~ o u p  nu& in lhe header, Entcr thc data or calculsled results for each panmeter on this mw in the nonahaded &res i b v e  tht limit. Be sun the result being entered corresponds to the appropriote statistical base code (e.g. 
annual average. monthly avenge, single sample maximum, clc.) and uniu. 
No. Ex.: Enter thc number ofsample messuremenb during the monitoring period lhat exceeded the pmnit limit for sich pammetcr in the nowshaded area. If none, mer 2em. 
Frequency 01 Analysis: Thc shaded areas in this colum contain thc minimum number of times thc muremen1 is rquircd to be made according to the permit. Entcr the actus1 number 01 t u "  the measurement was madc in 
the apace above the shaded m. 
Simple Type: The shaded a r m  in lhis column contain the type ofsample (e.g. gab, c o m p i l e .  continuous) required by lhc permit. Enter the actual sample typc that was taken in thc spacc obove the shaded area. 
Signahrrr: This report must be signed in accordance with Ruls 62420.305, F.A.C. Typc or print the name and title oflhc signing official. Include thc telephone number whcrc the ollicial may be reached in the event there are 
questions conconing this npnt. Entcr the d a b  when the r i p n  is signed. 
Conunrot and Explanation 01 Any Vlolstlons: Usc lhir am to explain m y  " d a n c e s .  any upset or by-pass cvmts, or other ifem which requirs explanation. lfmore space is needed. reference all attachments in this am,, 

PA F i l c h .  FLOlI9644606-DW2P 
DEP Form 62-620.910(10). Eflective November 29.19'34 



PART B -DAILY SAMPLE RESULTS 

Monitoring Period: Enter the month. day. and year for lhc first and last day ofthe mrmiloring period ( i s .  the month. lhc quarter. t h c p r ,  ek.) during which the data on this rcport were collected a d  analyrcd. 
Dally Moattoring Ruultr: Transfer all malyrical data from your facilily’s labontory or I conmct laboratory’s data slieeu fw all day@) that samples wen collected. Record the data in the uniu indicated. Table I i n  Chapter 62. 
160, P.A.C., contains a complctc list of all thc data qualifier codes that p u r  laborator, may use when nporting analytical mulb. H o w u ,  whm mnsfming numerical resulb onto Part B of Ihc D M R  only the fOllOWng data 
udifiu codes should be used and an explanation provided w h m  appropriate. 
CODE I DESCRlPTlON/lNSTRUCTS *. 
e 
A 

I The compound WBS anal& for but not detected. 
I Value mrkd is  lhe man (average) oftwc or more determinations. I 

Q 
Y 

1 Sample held bcpnd the 8cNsl holdin8 lime 
I bbaratory analysis was from an unpreserved or ~npmpn ly preserved sample. 

Add lhc m u l u  to  et the Total and divide by lhe number of d a y  in the month to gct the Monthly Avenge. 
Plant Strmng: tiit he mm, ccrlificate numxr, and c l w  ofall state certified operam operating lhc facility during lhe monitoring period. Use additional sheets as necessary. 

PART D -GROUND WATER MONITORING REPORT 

Monitorlng period. &tu the month, day, and year for lhe first ind loft day ofthe monitoring period (Le. thc m t h ,  the qua&r. theyear. etc.] during which the data on this rspon wre collected and a n a i w d .  
Dnte Sample Obtained: Enter the date the sample w taken. Also. check whether or not lhe well was purged before samplinp. 
Time Sample Obtain& Enter the time the sample was takm.. 
Simple Measurement: Record the rcrulb o f h  analysis. lithe mull was below lhc minimum detection limit. indicate thal. 
Detedlon Llmltl: Rccord the detection limiu ofthe analytical mcthods used.., 
Analyrlr Method: Indicate the analytical mlhod used. Record the mlhod number h m  Chapter 62-1 60 or Chapter62aOl. PAC., or fmm other sources. 
S m p l l n g  Equipmcnt U s 4  Indicate h e  pmcdurc used to collect the sample (0.8. airl ih buckcvbaikr, cmhifigal pump. e.) 
Sampla  Pllterrcl: Indicate whether h sample obtained w u  f i l t d  by Iaboratoly (L), tiltwed in field 0, or u n f i l t e ” 0 .  
SIgnatum: This npat must be signed in accordance with Rule 62420.305, P A C .  Type or print the name and title of the s i p i n g  oficlal. Include thc talcphone numbcr where the omcial my bc -ached in the CVCnt them arc 
qUMliaU eonccming this npaL Enln lhe date when the npm is4gned. 
CommenCc and Explanation: Use this spacc to make any commcllu on or explanations of mulLs lha l  uc unupcclsd. lfmorc spaceis nscded, reference all attschmmts in this ma. 

SPECIAL INSIRUCTIONS FOR LIMITED WET WEATHER DISCRARGES 

Flow (Umlted Wet Weather Discharge): Enter thc measured rvslgc flow rate during the pcriod of discharge or divide gallons discharged by duration of discharge (canva(cd into days). Record in million gallons per day 
(MOD). 
Flow (Upstrum): Enter the average flow rate in the receiving smsm upsbeam fmm the point of discharge for the pen’od of discharge. Thcaverage flow rate can be calculated bascd on two measurCmenU: one m d e  at the Start 
and one made st the end of the discharge period. Mnsunmcnts are to bc m d e  at h e  upatrum gauging station dacribsd in the pernit, 
Actual 
No. of Days the SDP > Stream Dltution b t i o :  Far each day ofdischarge. compare the minimum S t r u m  Dilution Factor (SDF) fmm the pmnit to the calculated Stream Dilution Ratio. On Part B of the DMR. enter an asterisk 
(*) If the SDF is water than the S I “  Dilution Ratio on any dry of discharge. On Part A of the D M R  add up the days with an ”‘”and record Ihc lml numbcr of days the Stream Dilution Factor was greater than the Stream 
Dilution Patio. 
CBOD,: Enter the avenge CEOD, ofthercclaiinid water discharged during lhcpniod shown in duration ofdischarge. 
TKN; Enter lhe avmge  TKN ofthe reclaimed water discharged during the period shown in duration ofdischuge. 
Actual blnfsl l :  Enter the actual rainfall for each day on Pan E. Enter the actual cumulative rainfall to date for this calendar ycar and thc ictud total monthly rainfall on Part A. I h  cumulative rainfall to datc for this calcndar 
y n r  is the total anvaunt ofrain. in inches, lhat has ken worded since January I o f h  c u m 1  y” thmugh the month for which this DMR contains data. 
Rainfall During Average Rnlnfall Year: h Part A, enter the total monthly rainfall during the avenge rainfall p r  and the cumulative rainfall for the average rainfall year. Thc wmulitiva rainfall for the average rainfall year is 
the smcunt of rain, in inches. which fell during lhc average rainfall y n r  from January through the month for which this DMR contains data. 
No. of Days LWWD Activated Durlng Cnlcndar Year: Entcr the cumulative numba o f d a y  that the limited wet weather discharge was activated since January I of the c u m n t  year. 
Reason for Dlrrharge: Attach to the DMR a briefexplanation of lho fnoton conbibuting to the need to activate ule limited we1 weathn dischuge. 

Dilutlon Ratio: To calculate the Actual S t rum Dilution Ralio.divide lhc average upstrum flow rate by the avmgedischarge flow rate. Enter the Actual S h a m  Dilution b t i o  accurate to the nearcrt0.l. 

P’ 
PA FileNo. FL j644-006-DW2P 
DEP Form 62-620.910(10). Effective November 19.1994 

I I I I I I I I I I I I I I I I I I I 



I I I I 1 I I I I I I I I 

0 1 
( J  

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
“hen Completed mail UlLF report to: Depanmeni of Environmeoral Fmectiw. Wastewater Compliance Evaluation Section. MS 3551.2600 Blair Stone Road. Tallahassee. FL 323994400 

N A M U 1 I T L E O F P R I N C P A L W ( E C ~ V E O ~ ~ O R A U U T H O R I L B , A ~  (SIGNAIIIREOF PRINCPAL.MECUTNEOFFlCEROR AUTHORIZED AGENT (TELEPHONBNO IDATE(YYIMMm0) 

PERMITEE NAME Aqva Utilities Florida, be, 
MAILING ADDRESS: P. 0. Box 4903 10 

Lcesbnrg. FL 34749 * 
,, 

FACLI’W Lake Suzy Wwm 
LOCATION 12169 SW EgreiCircle 

Lake Suzy, FL 33821 

couNI*(: DeSOlO 

P@RMm NUMBER m119644 

LIMrl? RRal REPORT 
CLASS s a  NIA CROUP: 

MONiIQRING GROUP NUMBER RMP-B 
MONiIQRlNG CROUP DESC: Class B Rcriduals 

NO DISCHARGE FROM SIT?% c] 
MO”3RING PSRIOD From: To 

I 1 1 I 

r! 

Annually 
Domestic 

DEP Form 62-620.910(10). Btfective November 29.1994 



FACIWTY: Lake S u y  WWTF 

DISCHARGE MONITORING REPORT - PART A (Continued) 
MONlTORING OROUP NUMBER: RMP-8 P E R M I T N U M B E R :  FW1I9644 
MONITORING PERIOD From: TO 

DEP Form A! 910(101, Effcctivc November 29,1994 . ,  
I I I . I . I I I I I I I I 



L 

Florida Department of 
t 
:. Environmental Protection 

5 q g : ;  
’ic: i ,  , Southwest Dblricl Office 

13051 North Telecom Parkway 
Temple Terrace, Florida 33637.0926 

June 15,2007 

Mr. Bill Dean, President 
Aqua Utilities Florida, Inc. 
&&-4QO-l100 Promise Avenure 

Sziitsa&,-Fifr. ?4L&Leesbnrg, FL 3174:; 

Re: Compliance Evaluation Inspection 
Lake Suzy WWTF 
Facility ID No. FLOll9644 
DeSoto County 

p 
Charlie Crist 

Governor 

lelf Kotlkamp 
1.1. Govcrnor 

Michael W Sole 
Scciclay 

Dear Mr. Dean: 
, .  3 .  ~ 

The above-referenced wastewater treatment facility was inspected on June 7. 2007. Based on 
this inspection and a review of the information on file with the Department, the following items 
are being brought to your attention: 

PERMIT 
The facility’s wastewater permit will expire on February 8,201 1. 

COMPLIANCE SCHEDULES 
1. The permit contains a schedule regarding the public access reuse system at the Kingsway 

Golf Course. The following must be submitted to the Department for approval before 

2 80 
1. Three months before placing the public access reuse system in service, an Operatinei; 

Protocol and Cross-connection Control Program is required to be approved by thc  
Li ‘I-> = 0 

Department’s Domestic Wastewater Compliance Enforcement Section. ?: 
S U I  

ground water monitoring plan is required to be approved and implemented. Th;f. 

monitoring wells. Please allow at least a year for approval and implementation of t h g  
Found water. monitoring plan. . .  

L ri placing the Kingswav Golf Cowse reilse system i.n vrvice: 

8 6 
Y 

u) 

2. Prior to using reclaimed water on the Kingsway Golf Course or the disposal system, B o x 

u 
a m  

Q 
r2 L L  

0 

implementation of the ground water monitoring plan may require the installation OF, 

3. Please notify the Department when the construction of the reclaimed water distribution 
system is complete and ready for inspection. Construction is allowed by the conditions 
found in the permit. 



Mr. Bill Dean 
Lake Suzy WWTF 
Facility ID No. FLOl19644 - DeSoto County 
Page 2 of 4 

3. Please notify the Department when the construction of the reclaimed water distribution 
system is complete and ready for inspection. Construction is allowed by the conditions 
found in the permit. 

LABORATORY 
A contract laboratory perfoms analysis. The laboratory was not evaluated 

SAMPLING 
1. Sampling at the time of the inspection was not observed. 

2. The sampler used to collect effluent samples was evaluated. Samples for emuent analysis 
are required to be an eight-hour flow proportional composite sample. The inspection found 
the sampler appropriately set-up to gather the required sample. However, the tubing was 
dirty and needs to be replaced. The minimum composite period is eight hours, but a longer 
daily composite cycle of 24 hours may be more convenient. 

RECORDS AND REPORTS 
1. The Discharge Monitoring Reports were reviewed through April 2007. 

2. A logbook was kept on site to monitor the daily activities of the certified operator. The 
logbook contained sign idout times, maintenance accomplished, and the signature and 
certification numbers of the operators. 

FACILITY SITE REVIEW 
No problems or deficiencies were observed 

FLOW MEASUREMENT 
Facility files revealed the last record of flow calibration was on May 11, 2007. The permit 
requires flow calibration each year. 

OPERATION AND MAINTENANCE 
1. *The aeration basins have stilling wells incorporated into their designs. The stilling wells are 

not provided with aeration to prevent the accumulation of solids. These stilling wells had not 
been cleaned in several months and were a source of vectors and odors. One stilling well 
contained mature cherry tomatoes. This was discussed with Robert Paver and the 
Department requests that close attention be given to these devices to prevent a repeat of these 
conditions. 

2. *The headwork’s has a bar screen that is required to be raked daily. Rags and solids were 
accumulating on the drying grates. On a daily basis, please dispose of dried rags and solids 
in a garbage can with a closed cover. The headwork’s was a source of odors due to improper 



c 

- Mr. Bill Dean 
Lake Suzy WWTF 
Facility ID No. FLOl19644 - DeSoto County - Page 3 of 4 

disposal of the accumulated solids. The Department requests that close attention be given to 
the headwork’s to prevent a repeat of this condition. 

3. Facility files revealed that the reduced pressure zone valve on the potable water supply line at 
the facility was last tested on March 1, 2007. Please note that an annual test is required of 
this device. 

4. This facility is equipped with a generator. The generator is exercised, under load, on a 
weekly schedule. The generator is automatic and starts when power is lost. The conditions 
of the wastewater facility are monitored daily in a remote location so that an operator may be 
called to correct any deficiencies. 

EFFLUENT OUALITY 
The Discharge Monitoring Reports (R-001) were reviewed fiom May 2006 through April 2007. 
The review of the Discharge Monitoring Reports found no excursions of the effluent limits. 

EFFLUENT DISPOSAL 
The wastewater disposal system consists of two rapid infiltration basins located adjacent to the 
facility. The inspection found the rapid infiltration basins well-maintained. 

RESIDUALS/SLUDGE 
1. *Please identify the method used to achieve Pathogen Reduction and Vector Attraction 

Reduction for Class B residuals. The response shouldbe specific as to the methods identified 
under 40 CFR 503. Upon receipt of your response the Department will schedule a follow-up 
inspection to verify compliance with the described methods. 



Mr. Bill Dean 
Lake Suzy WWTF 
Facility ID No. FLOl19644 - DeSoto County 
Page 4 of 4 

- 
- 

c 

2. *On January 12,2006, a Residual Hauler Agreement was executed with Blue Environmental 
for the disposal of Class B stabilized residuals. Please respond with the date and gallons 
hauled by Blue Environmental in 2006. Please identify the method used to stabilize the 
residuals prior to each shipment. 

The type of inspection conducted was a Compliance Evaluation Inspection. The facility was 
rated out-of-compliance for failure to do preventative maintenance and eliminate the source of 
odors and vectors discovered at the time of the inspection. Please note that a Compliance 
Evaluation Inspection is a Eon-sampling inspection designed to verify permittee compliance. A 
copy of the inspection report is attached. The Department requests a written response within 
twenty days of receipt of this letter to the items indicated by an asterisk (*). Please direct any 
questions to the undersigned at (813) 632-7600, extension 371. 

Sincerely, 

David MacColeman 
Environmental Specialist HI 
Compliance and Enforcement 
Domestic Wastewater Section 

Attachment(s) 

cc: Robert Paver, Operator (E-mail) 
Cheryl Minskey, Residuals Coordinator, SWD (E-mail) 



A UA 
i lti l ities Florida. 

Aqua Utilities Fiorlda, in=. T 352,787,0980 
i i o o  Thomas Avanue F: 352.787.6333 
Leesburg. FL 34748 Www.aquavtilitiesnorida.Mm 

August 15,2007 

David MacColeman 
Environmental Specialist I11 
FDEP Southwest District Office 
13051 North Telecom Parkway 
Temple Terrace, FL 33627-0926 

RE: Reply to Compliance Evaluation Inspection 
Lake Suzy WWTF 
Facility ID No. FLAOl1964 
Desoto County 

Dear Mr. MacColeman: 

Thank you for your inspection on June 7,2007. The purpose of the correspondence is to provide 
a written response as requested in your letter. 

It appears that the Department did not have the proper contact information for this facility, which 
caused a delay in our receiving your letter and preparing a response. Please change your records 
for this and any other Aqua Utilities Florida, Inc. facility and send all future correspondence to: 

Jack Lihvarcik, President 
Aqua Utilities Florida, Inc 
I 100 Thomas Ave 
Leesburg FL, 34748 

OPERATION AND MAINTENANCE 

1.  The stilling wells will be cleaned on a weekly basis to break up or remove any 
accumulated solids, trash, and debris. 

2. The rags and debris will be cleaned daily from the bar screen. This material will be 
allowed to dry on the grates and then will be removed promptly and will be placed in 
a covered container for disposal. 

RESIDUALSISLUDGE 

1. On August 2, 2006, Ms. Cheryl Minskey conducted a reconnaissance inspection of 
the residuals processing portion of this facility. At the time of the inspection the 
facility was practicing aerobic digestion for treatment for the sludge. Pathogen 

An Aqua America Company 



reduction was met by testing for fecal coliform and vector attraction was met by 
conducting a SOUR test. It was also noted during the inspection that Aqua was not 
permitted to achieve pathogen reduction by tested for fecal coliform and the SOUR 
test were not being conducted in a timely manner. In the response letter from Mr. 
Jerry Connolly, the pathogen reduction deficiency was addressed by stating that Aqua 
will measure the temperature as specified in the permit and will apply for a minor 
permit revision to include fecal testing. The vector attraction deficiency response 
referenced the DEP - SOP-O01/01 and requested the Department for clarification and 
suggestions. On January 12,2007, a letter from the Department gives clarification to 
what the Department expects of Aqua for treatment and testing of residuals. Since 
this time, Aqua has not hauled any residuals from the Lake Suzy facility. 

During a recent phone conversation and e-mail correspondence between Tncia 
Williams and David MacColeman it was discussed that Aqua would like to transport 
the sludge from the Lake Suzy facility to our Fruitville facility to he dewatered and 
hauled to a Department approved landfill. 

2 .  The amount and dates of stabilized residuals are enclosed with this letter. Also 
enclosed are the analysis results that were done for 2006. 

I f  you have any questions, please contact me at (352) 435-4029 or by e-mail at 
1’Af’niiis:iL~aquaai1ieiica.coi11. Thank you. 

Sincerely, 

Aik.49& 
Patrick A. Fams 
Environmental Compliance Specialist 
Aqua Utilities Florida, Inc. 

Enclosure: 

cc: Bill Dean, via e-mail 
Michael O’Reilly, via e-mail 

An Aqua America Canpany 



P.3 9413783554 
r - -  ..-. .-1 ".,._ 

..-_ ....... I---. _--. -___. 5_______.________ 

BIue Septic Tmk Service, Inc. 

............... 



9413783551 P.4 
a 

- 7 .  ...- _ _ _ _  



A 

Aqua Utilitim Floda. l"-Lakc Suq 
Johnny Chambelain 
12169 SW EgrelCir 
Luke Suzy. FL 34266 

. .  L9ee! sa 'D- 
N0606357-01 Sludw 

page: 1 of 2 

Client Project Lake Suzy 
Lib Pmjtcc NO606357 
Reporr Date: 0711 1/06 

.. . . 

tQIO0 

60108 

351.21313.2 

9MJ 

MI00 

60100 

wioe 

160~3 

60108 

J 3 ~ 4  0.726 

15.1 0 . ~ 2 6  

6,16 0.01 

131 Q 0.01 

2.12 13 0.01 

0.52 13 0.01 

5.91 1.15 

1.M 0.0 I 

l2llD 0.126 



Psgc: 2 of 2 

Client RmjKt: Lake Suzy 
Lab Project NO606357 
RepmDiIc: 0711 1/06 

enb 

&I&& - R c E v l [ r w  
Fccal Giihm M M  922lC.E 1190 u 

Fcrd Coliform. MPN 9ZIlC.E 1490 u 

F-d Colrfwm, MF” 97llC.E 1190 U 

Far1 ~ h b c m ,  MPII 9221C.E 1490 U 

F ~ l l  Cdtf-. MPN 92ZlC.E 1490 U 

F a d  CoBhm.MPN 9221C.6 1*90 U 

F c d  Colilom. MPN 9ZllC.E 1490 U 

SpSiIiC b y p t m  *tXkC 27108 0.1 
R.LC 

Approred by: 

Defrction Lhnit 
1490 

1490 

1450 

1490 

I4W 

1490 

14W 

0. I 

Can”,,: 



I I I 1 1 I 1 I 
I I I 1 I I I 1 I 1 

I 



I 

1 1 1 1 1 1 I 1 I I I I I I I 

I 




